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Abstract

There is much discussion about how the structure in a patient information leaflet should be. This
research is conducted to compare the revised text structure, as proposed by Pander Maat and
Lentz (2011), with a current text structure of a patient information leaflet (PIL). The structure in
which the information is represented in a PIL is of great importance. Readers often experience
difficulties with the readability and usability of PILs. This study can contribute in improving the
text structure in a patient information leaflet so that it is easier for patients to locate correct
information in a PIL. We focussed mainly on the grouping of topics, the presentation of the
information and the phrasing of the headings. The outcome of this study has demonstrated the
strengths and weaknesses of both the revised and current PIL. First we looked at the influence of
the text structure (current and revised) on the findability of the information in a PIL. Secondly
we examined the participant’s perception on the current and revised PIL. We expected that the
revised text structure could help to improve the findability and appreciation of the leaflet but also
the compatibility between the PILs structure and the readers’ medication schema. The findability
scores have been measured on the number of correct locations on scenario questions. The
perception was measured by how participants appreciated and evaluated these text structures.
The objective was to find out whether the revised text structure has a positive effect on the
findability and perception of the PIL. The outcome of this study demonstrates the strengths and
weaknesses of both the revised and current PIL.

The effect of a PIL with the revised text structure as opposed to a current text structure on
the user’s ability to find the information is as follows: whereas the main structure was better in
the revised text structure, the quality of the subheadings are better in the current text structure.
The expectation that a PIL with a revised text structure results in better findability of information
in a patient information leaflet than a PIL with a current text structure is partly confirmed
because the manipulation of the main headings is successful. At the other hand the quality of
subheadings is less profitable. The perception and appreciation of the organisation of the
information, wording and overall design was slightly higher for the revised PIL. The expectation
that a PIL with the revised text structure is perceived in a more positive way than a PIL with a
current text structure receives some support.

Further research is essential to explore the positive aspects of both current and revised PIL
to optimize the text structure in a patient information leaflet. These results can be a guideline for

future research intended to improve the readability of patient information leaflets.
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1. Introduction

In communication studies much research has been done to improve the usability of patient
information leaflets (Kenny et al. 1998: 473). These printed health education materials are often
used in healthcare organizations to inform, educate or promote patient’s wellbeing (Gal et al.
2005: 485). A patient information leaflet (PIL) is the most common form of information source
concerning medicines (Raynor et al. 2009: 700). Previous studies showed that there are difficulties
with the readability and usability of PILs (Dollahite et al. 1996 In: Gal et al. 2005: 485). A few
reasons for the complexity of PILs are the phrasing of the information (readability) and its
presentation (layout). Readers often find the text too difficult or technical and the organization of
the main- and subheadings not clear enough (Raynor et al. 2009: 701). There is also the fact that
many PILs, in spite of their topic, “require relatively high” level of reading skills which not all
PIL readers have. This can make a PIL text intimidating and unreadable (Gal et al. 2005: 485;
Raynor et al. 2009: 701). According to this and other studies, patients are not always able to
understand the information in PILs “because of their content, writing style or organization” (Gal
et al. 2005: 485). One of these previous studies was done by Pander Maat (2008). He analysed
potential problems with the comprehension of a leaflet through a diagnostic study. Subsequently
Pander Maat (2008) emphasized that readers might encounter problems in understanding the
medicine leaflets and finding the correct information in the leaflet. Only 75% of the requested
information was found in the text. One of the findability problems occurred when a topic in the
text was mentioned more than once and could be found under several headings (Pander Maat
2008: 34). He suggested that there should be a follow-up study concerning specific
comprehension problems readers cope with. According to him a first step in restructuring the
current template of a PIL was creating a text design from the list of comprehension problems
obtained in earlier studies (Ibid.: 36).

The European regulations contain rules for the content and structure of the text in PILs.
The current template of a PIL is published by the ‘Quality Review of Documents’ (QRD) Group.
This set of rules is monitored by a committee of the European Medicines Agency (EMEA)'. The
current template prescribes the structure of a text in a PIL. Because this current text structure
showed some problems in accessibility and comprehension of PILs, a former project by Pander

Maat and Lentz (2010) was established to improve PILs while keeping the current EU regulations

' EMEA (2011). QRD-template version 8, 2011. Retrieved from
http:/ /www.emea.curopa.cu/docs/en_GB/document_library/Template_or_form/2009/10/WC500004368.pdf (10 June 2012,
13:57).



in mind (Pander Maat et al. 2010: 113). They tested three PILs “to find out whether readers could
locate and comprehend relevant information” (Ibid: 118). This research showed that even though
the EU regulations make sure that PILs are consistent in their structure and content, it does not
guarantee a better usability (Ibid: 118). The most recent card-sorting study (refer to paragraph 2.3
for more details) of Pander Maat and Lentz (2011) suggests that readers encountered problems in
locating the correct information in a PIL because readers’ expectations and the current template
did not match. Furthermore, readers’ interpretation of the wording of the headings were different
than the intented meaning of the headings. In addition, readers had a different view about the
order and classification of the information (Pander Maat et al. 2011: 235). These findings confirm
previous results where readers have difficulties to find information in a PIL (Ibid: 235). As a
result of the recent study of Pander Maat and Lentz (2011) a revised template (i.e. text structure)
was defined. Based on these studies it became clear that the structure in which the information is
represented in a PIL is of great importance. Further research is essential to confirm that a revised
text structure will actually improve the findability of information in PILs (Ibid: 235).

The research as described in this paper will test a revised text structure based on an
empirical previous study as proposed by Pander Maat and Lentz (2011). The main focus is on the
grouping of topics, the structure of the main- and subheadings and the phrasing of the headings
(Pander Maat et al. 2011: 235). Furthermore, a proposed revised text structure of a PIL will be
compared to a current text structure according to the QRD template. Hence we can formulate

the following research question:

What is the effect of a revised text structure as opposed to a current text structure on the findability and the user’s

perception of information in a patient information leaflet?

The outcome of this study will demonstrate the strengths and weaknesses of a revised and
current text structure in a patient information leaflet. By means of this research, a revised
structure as proposed by the University of Leeds and the University of Utrecht will be evaluated.
Theo Raynor from the University of Leeds participated in this research and worked along to
improve the revised text structure and perform an effective study.

In this study the following topics will be discussed: start with, the relevant theory will be
reviewed in chapter 2. The method will be elaborated in chapter 3. In chapter 4 we go through
the results, followed by chapter 5 in which the conclusion will be discussed. We will conclude this

research with the discussion including the limitations and recommendation for future research.



2. Theoretical background

Patient information leaflets (PILs) are intended to inform and instruct patients on how and when
they should use medicines but also to understand its purpose, benefits and risks (Gustafsson et al.
2005: 35). PILs have been evaluated since the 1960s and during the last few years several studies
(e.g. Gal et al. 2005; Gustafsson et al. 2005; Kenny et al. 1998; Koo et al. 2003; Morrow et al
1991) often concentrated on the usage and impact of PILs on patients (Koo et al. 2003: 259). The
European Medicines Agency (EMEA) ensures that all medicines should have a written
document, a PIL, that provides patients with the appropriate information about medicines
(Gustafsson et al. 2005: 35). “Without instructions, warnings and risk-benefit information, it is
not possible to prescribe, dispense or take medicines appropriately” (van der Waarde 2008: 216).
However, the ability of consumers to read and process information in a PIL depends to a great
extent on the patient’s ability to interpret the content and the way the information is phrased and
structured (Gustafsson et al. 2005: 35). Raynor and Knapp (2000) discovered in their research
that only 60% of the patients read only a part of the PIL or the whole text and merely 20% of the
patients did not notice the PIL at all (Ibid: 35). In order to have the medicines correctly used by
patients, the information in a PIL should be informative and, most importantly, understandable.
In this study we will look at the presentation of the information by looking at the order of the
topics and the phrasing of the headings in a PIL (Pander Maat et al. 2011: 235). “Layout and
format are crucial — if people cannot find the information, it does not matter how well it is

2
expressed””.

2.1 Patient information leaflets

PILs have been available in Europe since 1977. Because the content and format of PILs are
produced in many different ways, the European Economic Community published a Council
Ditective 92/27/EEC (Koo et al. 2003: 260). In 1998 the European Community provided
pharmaceutical companies this directive which consists of rules concerning a PILs template (i.e.
structure) (Pander Maat et al. 2011: 220). Since this directive it is mandatory that medicines sold
within the European Union (EU) have comprehensive PILs that are written in a language of that
specific country and comply to the regulations of this directive (Gustafsson et al. 2005: 35; Koo

et al. 2003: 260). These regulations are made to make sure that all PILs within the EU have a

2 Raynor, D.K. (2008) Readability testing of patient leaflets — where to now?. Website: www.luto.co.uk/media/57263/ 3328_p7_luto.pdf
(17 June 2012, 22:33).



similar standard structure and the QRD group ensures that these rules are followed (Pander Maat
et al. 2010: 113; Raynor 2008: 17). This standard QRD template provides the current text
structure of the PIL nowadays within the EU. “The QRD structure is available in 24 languages
and has three aims: make information in package leaflets more consistent across Europe, to help
the pharmaceutical industry write package leaflets, and to make it easier for patients to
understand information” (van der Waarde 2008: 217).

To ensure that the content of a PIL is optimal, the information has to be understandable,
accurate and detailed. The information must be helpful for readers and designed or organised in a
way that it is easy to read and understand (Krass et al. 2002: 29). To meet these requirements a
PIL structure (QRD template) has to consists of four elements: the content, the order of the
information, the headings to indicate specific paragraphs and subparagraphs and the phrasing of
the heading (Pander Maat et al. 2010: 113; Pander Maat et al. 2011: 220). A fixed structure in a
PIL can benefit because it helps readers to scan the PIL and find relevant information.
Furthermore, it helps readers to learn “the text by genre through building a mental representation
of its structure” (Pander Maat et al. 2011: 220). In order to gain more knowledge about the
mental representation of a PIL structure we have to evaluate the reading process. How do people

understand and retrieve the correct information out of a PIL?

2.2 Reading process

Leaflets are often seen as too long or complex. Many medicine users find it difficult to
understand the information in a PIL because of its complex structure and difficult wording. It is
important, however, that medicine users are able to understand the information in order to use
the medication in the best way possible and be aware of all key safety issues about the medicine
(Koo et al. 2003: 265; Dolk et al. 2011: 46-47). Numerous studies (e.g. Dolk et al. 2011; Pander
Maat et al. 2011; Krass et al. 2002; Koo et al. 2003; Dickinson et al. 2001) have shown the
importance of communication in relation to medicines. But what makes a text in a PIL
problematical? To start with, we will first look at Kintsch’s construction integration model to
understand how readers comprehend a text and the process of making a representation of a text.
Readers can make a specific representation if they know how to obtain the required information
(Noordman et al. 2000: 35). The construction integration model consists of three levels regarding
the mental text representation (Kintsch et al. 1988: 180). A mental representation is the mental
image (representation) that readers make of a text (Sanders et al. 2002: 112). The first level is the
surface representation which consists of the literal words in a text (Frank et al. 2007: 134) At the

second level of the text representation the reader links a set of propositions to each other. This is
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called the propositional representation (Kintsch et al. 2005: 210). Propositions include information
with regard to the content of the text and its sentences (Noordman et al. 2000: 36). The
connections between these propositions make a text coherent (Kintsch et al. 2005: 210). Hence,
“a text is coherent when paragraphs and larger sections are clearly related to one another and to
the main topic” (Kools et al. 2008: 834). At the third level the reader forms a situation model. “A
situation model links a readers’ background knowledge and personal experience, goals and
purposes with information from the text” (Kintsch 2009: 225). A situation model is a mental
representation from background knowledge of textual elements’ (Kintsch et al. 2005: 211).
Differend elements contribute to the creation of a mental representation including the state of
affairs in a text, the propositions and the readers’ prior knowledge (Zwaan et al. 1998: 162).
During the creation of a situation model readers extend their knowledge about a text by including
information based on their prior knowledge (Sanders et al. 2002: 113). To make an optimal
mental representation it is important to recognize a text structure or organization in a text. This
situation model gives the reader the tools to process, interpret, integrate and understand the
information in a PIL and take action according to the instructions (Zwaan 1999: 15; Zwaan 1998:
163; Dolk et al. 2011: 47).

Every reader creates his or her own situation model of a text because they all obtain
knowledge in a different way. It could be that some readers have the same reading
comprehension ability but because of their different prior knowledge perceive the same text in a
different way (Johnston 1984: 220). Building a situation model does not occur automatically.
“Both text and readers variables, such as sentence length and literacy, influence text
comprehension” (Dolk et al. 2011: 47). Prior knowledge can influence how a reader perceives a
text and can function as a schema consisting of background knowledge (Johnston 1984: 220;
Dolk et al. 2011: 47). If readers do not comprehend a text, they might use their prior knowledge
of a particular topic to understand the essence of the text (Stahl et al. 1986: 310). It is difficult to
find out if readers do not understand the text because of their reading comprehension abilities or
because of their prior knowledge. Therefore it is important to construct a text that connects to
both the readers’ prior knowledge and the readers’ comprehension abilities. A patient can have
difficulties with reading a PIL because of his or her prior knowledge whereas another patient can
have sufficient prior knowledge but does not understand the text because of inadequate reading

comprehension skills (Johnston 1984: 220). The solution here would be creating a PIL that

3 Kintsch, W., K. Anders Ericsson (1995) Long Term Working Memory. Website:
http://comminfo.rutgers.edu/~kantor/t/MLIS /551 /public_dump/morris_a_11.html (24 June 2012, 17:19).



provides both comprehensible text and text structure which readers with insufficient prior

knowledge would understand.

2.2.1 Schema’s

To make a comprehensive and adequate representation of the information given in a PIL readers
must create a schema. Morrow (1998) found out that readers have a particular schema to process
medical information. “A schema is a mental representation of stereotypical situations” (Zwaan et
al. 1998: 162). A good example here would be Schank and Abelson’s (1977) restaurant schema.
This schema includes knowledge about human affairs, supporting assets like food and furniture
and other aspects when visiting a restaurant like exchanging money for food (Zwaan et al. 1998:
162; Sweller et al. 1998: 256). When readers have to read a PIL they group the information about
the medicine into three categories: identifying the medicine, then the instructions on how to take
it and at last the information about the side effects (Morrow et al. 1998: 233). Readers that
participated in a previous study of Morrow et al. (1998) remembered the PILs that were
organized to this schema better then the PILs without this structure (Ibid.: 233).

To create a good representation on the information from a PIL, readers must categorize
the obtained information and combine it with their prior knowledge about taking medication
(Ibid.: 233). Readers will recognize particular organisation of text types like a PIL because of their
schema knowledge (KKools et al. 2008: 834). Schema knowledge is formed by the text type, prior
knowledge and reading comprehension skills (Ibid: 842). For example, if a PIL reader is familiar
with what kind of information can be expected, like instructions, and the way the information is
organised, he will understand the content better (Morrow et al. 1991: 378). Furthermore, older
and younger readers that have the same schema for taking medication organize medical
information in the same way (Morrow et al. 1998: 231). Therefore it is important that medical
instructions connect with the readers’ medication schema so that they remember medical
information and anticipate on them (Pander Maat et al. 2011: 220). Readers will then better recall
the information and it will improve the usability of the PIL instructions (Ibid: 220). In the next
paragraph we will find out if the current text structure in a PIL reflects the medication schema of

readers.

2.3 Findability: the structure of a PIL

Previous research has shown that readers have difficulties locating information in a PIL (Pander
Maat et al. 2009, 2011). According to Pander Maat and Lentz (2011) the design of the current

QRD structure is not built on research. Furthermore, previous studies (Morrow et al. 1996;
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Morrow et al. 2000; Pander Maat et al. 2009; Pander Maat et al. 2010) did not focus solely on the
structure of a PIL. Pander Maat and Lentz (2011) designed a study to test a current text structure
(Pander Maat et al. 2011: 221). They used two card-sorting studies, the closed card-sorting and
open card-sorting test. With a card-sorting study it is possible to investigate the text structure of a
PIL and the navigation abilities in readers (Pander Maat et al. 2011: 218; Spencer 2009: 6). In
short, with the card-sorting method researchers are able to find patterns how readers interpret
the content and structure of a text. By understanding the reader’s mental schemas it is possible to
discover how they find information in a text’ (Spencer 2009: 34, 36). It is important to know that
this usability method will not deliver a final text structure but it will provide a guideline to
improve the text structure in for example a PIL. As stated before the card-sorting method has
two options: the open card-sorting and the closed card-sorting. The open card-sorting is a sorting
task in which participants classify cards without a fixed structure. The closed card-sorting method
is a findability study in which participants classify cards in a fixed structure (Spencer 2009: 7). In
the study of Pander Maat and Lentz (2011) participants were asked, during the closed card-
sorting method, to answer several scenario questions on medication usage. They had to explain
under which heading in a PIL with a current text structure they expected to find the information.
Furthermore, in the open card-sorting method, participants have been requested to sort
sentences that could be found in the PIL. After that they were asked to place them under self
named headings. Using a factor analysis it was possible to find out which sentences were
clustered. The information in the strongest clusters were located under the same heading. The
results showed that participants had difficulties locating the correct information but also that a
current text structure causes many findability problems. These findability problems include both
finding information about ingredients and directions for use. These results clarified that the EU
current text structure of a PIL does not match the readers” medication schema (Pander Maat et al.
2011: 218, 220, 221, 235). The differences between the readers’ interpretation and a current text

structure include wording of the headings, classifying and grouping information (Pander Maat et

al. 2011: 218, 235).

4 Spencer, D., T. Warfel (2004) Cardsorting a definitive gnide. Website:
http:/ /www.boxesandarrows.com/view/card_sorting_a_definitive_guide (13 June 2012, 22:16).
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Given their ordering decisions, participants seem to prefer the following text structure (Pander

Maat et al. 2011: 218):

e Purpose of the medicine

e Directions for use

e Potential problems

e Packaging and storage
Remarkably this structure corresponds to the structure of Morrow et al. (1998) were they
investigated if older and younger adults share a medication-taking schema. The following
structure was better remembered (Morrow et al. 1998: 233):

 Identifying the medication (name, purpose)

» How to take (dose and schedule)

e Outcomes (side effects)
Based on the results Pander Maat and Lentz (2011) proposed a revised text structure of a PIL.
This proposal reflects the preferred structure of the participants. This first version of a revised
text structure had the following order:

e Medicine — goal and ingredients

o Usage — directions

o Usage — potential problems

e Medicine — other aspects (package and storage)
This first draft was adjusted and changed in cooperation with Theo Raynor (University of Leeds)
into the following revised text structure:

e About this medicine and what it is used for

e Directions for use

o Possible problems with this medicine

» Package, storage and disposal

e Ingredients and registration.
After several consultations the main heading ‘Directions for use’ was changed into ‘Taking the
medicine’. This was eventually presented as the final revised text structure. The structures
presented above consist only of main headings. Refer to appendix 4 for the complete PIL
including subheadings. Pander Maat and Lentz (2011) predicted that a PIL presented in this text
structure will improve the findability of information about the medicine and its usage. In this

study we will test the proposed revised text structure and compare it to a current text structure in

a PIL (Pander Maat et al. 2011: 235).
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2.4 Signaling structure

It is important that the overall structure of the text in a PIL is coherent. The different parts in a
text should relate to each other. In general, readers will remember more and read faster when the
information in a text is systematically organized (Meyer 2003: 208). Furthermore, the topics
presented in a text should be hierarchically structured based on their importance (Ibid.: 208).
Instructions in a PIL are generally clearer when the most important topics in a text are located at
a high level in the structure and the less important topics at a lower level (Lentz et al. 2004: 392;
Motrrow et al. 1991: 379). For example, it is more important to know what the side-effects are
and how to react to them than to know which manufacturer produced it. This level construction
is part of the overall structure of a text and constitutes a logical order of the presented
information. However the purpose of the text and its hierarchy can be misinterpreted if readers
have a different medication schema to process the information or no schema at all (Meyer 2003:
208).

Part of a good structured text is the signalling of its organisation. “Signals are stylistic
writing devices that highlight aspects of the context or structural organization” (Meyer 2003:
212). These stylistic writing devices include headings and subheadings that point out the
relational structure between parts in a text. Signals also help readers to remember certain topics
from a text (Meyer 2003: 212, 214). Therefore it is important that a text contains signals especially
if the content concerns people’s health for example in PILs (Ibid: 216). Signals like headings help
readers to understand the structure of a text and make it easier for them to understand its
content. For example by making inferences between different topics (Raynor et al. 2009: 703;
Kools et al. 2008: 834). However, the importance of signals depends on how difficult the text
structure is and the readers’ comprehension abilities and motivation. When a text structure is
complex and the readers’ comprehension abilities and motivation are relatively low, signals are
more important (Meyer 2003: 212-214). PIL readers often look for specific information when
they have questions instead of reading the whole text (Kools et al. 2008: 833). The use of
headings will improve accessibility and creates a text structure that will help readers to find the
relevant information (Raynor et al. 2009: 703; Kools et al. 2008: 834). Headings will also help
readers to activate the appropriate schemas and form a situation model with new and stored
information. It is important to use clear and concise headings that attract attention but a PIL text
should not consist of too much headings because it might confuse readers (Williams et al. 1992:
64; Raynor et al. 2009: 704; Tutty et al. 1999: 12). Many headings do not make a text easier when
readers are looking for information (Kools et al. 2008: 842). “A heading should be brief and

indicate a definite message to the reader” (Tutty et al 1999: 13).
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This research examines whether a revised text structure will improve findability of information in
PILs and have a better connection to the schema of readers. However, first we will examine the

current and revised text structure.

2.4.1 The current text structure

The current text structure consists of six main headings. See table 2.1 for the current structure of

a PIL according to the QRD structure (EMEA 2011: 24).

Table 2.1 The current text structure of a PIL

1. What X is and what it is used for

2. What you need to know before you <take> <use> X

® Do not <take> <use> X <:>

® Warnings and precautions

e Children <and adolescents>

® Other medicines and X

o X with <food> <and> <,> <drink> <and> <alcohol>
® Pregnancy <and> <,> breast-feeding <and fertility>
e Driving and using machines

® <X contains {name the excipient(s)}>

3. How to <take> <use> X
® <Use in children <and adolescents>>
e <If you <take> <use> more X than you should>
e <If you forget to <take> <use> X>
e <If you stop <taking> <using> X>

4. Possible side effects
e <Additional side effects in children <and adolescents>>

5. How to store X

6. Contents of the pack and other information

® What X contains
® What X looks like and contents of the pack
® Marketing Authorization Holder and Manufacturer

~ 14 ~



2.4.2 The revised text structure

The revised text structure consists of five main headings. Refer to table 2.2 for the revised text

structure of a PIL as proposed in a previous study by Pander Maat and Lentz (2011).

Table 2.2 The revised text structure of a PIL

1. About this medicine and what it is used for
e What this medicine is
® What it is used for
® How it works

2. Taking the medicine
® How to take
e How much to take
e When to take
® How long to take
¢ |f you want to stop taking this medicine
e If you forget to take
e |f you take too much

3. Possible problems with this medicine

® People who cannot take this medicine
e Allergies
® People who should check with their doctor before taking this medicine
® Possible side effects
o  Stop taking this medicine and tell your doctor straight away if you notice:
o  Talk to your doctor if you have any of the side effects listed below, and they trouble you
e Taking X with other medicines
o  Tell your doctor if you are taking:
® How food, drinks and alcohol affect this medicine
e Driving and using tools or machines
® Pregnancy and breast feeding
® Tests

4. Packaging, storage and disposal
® Contents of the pack and appearance
® Storage
® Disposal

Ingredients and registration
e Ingredients
® Authorization holder and manufacturer

2.5 Research goal

Results in a previous study of Pander Maat and Lentz (2011) showed that participants had
difficulties locating the correct information in a current text structure of a PIL (Pander Maat et al.
2011: 235). Pander Maat and Lentz (2011) recommended that a PIL in a revised text structure

could help to improve the compatibility between the PILs structure and the readers’ medication
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schema. In addition, a revised text structure might improve localizing the correct information
about the medicine and its use (Ibid: 218, 235). Therefore we will look at the grouping of
information in a PIL and the wording of the headings. This will be done by using a PIL with a

current text structure and one with a revised text structure.

2.5.1 Research question

According to the study of Pander Maat and Lentz (2011) and other research, we expect that a
revised text structure will improve findability and appreciation of the leaflet since this structure is
more compatible with the medication schema of readers. Based on this knowledge we can

formulate the following research question:

What is the effect of a revised text structure as opposed to a current text structure on the findability and the user’s

perception of information in a patient information leaflet?

To get a clear view on the findability of information in a PIL and the readers’ perception of the

current and revised text structure we divided the research question in two sub-questions.

Sub-question 1:
What is the effect of a PIL with a revised text structure as opposed to a current text structure on

the user’s ability to find the information?

These expectations merge into the following hypotheses:
H1: A PIL with a revised text structure results in better findability of information in a patient

information leaflet than a PIL with a current text structure.

Sub-question 2:
What is the effect of a PIL with a revised text structure as opposed to a current text structure on

the user’s appreciation of the leaflet?
These expectations merge into the following hypothesis:

H1: A PIL with a revised text structure is perceived in a more positive way than a PIL with a

current text structure.
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2.5.2 Independent and dependent variables

The independent variables in this study are the text structure and the text version. The two
structures are the current and revised text structures. The text versions are the version with real
text, English or Dutch, and a bogus text. A bogus text is an unreadable text except for the
headings and subheadings, which are in English or Dutch. This ensured that the participants
concentrated on the text structure of PIL which prevented possible influences from the content.
When readers only see headings they will not be distracted by the text in the PIL (Pander Maat et
al. 2011: 235). The language of the headings and subheadings depends on the country where the
interviews take place, The Netherlands or United Kingdom. Technically these versions are the
independent variables. However, the variable text version is conceptually approached as a
moderating variable instead of a independent variable because we are not testing the effect of a
real or bogus text in a PIL. The findability of the information in a PIL and the perception of the
PIL are the dependent variables. The objective is to find out which text structure has a positive
effect on the findability and perception of the PIL. The number of correct locations will clarify if
the findability of information in a PIL is better for a revised or current text structure. The
petception of the PIL refer to the appreciation of the organisation of the information, wording
and overall design. Figure 2.1 gives a clear overview of the conceptual model we will use for this

study.

Figure 2.1: Conceptual model

Object: Text structure (comparison between text structures in a patient information Leaflet.)
Domain: Improving the text structure of the patient information leaflet.

Question: What is the effect of the revised text structure as opposed to the current text
structure on the findability and the user’s perception of information in a patient information

leaflet?
Independent variable Dependent variable
- Text structure (current or |::> - Findability (number of
revised) correct locations)
- Text version (real or bogus - Perception of the PIL
text)
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3. Method

In this chapter the method used in this study will be discussed. The difference between a current
and revised text structure on the findability and the users perception of information in a PIL have
been examined. The findability scores have been measured based on the number of correct
locations in a revised text structure as opposed to a current text structure. The perception was
measured by how participants appreciated and evaluated these text structures. The participants
were confronted with several scenario questions on medication use and were asked under which
heading they would look to find the correct answer to each question (Pander Maat et al. 2011:
219). The perception and quality of the PIL was measured with five comprehension questions
and a scale with positive and negative statements based on the CIRF (Consumer Information
Rating Form) of Koo e.a. (2007) (refer to paragraph 3.3 for more details). At the end of each
question set, four open questions about the participants perception of the PIL were asked. Finally
a so called ‘split-run test’ was used to determine which text structure (revised or current) the
participants preferred.

The research was accomplished by using members of the public in The Netherlands
through the database of Medilingua and CG Selecties and in the United Kingdom through the
database of LUTO LDT. Research. This study was done in two countries to enlarge its reliability
and validity. A fictitious medicine based on a existing medicine was used to test the current and

revised text structure. In this way the results can be applied to all sorts of PILs.

3.1 Research design

This research will consist of two approaches. In the first approach both PILs will be shown in a
readable text. This will be done to create a realistic situation in which a medicine user has to read
a PIL. In the second approach only the headings of both PILs are readable, the rest of the text is
not readable (a bogus version). This research is important because we cannot decide to change a
current text structure for PILs if we do not have solid evidence that a revised text structure is
indeed more effective (Ibid.: 236). With an experimental test we will find out which text structure
is the best possible structure for future PILs (Ibid.: 230).

Since this research design has two independent variables a factorial design was used. A
factorial design investigates the effect of simultaneous manipulation of different independent
variables (Van den Bergh 2006: 94). Four versions of a PIL were constructed for this
experimental research. Version 1 and 2 consisted of PILs with the real text, version 3 and 4 of
PILs with the bogus text. Version 1 and 3 included a current text structures in a PIL and version

2 and 4 a revised text structures in a PIL. We analysed the real and bogus text version in a current
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text structure and the real and bogus text version in a revised text structure (Pander Maat et al.

2011: 52). This leads to a 2x2 research design as presented in table 3.1.

Table 3.1 Outline of research design

Current text structure Revised text structure
Real text version (1) (2)
Bogus text version (3) (4)

The objective of this study is to find out if a revised text structure 2 and 4 will lead to more
correct locations compared to a current text structure 1 and 3. This means that we will examine if
the real text in both current and revised text structure (version 1 and 2) lead to the same correct
locations as the bogus text in both current and revised text structure (version 3 and 4). Therefore
we distinguish two independent variables. The first independent variable is the text structure (see
paragraph 2.4.1 and 2.4.2).:

e The current text structure is based on the European Union QRD template.

e The revised text structure is based on previous research of Pander Maat and Lentz (2011).
The second independent variable is the text version (see appendix 4):

e The original PIL text, with headings and text in English or Dutch (real text).

e A “dummy text” in which only the headings and sub-headings were readable in English

ot Dutch. The rest of the text was unreadable (bogus text).

First, the participants were divided into two groups, participants from the United Kingdom
and from The Netherlands. Then the participants were randomly assigned into the eight
conditions. To ensure that the conditions within this research were similar, the demographic
criteria for each condition were equal for the number of men and women in the age categories.
The details will be discussed in paragraph 3.4. All participants received two text structures of
which one in bogus and one in real text. This makes it a within-subject design which means that
participants in this study are participating in both control- and experimental group. Part of the
participants received a revised text structure in the real text version and another part of the
participants received a revised text structure in the bogus text version. Part of the participants
was given a current text structure in the real text version and another part of the participants a
current text structure in the bogus text version. Because each participant received two text
structures with different text versions they had to participate in two tests. In the first test they
were given one text structure with a text version in the second test another combination. See

table 3.2 for an overview.
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Table 3.2 Research design per condition (N=16 in each condition)

Condition | First test Second test Questionset (QS) in
1st and 2nd test
1 Bogus current text structure Real revised text structure QS1-QS2
2 Real revised text structure Bogus current text structure QS2-QS1
3 Bogus current text structure Real revised text structure QS2-QS1
4 Real revised text structure Bogus current text structure QS1-QS2
5 Real current text structure Bogus revised text structure QS1-QS2
6 Bogus revised text structure Real current text structure QS2-QSs1
7 Real current text structure Bogus revised text structure QS2-QSs1
8 Bogus revised text structure Real current text structure QS1-QS2

Each condition consisted of sixteen participants. A participant received a PIL in the first and
second test. After they scanned the PIL the participants have been requested to find the correct
location on 25 scenario questions in each PIL. Groups 1 and 3 first read a PIL with a current text
structure in a bogus text and answered the first 25 scenario questions, followed by reading a PIL
in a revised text structure in a real text and answering the next 25 scenario questions. Groups 2
and 4 did this the other way around. Groups 5 and 7 first read a PIL with a current text structure
in a real text and answered 25 scenario questions followed by a PIL with a revised text structure
in bogus text and answered 25 scenario questions. The last two groups, 6 and 8, did this the other
way around. In this way we could prevent that an order effect occurred. This will provide a
specific examination of the appropriate way to present headings in the PIL. To summarize,
condition 1-3-5-7 vs. 2-4-6-8 differ in which text structure goes first. Conditions 1-2-3-4 have
been presented with a current text structure containing the bogus text and a revised text structure
containing the real text. Conditions 5-6-7-8 were presented with a current text structure
containing the real text and a revised text structure containing the bogus text. Conditions 1-2-3-4
vs. conditions 5-6-7-8 differ in which structure goes with which text version. The difference
between condition 1-3 and 5-7 are which questionset (1 or 2) participants received in the first and
second test. This will be further explained in paragraph 3.3.2. The same research design was used
in both the United Kingdom and The Netherlands. If the results on the current and revised text
structure from The Netherlands and the United Kingdom are comparable we can assume the

results are not dependent on the country (Van den Bergh 2006: 83).
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3.1.1 Dependent variables

The effect of the revised and current text structure have been measured on two dependent
variables, findability and the perception of the PIL. The findability of the information was
measured by the number of correct locations on the scenario questions. The perception of the
PIL refer to the appreciation of the organisation of the information, wording and overall design.
How users perceive the PIL in a current text structure and a revised text structure. Perception
was measured in three ways: scale questions, open questions and a split-run test. This will be

elaborated in paragraph 3.3.

3.1.2 User testing

For this study we have used the ‘user testing” method in which potential users of a medicine were
interviewed individually to determine whether they found key pieces of information. The user
testing method is commonly used across Europe to test PILs. User testing is a diagnostic test that
evaluates the performance of readers when they have to look up the right location in a PIL. With
a user testing method we would like to gain inside into the readers’ experience in finding
information in PILs. When using this method there are three steps to consider (Pander Maat et

al. 2011: 51; Raynor 2008: 17):

- Step one: selecting subjects for the PIL that are relevant to the usage of the medicine

- Step two: designing a questionnaire with scenario questions that reflect the chosen subjects
from a PIL.

- Step three: the participants had to be recruited from the target patient group.

Each participant had to be interviewed separately with the questionnaire. An oral interview
that should give valuable information about the findability of information in a PIL. This form of
interview will not only give us information about performance but also what kind of problems
readers face when they search for the information in a PIL (Pander Maat 2008: 34). Moreover,
the participants can be observed on how they look for information in a PIL as well as their verbal
and non-verbal expressions during this process. The people in this research that participated in
user testing had to imagine taking the medicine but not actually using the medicine. What user
testing is trying to achieve is simulating a real situation where, in this case, someone is prescribed

a medicine and has to consult the PIL (Raynor 2008: 17).
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3.2 Materials

The material in this research consisted of a PIL for the medicine Carbamazepine. To be sure that
participants would not recognize the name of the medicine we changed the name in Pharmazine
instead of Carbamazepine. “Carbamazepine is a anticonvulsant, used for epilepsy, a painful illness
of the face called ‘trigeminal neuralgia’ and to control serious mental health problems” (Dolk
2009: 18). In this research the PIL has been adapted to fit the current and revised text structure.
Four PIL versions were created for this specific purpose. The design of the PILs have been
created by a professional in a specialized document design program Adobe InDesign CS6. Refer
to table 3.1 for these PIL versions. The well written and well-designed current and revised
package leaflet consisted of structural improvements by Karel van der Waarde, a specialist in
graphic design.

The participants were informed that the leaflet is not the original version and that they
should not rely on its specific content so they would not apply the information to their own
situation. The PILs have been presented on double-sided A4 format (210 mm x 297 mm). The
difference in using a A4 format instead of a original PIL is its larger font. We chose to present
the PILs in a A4 format because we could present the current and revised text structure in a
similar way. Furthermore, because this research is about the structure and not the content we
presented the PILs in a A4 format. The headings were portrait in verdana-bold 10,5 points, the
subheadings in verdana-bold 11 points and the text in verdana 9 points. In this study the text in
the PIL was printed in black and white on a normal A4 quality paper (80 gram per m?). It
consisted of five columns on one side and five on the backside. Original PILs are normally
printed on thinner paper and consist of two columns. It is possible that the presentation of the
PIL in a A4 format could create localization difficulties. To minimize possible effects on the

presentation in a A4 format, all presentations were identical for each condition (Pander Maat et

al. 2010: 114; Dolk 2009: 19).

3.2.1. The English and Dutch version of the PIL

For this study we used an actual medicine leaflet to reproduce the PIL in the best way possible.
This simulated a real life situation where a person read a PIL since he was prescribed a certain

medicine. The actual English’ and Dutch® Carbamazepine PIL have been manufactured by the

5> TEGRETOL® 100, 200 and 400 mg Tablets(Carbamazepine): http://www.medicines.org.uk/emc/medicine/4095.
This version was last revised in September 2010.
¢ TEGRETOL® 100 and 200 mg Tablets (Carbamazepine): http:/ /www.exmedica.nl/bijsluiter/ tegretol/h03899.

This version was last revised in February 2011.
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pharmaceutical company Novartis. The trademark of this medicine is Tegretol. The
Carbamazepine PIL was used in this study because this medicine is not a common drug so it was
expected that most people are not familiar with the content of this PIL.

The text of the English and Dutch Carbamazepine leaflets have been used as a text for the
PILs in this study. The structure of these leaflets is the same and complies to the current QRD
structure as prescribed by the EMEA. Even though both the English and Dutch text are fairly
similar there are a few differences in the content and layout. We used the content and layout of
both English and Dutch leaflets to fit the current and revised text structure. For both the English
and Dutch version of the Pharmazine (Carbamazepine) PIL, refer to appendix 4. The English
version of the PIL was used for the interviews in the United Kingdom and the Dutch version of

the PIL was used for the interviews in The Nethetlands.

3.2.2 The current and revised text structure

The text of the Carbamazepine PIL was transferred into a PIL with a current text structure and a
PIL with a revised text structure. Not the content but the construction of the headings varies in
each version of the text structure.

A current text structure of a PIL according to the QRD structure (EMEA 2011: 24)
consists of six main headings. See paragraph 2.4.1 for the layout of a current text structure. A
revised text structure of a PIL as proposed in a previous study by Pander Maat and Lentz (2011)

consists of five main headings. See paragraph 2.4.2 for the layout of a revised text structure.

3.2.3 Text version

The text version consisted of a paper version of the PIL with either the original (real) text of the
PIL or the bogus text in which only the headings are readable. In the PIL with the real text both
the headings and the text were presented in English or Dutch. The interviews and materials in
both United Kingdom and The Netherlands have been presented in the native language of these
countries. In the version with the bogus text only the headings were shown in English or Dutch
language, the rest of the text was unreadable. This bogus text was made by first changing all the
vowels: a into e, e into i, i into o and o into u. Subsequently several consonants were exchanged.
This was realised through the function find and replace on the computer. Both the bogus text
and the real text were presented in a current and revised text structure. This resulted in four

different PIL versions in the English language and four versions in the Dutch language.
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3.3 Instruments

The entire interview consisted of four parts: personal questions, two executive tests and their
corresponding sets of 25 scenario questions and a structured interview including perception
questions (see figure 3.1). The instruments in this study were the scenario questions and a
structured interview. With these instruments the findability and perception of the PIL were
measured. The findability of the information was measured by the number of correct
localizations on the scenario questions. The perception of the PIL was measured by a structured
interview which consisted of scale questions, open questions and a split-run test. These

instruments will be elaborated in the next paragraphs.

Figure 3.1 Interview outline

Total interview

Personal questions Executive tests Structured interview

Test 1 Test 2 Scale Open
(25 scenario questions) (25 scenario questions) questions questions

Split-run
test

3.3.1 Personal questions

The personal details (name, date of birth, educational background and job title) were obtained
through a participant database (see paragraph 3.4.1 for more details). These data ~ have  been

verified at the beginning of the interview.

3.3.2 Scenario questions

The dependent variable findability was measured through scenario questions. These scenario
questions were based on previous studies about PILs (Dolk 2009: 23; Dickinson 2001: 155;
Pander Maat 2008: 40-45; Gustafsson et al. 2005: 36). They covered several issues about medicine
usage, in other words the medical topics that have been presented in the PIL. The findability
score was the percentage of the correct locations. By means of these scenario questions the
participant’s ability to find and localize key points of information from the leaflet have been
tested. All participants were interviewed individually and have been asked to find the correct

location to scenario questions in a current as well as revised text structure.
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Because we examined the findability of information in a PIL, that either has a current or revised
text structure, the scenario questions reflected the information under the main- and subheadings
(.e. topics) within those structures. The scenario questions did not use terms occurring in
headings because that would make it easier for the participants to find the correct location.
Therefore, each question represented the subject of the main heading or subheading. Two
question sets of 25 questions have been developed to avoid that participants got the same
questions in both tests. In that case finding the correct locations could have been influenced by
their prior knowledge by which they could have reproduced the correct locations on the scenario
questions of the previous test. The questions as presented in both sets were comparable but not
identical. For example, the correct location to question 2 of set 1: ‘Imagine you have epilepsy. Did the
doctor prescribe the right medicine for yon? and the similar question 2 of set 2: ‘Imagine you have mood
swings. Is this the right medicine for yon? is found under the revised heading: “‘What it is used for’ and
the current heading: “What Pharmazine is and what it is used for’. In this way scenario questions
covered the information under similar headings of the revised and current PIL but were not
identical (refer to appendix 2 for the scenario questions in English and Dutch).

For each set of scenario questions four versions have been developed. To prevent any
order effect, the questions within each set were exactly the same but placed in a different order to
avoid that the results could be influenced by a certain question order. For the two sets of scenario
questions there were in total eight versions. In none of these versons, scenario questions for
certain headings or subheadings are put in the same order (or closely together) as the headings or
subheadings appear in the PIL.

The eight different versions of the scenario questions cover conditions 1 to 4. Since for
conditions 5 to 8 a different PIL structure was used, the same eight versions apply for these
conditions. The PILs as used for conditions 1 to 4 contain a revised text structure with the real
text and a current text structure with the bogus text. The PILs as used for condition 5 to 8
contain a revised text structure with the bogus text and a current text structure with the real text.

See table 3.3 for an overview of all question sets.
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Table 3.3 Question set design per condition (N=16 in each condition)

Question sets

Condition

First test

Second test

1

Question set 1 version 1

Question set 2 version 1

Question set 2 version 2

Question set 1 version 2

Question set 2 version 3

Question set 1 version 3

Question set 1 version 4

Question set 2 version 4

Question set 1 version 1

Question set 2 version 1

Question set 2 version 2

Question set 1 version 2

Question set 2 version 3

Question set 1 version 3

| N| o | Bl W| N

Question set 1 version 4

Question set 2 version 4

All versions of the questionnaires were translated into English or Dutch. Refer to table 3.4 for a
few questions to give an idea of how they are formulated. In this table both English and Dutch
questions are presented as well as the name of the heading (in the current and revised text

structure) where the correct location is found. The complete versions of both questionnaires can

be found in the appendix 2.
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Table 3.4 Example scenario questions of question set 1 and 2 in English and Dutch

Question | Question Set 1 (questions in English and Dutch and the heading where the correct location is found)

English Dutch Revised Revised Current Current heading
heading English | heading Dutch heading English | Dutch

1 Suppose you want to Stel, u wilt weten wat de What this Wat is dit voor | What Waarvoor
know what the active werking is van het actieve medicine is geneesmiddel | Pharmazineis | wordtdit
component in this drug bestanddeel in dit (subheading) (subheading) and what it is middel gebruikt
does for you. Where can | geneesmiddel. Waar kunt u used for (main | (main heading)
you find this information | deze informatie in deze heading)
in this leaflet? bijsluiter vinden?

4 Suppose you have heart | Stel, u hebt hartproblemen. | People who Wie kan dit Do not take Wanneer mag u
problems. Are you Mag u dit geneesmiddel cannot take middel niet Pharmazine if: | dit middel niet
allowed to use this gebruiken? this medicine | gebruiken (subheading) gebruiken?
medicine? (subheading) (subheading) (subheading)

9 Can you have grapefruit Mag u grapefruit en How food, Eten, drinken, | Pharmazinie Waarop moet u
and grapefruit juice if grapefruitsap hebben als u drinks and alcoholgebruik | with food, letten met eten,
you are taking this dit geneesmiddel gebruikt? alcohol affect | en de werking | drink and drinken en
medicine? this medicine van dit middel | alcohol alcohol

(subheading) (subheading) (subheading) (subheading)

15 How many times a day Hoeveel keer per dag moet When to take | Wanneer How to take Hoe gebruikt u
should you take a dose u een dosis van dit (subheading) neemt u dit Pharmazine dit middel (main
of this medicine? geneesmiddel innemen? middel in (main heading)

(subheading) heading)

18 Suppose you did not Stel, u bent vanmorgen If you forget Als u een dosis | If you forget Bent u vergeten
remember to take the vergeten om het to take vergeten bent | to take dit middel in te
medicine this morning. geneesmiddel in te nemen. (subheading) (subheading) Pharmazine nemen
What should you do? Wat moet u doen? (subheading) (subheading)

Question Question Set 2 (questions in English and Dutch and the heading where the correct location is found)

English Dutch Revised Revised Current Current heading
heading English | heading Dutch heading English | Dutch

1 Suppose you would like Stel, u wilt weten wat voor What this Wat is dit voor | What Waarvoor
to know how this effect dit geneesmiddel op medicine is geneesmiddel | Pharmazineis | wordt dit
medicine affects your uw ziekte heeft. Waar kunt (subheading) (subheading) and what it is middel gebruikt
iliness. Where can you u deze informatie in deze used for (main | (main heading)
find this information in bijsluiter vinden? heading)
this leaflet?

4 Suppose you have had Stel, u hebt bloedproblemen | People who Wie kan dit Do not take Wanneer mag u
blood problems. Are you | gehad. Mag u dit cannot take middel niet Pharmazine if: | dit middel niet
allowed to use this geneesmiddel gebruiken? this medicine | gebruiken (subheading) gebruiken?
medicine? (subheading) (subheading) (subheading)

9 Imagine you would like Stel, u wilt naar een feest How food, Eten, drinken, | Pharmazinie Waarop moet u
to go to a party. Are you | gaan. Mag u bier of wijn drinks and alcoholgebruik | with food, letten met eten,
allowed to drink beer or | drinken? alcohol affect | en de werking | drink and drinken en
wine? this medicine van dit middel | alcohol alcohol

(subheading) (subheading) (subheading) (subheading)

15 At which times during Op welke momenten van de | When to take | Wanneer How to take Hoe gebruikt u
the day should you take dag moet u een dosering (subheading) neemt u dit Pharmazine dit middel (main
a dose of this medicine? | van dit geneesmiddel middel in (main heading)

nemen? (subheading) heading)

18 Suppose you have not Stel, u hebt eerder op de If you forget Als u een dosis | If you forget Bent u vergeten
taken a dose earlier in dag nog geen dosis gehad to take vergeten bent | to take dit middel in te
the day and it is now en het is nu tijd voor de (subheading) (subheading) Pharmazine nemen
time for your next dose. | volgende dosis. Wanneer (subheading) (subheading)
When should you take moet u het geneesmiddel
the medicine? innemen?
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3.3.3 Structured interview

The dependent variable perception was measured with a appreciation questionnaire. To measure
the evaluation of the participants and text appreciation five questions have been used that are
based on the CIRF (Consumer Information Rating Form) of Koo et al. (2007). With these
questions it is possible to measure the consumers’ perception of the comprehensibility (5 items).
The perceived comprehensibility of the information in a PIL was determined on a five point scale
from 1’ (very easy) to ‘5’ (very difficult). The five items addressed the question ‘how easy or hard
would you say the information in the leaflet is to™ read, understand, remember, locate
information in and keep for future reference. The readers’ evaluation concerning the layout of
the PIL was measured with 15 items based on the CIRF of Koo et al. (2007) relating to the
petception of the quality of the PILs design. This was measured on a semantic differential with
positive and negative statements. In general, the negative adjective is positioned on the left and
the positive on the right but to prevent a certain automatism in answering questions we mirrored
some items. This part of the questionnaire was a hard copy. The appreciation questions and the
design quality questions of the CIRF are illustrated in table 3.5. The items that were mirrored are

indicated with an star.
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Table 3.5 Consumer Information Rating Form (Pander Maat 2008: 31,50; Dolk 2009: 20, 21).

Comprehension

How hard or easy would you say the information in

the leaflet is to....

Hoe makkelijk of moeilijk vindt u de bijsluiter om te....

- Read

- Understand

- Remember

- Locate information

- Keep for future reference

- Lezen

- Begrijpen

- Onthouden

- Informatie in te vinden

- Vaker te gebruiken

Design and tone

Below is a list of words on a scale describing the
design, layout and tone of the leaflet. Which best

describes your opinion? | find the leaflet:

Hieronder staan een aantal woorden die het ontwerp,
opmaak en toon van de bijsluiter beschrijven. Welke

beschrijft uw mening het beste? Ik vind de bijsluiter:

- Easy / Difficult
- Clear / Unclear*

Logically structured / lllogically structured

Concise / Long-winded

Appealing / Unappealing

Interesting / Not interesting

Inviting / Uninviting*

Clarifying / Not clarifying

Personal / Impersonal

- Well organized / Poorly organized*

- ldeal print size / Poor print size

- Encouraging in tone / Alarming in tone
- Unbiased / Biased*

Attractive / Unattractive*

Ideal spacing between lines / Poor spacing

between lines

- Makkelijk / Moeilijk
- Duidelijk / Onduidelijk*

Logisch gestructureerd /Onlogisch gestructureerd

Beknopt / Langdradig
Aantrekkelijk / Onaantrekkelijk

Interessant / Oninteressant

Uitnodigend / Niet uitnodigend*
Helder / Niet helder

Persoonlijk / Onpersoonlijk

- Goed georganiseerd / Slecht georganiseerd*

- Goede grootte van de letters / Slechte grootte van de
letters

- Aanmoedigende toon / Alarmerende toon

- Niet bevoordeeld / Bevooroordeeld*

Boeiend / Niet boeiend*

Ideale ruimte tussen de regels / Te weinig ruimte

tussen de regels

The full version of this questionnaire in English and Dutch, as presented to the participants, can

be found in appendix 2.
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To get more feedback on how the participants perceived the leaflets the following open questions
were asked (Question 1 and 4: Dickinson et al. 2001: 158; question 2: Dolk 2009: 24):

1. Overall, what do you think of the leaflet? Any particular good or bad points?

2. In particular, what did you think about the headings and subheadings? Any particular good or
bad points?

3. In particular, what did you think about the order of the information in the leaflet? Any
particular good or bad points?

4. Is there anything else about this leaflet that we have not talked about which you would like to
mention?

The interview was concluded with a ‘split run test’. A ‘split run test’ is an experiment in
which the interviewer presents both versions (the current and revised PIL) to the participants. In
this study we did the ‘split run test’ after the second test. The participant chose a preferred
version. The PIL with a current text structure and revised text structure were presented on
boards, the current version on one side and the revised version on the other side. The following
question was asked: ‘Which version of the medicine leaflet do you prefer?. The participants wrote their
answer on a five point scale on a paper version of the questionnaire: ‘I prefer version: A or B’.
The position of the current and revised PIL differed between conditions, either left or right. For
participants in condition 1, 3, 5 and 7 the current text structure (A) was shown on the left side
and the revised text structure (B) on the right side of the board. For participants in condition 2, 4,
6 and 8 the revised text structure (A) was shown on the left side and the current text structure on
the right side of the board. The participants were asked to explain their choice. The

questionnaires with the ‘split run test’ can be found in the appendix 2.

3.4 Participants

For this research 128 participants were recruited, 64 participants from the Netherlands and 64
participants from the United Kingdom. The participants take part on a voluntary base and got a
compensation for their participation at the end of the interview. The participants in the UK were
paid £20 according to the LUTO standards and the participants from The Netherlands received
either €15 in a gift voucher or cash according to the procedures of either Medilingua or CG
Selecties. The University of Utrecht and the University of Leeds provided these payments. The
participants were recruited one to two weeks before the research. They could decide right at the
start of the interview if they wanted to take part. The risks of taking part in this study could be
that some participants may find the task tiring or difficult, although this possibility was explained

to them during the initial contact. Participants could ask to stop at any time during the interview.
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3.4.1 Participant criteria

In this research the participants had to be 18 years or older. There were eight conditions (8
participants per condition per country). Each group of 8 participants had the following

characteristics:

o At least 4 participants of each sex

e A maximum of 3 participants with a higher educational degree

o Each age group (20-30, 30-40, 40-50, 60-80) should contain at least 2 participants

e Atleast 2 participants who are unemployed or retired

e None of the participants should be familiar with the PIL in question or other medicines in the
same group.

We performed a random sampling with disproportional stratification in which the
participants were equally divided amongst the conditions. The participants were divided
according to their personal details like age, sex and educational background. The participants
were categorized into three educational levels:

1. The first level of education is the general certificate of secondary Education (GCSE). In The
Netherlands this level is called technical and vocational training.

2. The second level of education is an education on ‘A’ levels or equivalent. This is called
secondary education in The Netherlands.

3. The third and last level of education is the higher, academical education. This is a
postgraduate, graduate, master and doctorate qualification.

To measure reading comprehension the participants were divided into two groups
according to their literature usage: those who used literature in their job and those who didn’t.
When participants have to deal with paper work they work with literature. For example a
secretary uses literature and a carpenter does not. Participants that use literature for their job
could experience reading a PIL as an easier task than the participants who do not use literature.
This selection made it possible to see if there were differences in the results between these two
groups. Because we wanted to know if the participants had any experience in medicine they were
asked whether they were prescribed any medication. It could be that participants who use
medications are more familiar with PILs than participants that did not. As mentioned before, no
one should be familiar with the medicine used for this research. With this selection we could see
if there were any differences in the results between these two groups.

All personal details were obtained from the database of LUTO Research LTD, Medilingua
and CG Selecties. Since we were only interested in the opinion of adults, only participants older

than 18 years could apply for this study. Because participants have to find the appropriate
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information in a English or Dutch PIL we have only recruited people with sufficient skills in
reading and writing in these languages. For the study done in the United Kingdom the
participants must be able to read and understand English and they had to pass the LUT'O’s usual
screening criteria. Additionally, they should have not taken part in a user testing study in the last
six months. For the study performed in The Netherlands the participants must be able to read
and understand Dutch and had to pass the Medilingua screening criteria and the CG Selecties
selection criteria. The criterion that participants cannot take part if they participated in an earlier
user testing study within the last six months, was not met for a few participants. About 15
participants did not meet this criterion. We accepted these participants because this study was
different than they were used to. Furthermore, people in real life do also have the opportunity to
look at medicine leaflets within the previous months.

The personal details (name, date of birth, educational background, job title and contact
details) were kept on the LUTO Research LTD, Medilingua and CG Selecties database for at
least six months. This was to enable these organisations to possibly contact the participants in the
future. The personal details were kept confidential and secure and were not shared with any third
party, in accordance with the data protection act. At the moment a participant decided not to
participate any longer in this study, their personal details were deleted from this research

immediately.

3.4.2 Recruitment procedure United Kingdom

The participants from the United Kingdom were recruited via LUTO Research LTD, a university
spin-off company. LUTO has significant expertise and experience in conducting user testing of
medicine leaflets for patients. The LUTO participant database (n=10.000+) consists of members
of the public who have taken part in user testing studies, or who have given their name as a
potential participant. Each participant could join a user testing study once in every 6 months.
LUTO works according to a protocol provided by the University researchers. The participants

were invited to visit Leeds Innovations Centre in Leeds.

3.4.3 Recruitment procedure The Netherlands

The participants from The Netherlands were recruited via Medilingua and CG Selecties.
Medilingua is a company that is specialised in translation of PILs and has expertise and
experience in conducting user testing of medicine leaflets for patients. Medilingua has a

participant database (n=1200) of members of the public who have taken part in user testing
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studies, or who have given their name as a potential participant. CG Selecties is an organisation
that facilitates qualitative research by recruiting participants. They have a participant database
(n=65.000+) of members of the public who have taken part in several studies, or who have given
their name as a potential participant. The participants from Medilingua were invited to visit the
Medilingua office in Leiden and the CG Selecties participants were invited to visit the laboratory

of the University Utrecht in Utrecht.

3.5 Procedure

The interviews took place in professional quiet rooms on suitable test locations in an informal
atmosphere. The interviews were one-to-one between the interviewer and a participant. During
each interview the participants read the PIL and the interviewer asked scenario questions about
that particular PIL. The interviews were sound-recorded and the interviewer scored the given
locations (correct or incorrect) and took notes of the participants comments (van der Waarde

2008: 218, 219). The procedure of the interview consisted of the following stages:

Stage 1: Introduction

The interviewer explained to the participant what could be expected during the interview. First,
the participant was told that the entire interview would be recorded and during this research
stored in the database of LUTO, Medilingua or CG Selecties. After the participant gave her or his
consent the following steps of the procedure have been explained: “Ihe interview will take
approximately 1 hour and includes two tests as well as two question sets. Yon will be given a patient information
leaflet of a particular medicine. You have one minute to scan this medicine leaflet. After you explored the medicine
leaflet you will be given 25 questions where 1 will ask you to imagine that: Y ou went to the doctor and he or she
prescribed this medicine for you for the first time. After receiving the prescription you get the medicine at the
pharmacy and you go home. When you get back home you realize that you still have some questions about the
medicine and you decide to look at the medicine leaflet’. (The interviewer only said the following if the
participant received the unreadable text: You will be presented with a version in which the text has been
made unreadable. But you are able to read the main- and subbeadings.) Each question will be given to you on a
card. Try to scan the leaflet to find the correct location to the questions and do not read the leaflet thorongh with
every question_you get. You are asked to point out the bheading where you believe the correct location is fo be found.
You have approximately 1 minute to answer each question. At the end of the interview you will receive a few
questions to express your appreciation of both leaflets’.

Participants received an information sheet (adapted from those used at LUTO for other

user testing) in which all aspects of the interview have been elaborated (refer to appendix 1 for
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details). Once it has been read there is the opportunity to ask questions about the interview.
Subsequently the participants (from the United Kingdom only) received a consent form which
stated that the participant agreed to take part in this study and that the participant is free to
withdraw from the study at any time without giving a reason (the consent form can be found in
appendix 1). Medilingua and CG Selecties had their own procedure regarding the permission of

participants before the interviews took place.

Stage 2: The participant scans the medicine leaflet

In this stage the interviewer gave the participant the specific medicine leaflet and explained again
that they could scan the leaflet briefly (approximately 1 minute) before the first test.
Subsequently, the participants first received the PIL with either a revised text structure (with real
or bogus text) or with a current text structure (with real or bogus text) followed by the other

version.

Stage 3: Structured interview first test

In this stage the participant answered 25 scenario questions. The interviewer asked each question

separately and then presented the questions on separate cards to avoid any misunderstanding.

The cards were given one at a time. The interviewer asked the participant to find the correct

locations to 25 scenario questions in the PIL. The participant could refer to the medicine leaflet

while answering the questions. The participant had to look up the correct location in the leaflet

and point to the heading of their choice. They did not have to answer the question in detail as

long as they clearly mentioned or pointed at the chosen heading. While the participant answered

each question, the interviewer made notes of the following aspects:

1. Location success: if the participant finds the correct location.

2. Comments: each intervention by the interviewer to clarify the question to the participant. This
was only done if the participant asked for an explanation.

3. Headings and subheadings: the interviewer checked on the basis of a form (with the correct
locations) whether the heading or subheading was correct. The headings of the current and

revised leaflet were numbered.
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4. Score: the score was based on location success. The interviewer scored each question
individually. There were three scores:

a. Found: the correct location to the question was found within one minute. In the following
paragraphs we may refer to the correct locations as being the correct main- and subheading
scores.

b. Found with difficulty: the participant did not find the correct location within one minute.
Sometimes a previous location was found after answering other questions. If participants
needed more time than 1 minute to look for the correct location the interviewer would in
some cases interrupt the search to ask where he or she thought the correct location could
be found in the PIL. The interviewer continued to the next question if the participant did
not know the correct location to the question.

c. Not found: if the participant could not find the correct location to the question. Because he
or she did not look at the right section of the medicine leaflet to find the correct location.
Either the participant gave up the search or got stuck finding the correct location. In these
circumstances the interviewer asked the participant whether he or she wanted to move on
to the next question (if this was still within the one minute limit).

The results have been judged on two levels of localization scores, the correct subheading
scores and the correct main heading scores. The first level, correct subheading scores, distinguish
the correct and incorrect locations as an answer. The second level, correct main heading scores,
distinguish correct, partly correct and incorrect locations as possible answers. This second level
makes a distinction between locations. When an location was partly correct, i.e. when the main
heading was found but not the subheading, the location was assessed as correct. This way of
examination was introduced because the current and revised structure differs in the number of
main- and subheadings, and to distinguish between problems with main headings and problems

with subheadings.

Stage 4: Open and closed questions about appreciation medicine leaflet in first test

In this stage the interviewer asked a number of specific questions about the medicine leaflet used
in the first test. These were open and closed questions about the participant’s impression of this
particular leaflet and their opinion of the main- and subheadings. The participant had to fill out a
short questionnaire to evaluate the leaflet: how hard or easy was the leaflet, evaluation of its tone

and the layout of the leaflet.
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Stage 5: Structured interview second test

In this stage the interviewer gave the participant another medicine leaflet and a different
questionnaire, which also consisted of 25 questions. The interviewer explained to the participant
once more that they could look briefly at the medicine leaflet (approximately 1 minute) before the

second test. Then the process described at stage 3 was repeated.

Stage 6: Open and closed questions about appreciation medicine leaflet in second test

The interviewer asked a number of specific questions about the medicine leaflet used in the
second test. These were open and closed questions about the participant’s impression of the
leaflet and their opinion of the headings. See the process described at stage 4. This stage of the
interview ended with the ‘split run test’, where the participant was asked which version, the
revised or current leaflet, he or she prefered (refer to paragraph 3.3 for a explanation of the ‘split

run test’).

Stage 7: Explanation of the study

As soon as the two tests were successfully completed the interviewer clarified the aim of the
study to the participant. The interviewer said to the participant: “Ihe aim of this research is to compare
the revised version of the structure of a medicine leaflet with the current version in order to create a better leaflet and
maximize the readability of medicine leaflets. These tests will determine whether people can find the information
and how it takes them to find it. The interviewer showed the participant the revised and current

versions of the medicine leaflet in real text to demonstrate the different structures.
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3.6 Data analysis

The data was analysed using the statistical program SPSS 18.0 for Windows. We used Chi*-tests
for findability results and ANOVA’s for evaluation results.

3.6.1 Findability and perception

First we looked at the findability scores as explained in stage 3 of paragraph 3.5 to find out which
text structure (revised or current) was better understood. More correct locations suggest higher
findability. The results have been judged on two different levels, the correct subheadings and the
correct main headings. The correct main- and subheadings levels distinguish correct from
incotrect locations (see paragraph 3.5 for an explanation). The scores of these levels is as follows,
the score 0 is incorrect and the score 1 means correct (see table 3.6). These scores have been

given to the localization scores on the scenario questions of each participant.

Table 3.6 Description localization scores

Correct subheadings | Correct main headings
Score Score
Correct main- and subheading 1 1
Correct main heading but incorrect subheading | O 1
Incorrect main heading 0 0
Not found 0 0

First a T-test was used to determine if factors like country, bogus and real text version, question
set combination and the text structure the participants received first, influenced the correct
localization scores and if these results could be combined. When the T-test shows that there is a
significant difference between the results of a factor they cannot be combined. Then descriptive
statistics was used to compare the results on the scenario questions in the current and in the
revised text structure. Specifically, with the crosstabs the percentages between each question for
both revised and current PIL could be generated and compared. To test the difference between
the number of correct locations on a revised text structure and the correct locations on a current
text structure the McNemar test was used.

Finally we looked at the perception scores of the participants on the revised and current
PIL as explained in stages 4 and 6 in paragraph 3.5. The scores given on the CIRFs and the ‘split
run test’ were both based on a five point scale. Perception has been measured with an ANOVA

test with the factor text structure (both current and revised) as within-participant factor and a
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series factors (first text structure, bogus or real text and current and revised text structure with
question set 1 or 2) as between-participant factors. This was done to see if there is any interaction

effect between the appreciation questions and the factors.
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4. Results

In this chapter the results of this study will be elaborated. First a description of the participants
will be given, followed by how the participants experienced the interview including remarks from
the interviewer and participants. Next we will look at the independent variables that affect the
findability of information in the PIL. These results are based on the number of correct locations
of the scenario questions on both current and revised text structure. Finally the results on the
petception will be evaluated. This will be done by analysing the data from the CIRF, the open

questions about the evaluation of the PILs and the ‘split run test’.

4.1 Participant description

In total 128 participants contributed to this research, 64 men and 64 women. The average age is
45 years. 68% of the participants in this research were between 27 and 62 years old. Participants
from The Netherlands that did an interview within the last six month could be taken into account
because they did not perform better than other participants. Table 4.1 gives an overview of the

demographic characteristics of the participants. The figures in this table are absolute numbers.

Table 4.1 Demographical description of the participants (%)

United Kingdom The Netherlands Total

Male Female Total Male Female Total
Sex 32 (25,0%) 32 (25,0%) 64 (50,0%) 32 (25,0%) 32 (25,0%) 64 (50,0%) 128 (100%)
Age (sd) 45,5 (19,52) | 43,8(17,25) 44,7 (18,29) | 44,2(17,72) | 44,9 (16,79) 44,5 (17,13) | 44,6 (17,65)
Education
1. (GCSE’s) 6 (18,7%) 6 (18,7%) 12 (18,7%) 9(28,1%) 11 (34,4%) 20 (31,3%) 32 (25,0%)
2. (Alevels) | 15 (46,9%) 14 (43,8%) 29 (45,3%) 16 (50,0%) 18 (56,2%) 34 (53,1%) 63 (49,2%)
3. (Grads) 11 (34,4%) 12 (37,5%) 23 (35,9%) 7 (21,9%) 3(9,4%) 10 (15,6%) 33 (25,8%)
Using
literature
in job
1.Yes 17 (53,1%) 20 (62,5%) 37 (57,8%) 15 (46,9%) 16 (50,0%) 31 (48,4%) 68 (53,1%)
2. No 15 (46,9%) 12 (37,5%) 27 (42,2%) 17 (53,1%) 16 (50,0%) 33 (51,6%) 60 (46,9%)
Experience
medication
1. Yes 8 (25,0%) 18 (56,2%) 26 (40,6%) 13 (40,6%) 13 (40,6%) 26 (40,6%) 52 (40,6%)
2. No 24 (75,0%) 14 (43,8%) 38 (59,4%) 19 (59,4%) 19 (59,4%) 38 (59,4%) 76 (59,4%)
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Because the participants were equally divided amongst the conditions, we were able to gain
significant results about the total target group. The participants were divided according to their
personal details like age, sex and educational background. Table 4.1 shows that the participant
criteria (see paragraph 3.4.1) are met. The distribution of sexes is equal, 32 men and 32 women in
both the United Kingdom and The Netherlands. Furthermore, within each country each
conditions consisted of 8 participants (4 men and 4 women). The average age of the participants
between the two countries is 45 and therefore also equal. The standard deviation, concerning the
distribution of age in both countries, is also quite equal. The educational level between the
participants of both countries is not quite balanced but as the criterion mentioned, each
condition should consist of maximum 3 participants with an higher education (grads) and the rest
could fall into the first two levels of education (GCSE’s and A levels). Which means that within
each country no more than 24 participants have an higher education. If we look at the usage of
literature on the job we can see that 58% of the participants from the United Kingdom and 48%
of the participants from The Netherlands use literature on the job. This is fairly equally divided.

In both countries 41% of the participants are currently taking medicines.

4.1.1 Participant observation

Overall the participants experienced some difficulties with the interview. This was caused by the
different approach of this user testing method which was unknown to them. The first unknown
factor was that they could scan the leaflet briefly for 1 minute before the first and second test.
They were used to read the leaflet thoroughly. Secondly they were not used to answer 25
questions for each PIL. The third unknown factor that the participants experienced was that they
were not able to look up the correct locations in the content but only from the headings and
subheadings. Furthermore, the participants found it strange that one of the PILs was in an
unreadable text. The last unusual factor in this study was that the appreciation questions were
about the headings and subheadings only and not the content. These factors made the interview
difficult and raised many questions. All questions were clarified by the interviewer. A few
examples of these questions and answers are:

1. Participant: ‘But how do I answer the questions if the text is unreadable?’ Interviewer: “You
only have to look at the headings or subheadings to see where you would look to find the answer
to the question, so not at the unreadable text.’

2. Participant: ‘Am I supposed to read the whole leaflet in 1 minute?’. Interviewer: “You do not
have to read the whole leaflet thoroughly as long as you know what kind of headings and

subheadings are mentioned and have an overview about what is mentioned in the leaflet.”
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3. Participant: ‘How do I know if I find the headings personal or impersonal?” Interviewer: ‘Do
you think the headings or subheadings speak to you as a medicine user or do you think they are
formal?’

In general the participants in the United Kingdom were patient and listened carefully what
was expected from them. They asked questions if there were uncertainties and participated
throughout every part of the interview. The participants from The Netherlands were in general
more dominant and had more difficulties cooperating, although they did ask many questions,
they also had many comments on the study referring to the unreadable text and answers they had
to give. The participants from the United Kingdom participated slightly better than the

participants from The Netherlands.

4.2 Findability

In this paragraph the findability scores will be discussed. The findability scores are based on the
correct locations on the 25 scenario questions per leaflet. These scenario questions reflect the
main- and subheadings in the revised and current text structure. More correct locations indicate a
higher findability of information in the PIL.

We started by examining if the factors like country (UK or NL), first text structure (current
or revised), text version (bogus or real text) and question set (QS1 or QS2) influenced the results.
To determine if the results from the two countries can be combined the results from the United
Kingdom (N=064) and The Netherlands (N=064) are compared to see if there is a significant
difference between the means of those results. As depicted in table 4.11 in the United Kingdom
the average of correct localization scores for the current PIL was 17,20 (sd = 3,25) and for the
revised PIL 15,48 (sd = 2,8). In The Netherlands the average of correct localization scores for
the current PIL was 18,14 (sd = 2,89) and for the revised PIL 15,95 (sd = 3,15). Refer to table

4.11 for an overview of these results.

Table 4.11 Factor country (mean (sd))

Current PIL Revised PIL

The United Kingdom | 17,20 (sd = 3,25) | 15,48 (sd = 2,8)
The Netherlands 18,14 (sd = 2,89) | 15,95 (sd = 3,15)

The differences between the averages of the two countries is not significant for the current PIL

(F (1,73) 126; p = 0.086) and not significant for the revised PIL (F (0,89) 126; p = 0.377). This
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means that we can combine the results from the two countries because there is no large
difference between these results.

Next we examined if the factor which text structure (current or revised) the participants
received first had any influence on the correct localization scores. If we look at table 4.12 we see
that participants that received the current PIL first had an average of correct localization scores
for the current PIL of 17,06 (sd = 2,91). Participants that received the revised PIL first had an
average of correct localization scores for the current PIL of 18,28 (sd = 3,16). If we look at the
results for the revised PIL we see that participants that received the current PIL first had an
average of correct localization scores for the revised PIL of 1594 (sd = 2,51). Participants that
received the revised PIL first had an average of correct localization scores for the revised PIL of

15,50 (sd = 3,40). See table 4.12 for an overview of these results.

Table 4.12 Factor first text structure (mean (sd))

Current PIL Revised PIL

Current text structure — Revised text structure | 17,06 (sd =2,91) | 15,94 (sd = 2,51)
Revised text structure — Current text structure | 18,28 (sd = 3,16) | 15,50 (sd = 3,40)

The differences in averages between these results on the text structure is significant for the
current PIL (FF (-2,27) 126; p = 0.025) and not significant for the revised PIL (F (0,83) 126; p =
0.437). This means that there is a difference in averages between the results of the current PIL
with regard to which text structure they received first. If participants receive the revised PIL first
they locate on average approximately 1 question more correctly on the current PIL than if they
receive the current PIL first. We can state that participants got familiar with the current PIL
through the revised PIL they received in the first test. This factor had minimum influence on the
results, since there is only a small difference between the localization scores of the current and
revised PIL. The current text structure has a small advantage in comparison to the revised text
structure. We will combine these results but it is important to bare this in mind when the results
are presented later on in this report.

The following factor we examined was the text structure (current or revised) with text
version (bogus or real text). As depicted in table 4.13 participants that received the current PIL
with the bogus text and the revised PIL with the real text had an average of correct localization
scores for the current PIL of 17,13 (sd = 3,04) and for the revised PIL of 16,95 (sd = 2,67).

Participants that received the current PIL with the real text and the revised PIL with the bogus
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text had an average of correct localization scores for the current PIL of 18,22 (sd = 3,06) and for

the revised PIL of 14,48 (sd = 2,78).

Table 4.13 Factor text version (mean (sd))

Current PIL Revised PIL

Current with bogus text — Revised with real text | 17,13 (sd =3,04) | 16,95 (sd = 2,67)
Current with real text — Revised with bogus text | 18,22 (sd =3,06) | 14,48 (sd = 2,78)

The differences in averages between these results on the text structure is significant for the
current PIL (IF (-2,03) 126; p = 0.045) and significant for the revised PIL (F (5,12) 126; p =
0.000). This means that there is a difference in averages between the results of the current and
revised PIL with the bogus or real text. If participants received the current PIL with the real text
they found one correct location more in the current PIL than if they received the current PIL
with the bogus text. If participants received the revised PIL with the real text they found
approximately 2,5 correct locations more in the revised PIL than if they received the revised PIL
with the bogus text. This means that the bogus text had little influence on the localization scores
but this has a minimum effect on the results. It is more difficult for the revised text structure to
stand-alone than the current text structure. Furthermore, it is understandable that the bogus text
make it more difficult to read both current and revised text structure. We will combine these
results but it is important to bare this in mind when the results are presented later on in this
report.

The last factor we examined was the question set combination 1 or 2. As depicted in table
4.14 participants that received the current PIL with question set 1 and the revised PIL with
question set 2 had an average of correct localization scores for the current PIL of 17,45 (sd =
3,07) and for the revised PIL of 15,48 (sd = 3,05). Participants that received the current PIL with
question set 2 and the revised PIL with question set 1 had an average of correct localization
scores for the current PIL of 17,89 (sd = 3,11) and for the revised PIL of 15,95 (sd = 2,92). Refer

to table 4.14 for an overview of these results.

Table 4.14 Factor question set (mean (sd))

Current PIL Revised PIL

Question set 1

Question set 2

17,45 (sd = 3,07)
17,89 (sd = 3,11)

15,95 (sd = 2,92)
15,48 (sd = 3,05)
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The differences in averages between these results on the text structure is not significant for the
current PIL (F (-0,80) 126; p = 0.425) and not significant for the revised PIL (IF (-0,89) 126; p =
0.377). This means that there is no significant distinction of the averages between the results of
the current and revised PIL with question set 1 or 2. As a result we may state that the question
sets 1 and 2 had no influence on the localization scores and we will combine these results.

We found that text version and first text structure influenced each other. If participants
received the current or revised PIL with the real text they could have had support through the
content in the PIL. Furthermore, participants could have also had supportt in locating the correct

headings in the second test because they already saw a current or revised PIL in the first test.

4.2.1 Findability scores

In this paragraph we will discuss the correct localization scores for the current and revised main-
and subheadings (IN = 726). As mentioned before in paragraph 3.5 the results have been judged
on two levels of localization scores, the correct subheading scores and the correct main heading
scores. The correct localization scores in the first level are the correct subheadings. However
there are exceptions in the current text structure because the correct location to a scenario
question is sometimes a main heading instead of a subheading. This exception only applies for
the current PIL because the current text structure does not have subheadings under every main
heading. The correct localization scores at the second level are only the correct main headings.
This means that the correct location is the main heading even if the correct subheading is not
found. The location is partly correct.

Because we will present the findability scores in both the correct subheadings level versus
the correct main headings level for both current and revised PIL we will have to examine if the
scenario questions within the two levels are each reliable as a construct. This is done by
calcultating the Cronbach’s alpha of these groups. The Cronbach’s alpha for the scenario
questions on the localization scores for the revised and current text structure are not extremely
high so therefore not really reliable as a construct. The scenario questions for the correct
subheadings have a Cronbach’s alpha of .62 in the current PIL and .53 in the revised PIL. If we
only look at the localization scores on the correct main headings the scenario questions have a
Cronbach’s alpha of .62 in the current PIL and .47 in the revised PIL. These have to be at least
.70 or higher. We will use them as summary measures, without pretending they are single-
construct measures. As mentioned in paragraph 3.7 we will only discuss the significant

localization differences.
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As depicted in table 4.15 the results on the correct localization scores of the main headings
for the current PIL have an average of 20,10 (sd = 2,74) and for the revised PIL of 21,21 (sd =
2,03). The difference in averages is significant (t = 4.34, df = 127, p < .001). The results on the
correct localization scores of the subheadings for the current PIL have an average of 17,67 (sd =
3,09) and for the revised PIL of 15,72 (sd = 2,99). The difference in averages is significant (t =
6.36, df = 127, p = < .001). See table 4.15 for an overview of the correct localization scores for

both levels.

Table 4.15 Correct localization scores (mean (sd))

Current PIL Revised PIL

Correct main headings | 20,10 (sd =2,74) | 21,21 (sd =2,03)
Correct subheadings 17,67 (sd=3,09) | 15,72 (sd =2,99)

These overall results also show that the revised PIL has more correct localization scores for the
main headings and the current PIL has more correct localization scores for the subheadings.
From these results we can state that the main headings represent the overall structure of both the
current and revised PIL and the subheadings represent the clarity of the PILs subheadings. The
quality of the subheadings refers to the comprehensibility of the PIL. These outcomes suggest
that the interpretation of the main headings is better in the revised text structure and the quality
of subheadings is better in the current text structure.

Next we will examine the specific differences between the revised and current text
structure. First we will look which correct localization scores on the main headings in the current
and revised PIL differ significantly from each other. Then we will look which correct localization
scores on the subheadings in the current and revised PIL differ significantly from each other.
This will give us more insight why the interpretation of main headings is better in the revised text
structure and why the quality of subheadings is better in the current text structure. The structure
of Morrow et al. (1998) will be used to organize the overall results (refer to paragraph 2.3 for a
description of the medication-taking schema of Morrow). The structure of Morrow et al (1998) is
as follows:

1. Identifying the medication (name, purpose)
2. Instructions on how to take the medicine (dose and schedule)

3. Information about side effects
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The following current and revised main headings are subdivided into the following structure:

1. Identifying the medication (name, purpose)

Main headings current text structure:
e What Pharmazine is and what it is used for
o Contents of the pack and other information
Main headings revised text structure:
e About this medicine and what it is used for

o Ingredients and registration

2. Instructions on how to take the medicine (dose and schedule)

Main headings current text structure:
* How to take Pharmazine
» How to store Pharmazine
Main headings revised text structure:
e Taking the medicine

e Package, storage and disposal

3. Information about side effects

Main headings current text structure:
e What you need to know before you take Pharmazine
o Possible side effects

Main headings revised text structure:

» Possible problems with this medicine

Refer to appendix 4 for more information about which specific subheadings belong under each
main heading of both current and revised PIL. Because we will present the findability scores in
this structure we will have to examine if the three groups in this structure are each reliable as a
construct. This is done by calcultating the Cronbach’s alpha of these groups. The Cronbach’s
alpha of these three groups is rather low. Group 1 has a Cronbach’s alpha of .45 for the correct
location scores of the main headings in the current and revised PIL. Group 1 has a Cronbach’s
alpha of .29 for the correct location scores of the subheadings in the current and revised PIL.
Group 2 has a Cronbach’s alpha of .42 for the correct location scores of the main headings in the

current and revised PIL. Group 2 has a Cronbach’s alpha of .54 for the correct location scores of
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the subheadings in the current and revised PIL. Group 3 has a Cronbach’s alpha of .19 for the
correct location scores of the main headings in the current and revised PIL. Group 3 has a
Cronbach’s alpha of .20 for the correct location scores of the subheadings in the current and
revised PIL. Because we will use them as summary measures, without pretending they are single-
construct measures we can still use the structure of Morrow et al. (1998) in spite of the low

Cronbach’s alphas.

The main headings

The revised and current text structure have a different interpretation of the main headings.
According to the previous results the correct location scores on the main headings are higher in
the revised text structure as opposed to the current text structure. 8 (32%) out of 25 scenario
questions were significantly better for the revised text structure and 2 (8%) were significantly
better for the current text structure. Refer to appendix 3 for these results. These results show that
the interpretation of the main headings is better in the revised text structure than in the current
text structure. Here we will discuss which main headings are better in the revised PIL. Only the
significant differences between the correct locations of the main headings in the revised and the
current PIL will be discussed. As mentioned before the interpretation of the main headings will

be elaborated according to the structure of Morrow et al (1998).

1. Identifying the medication

The results on the correct localization scores of the main headings in the first group for the
current PIL have an average of 3,09 (sd = 1,15) and for the revised PIL of 3,34 (sd = 1,17). The
difference in averages is significant (t = 2.05, df = 127, p <.05).

Table 4.16 provides the scenario questions for which the McNemar test was significant.
As depicted in this table the differences in the first group between the correct localization scores
of the main headings in the current and revised PIL are found in scenario question 1 ‘Suppose you
want to know what the active component in this drug does for you. Where can_you find this information in this
leafler? (QS1) and the corresponding question from question set 2 ‘Suppose you would like to know
how this medicine affects your illness. Where can you find this information in this leaflet (QS2). As well as
scenario question 3 ‘Suppose you have mood swings and you want to know how this medicine affects your mood
swings. Where can you find this information in this leaflet? (QS1) and ‘Suppose you have epilepsy and you want
to know what this medicine will do for your illness. Where can_you find this information in this leafler? (QS2).
These questions refer to the main heading ‘What Pharmazine is and what it is used for’ in the

current PIL and main heading ‘About this medicine and what it is used for’ in the revised PIL.
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These main headings refer to the first category (identifying the medication) of the structure of
Motrow et al. (1998). 67,2% of all participants found the correct main heading to scenario
question 1 in the revised PIL. 41,4% of the participants found the correct main heading to
scenario question 1 in the current PIL. 50,0% of the participants found the correct main heading
to scenario question 3 in the revised PIL. 35,9% of the participants found the correct main
heading to scenario question 3 in the current PIL. Refer to table 4.16 for the total number of

correct responses for each main heading in the current and revised PIL in group 1.

Table 4.16 Number of correct responses and percentages group 1 (%)

Main headings Current PIL | Revised PIL

Current: What Pharmazine is and what it is used for
Scenario question 1: 53 (41,4%)
Scenario question 3: 46 (35,9%)
Revised: About this medicine and what it is used for
Scenario question 1: 86 (67,2%)
Scenario question 3: 64 (50,0%)

Even though many participants did not know which specific subheading to choose under the
main heading ‘About this medicine and what it is used for’ in the revised PIL they did know that
answer to the first and third question should be under this main heading. The revised main
heading ‘About this medicine and what it is used for’ has more correct location scores in
comparison to the same main heading in the current PIL ‘What Pharmazine is and what it is used
for’.

The correct localization scores that reflect the main heading ‘Contents of the pack and
other information’ in the current PIL and the main heading ‘Ingredients and registration’ in the

revised PIL were not significantly different, which means that we can not draw a conclusion

regarding to these main headings based on these results.

2. Instructions on how to take the medicine

The results on the correct localization scores of the main headings in the second group for the
current PIL have an average of 9,42 (sd = 1,47) and for the revised PIL of 9,27 (sd = 1,12). The
difference in averages is not significant (t = 1.06, df = 127, p > .05). We will use them as

summary measures, without pretending they are single-construct measures.
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The scenario questions for which the McNemar test was significant are shown in table 4.17. As
depicted in this table the differences in the second group between the correct localization scores
of the main headings in the current and revised PIL are found in scenario question 14 “‘Suppose you
are 40 years old and you are taking the medicine presented in this leaflet for epilepsy. What is the lowest dose you
can take? (QS1) and ‘Suppose you are 74 years old and you have epilepsy. What does the leaflet tell yon about
the recommended dose? (QQS2). 83,6% of the participants found the correct main heading to scenario
question 14 in the revised PIL. 73,4% of the participants found the correct main heading to
scenario question 14 in the current PIL. Also for scenario question 7 ‘Suppose your four year old son
has mood swings. Can he have this medicine? (QS1) and ‘Suppose your two year old daughter suffers from
seizures and you wonder if she can have this medicine? (QS2). 18,0% of the participants found the correct
main heading to scenario question 7 in the revised PIL.62,5% of the participants found the
correct main heading to scenario question 7 in the current PIL. Furthermore, the difference in
the second group was also found in scenario question 19 ‘You want to know if you can end the
treatment without first discussing it with your doctor. Where can_you find this information in this leaflet? (QS1)
and “Suppose you have problems with this medicine and you do not want to take this medicine any longer. What
should you do? (QS2). 73,4% of the participants found the correct main heading to scenario
question 19 in the revised PIL. 85,2% of the participants found the correct main heading to
scenario question 19 in the current PIL. These questions refer to the main heading ‘How to take
Pharmazine’ in the current PIL and main heading “T'aking the medicine’ in the revised PIL. The
differences also appear to be between current and revised correct localization scores of scenario
question 23 ‘Suppose the doctor tells you to stop taking the tablets. What shonld you do with the rest of the
tablets? (QS1) and ‘Can _you flush the unused medicine down the toilet?((QQS2). These questions refer to
the main heading ‘How to store Pharmazine’ in the current PIL and main heading ‘Package,
storage and disposal’ in the revised PIL. 94,5% of all participants found the correct main heading
for scenario question 23 in the revised PIL. 73,4% of all participants found the correct main
heading for this question in the current PIL. Refer to table 4.17 for the total number of correct
responses for each main heading in the current and revised PIL in group 2. These main headings
refer to the second category (Instructions on how to take the medicine) of the structure of

Motrow et al. (1998).
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Table 4.17 Number of correct responses and percentages group 2 (%)

Main headings Current PIL Revised PIL

Current: How to take Pharmazine

Scenario question 7: 80 (62,5%)
Scenario question 14: 94 (73,4%)
Scenario question 19: 109 (85,2%)

Revised: Taking the medicine

Scenario question 7: 23 (18,0%)
Scenario question 14: 107 (83,6%)
Scenario question 19: 94 (73,4%)

Current: How to store Pharmazine
Scenario question 23: 94 (73,4%)
Revised: Package, storage and disposal 121 (94,5%)

Scenario question 23:

The results of the second group (Instructions on how to take the medicine) appear to be in
favour of the current PIL because there is only one scenario question (14) were the revised PIL
scores better and two scenario questions (7 and 19) were the current PIL has more correct
localization scores. These questions relate to the main heading ‘How to take Pharmazine’ in the
current PIL and main heading “Taking the medicine’ in the revised PIL. Question (23) that relates
to the main heading ‘How to store Pharmazine’ in the current PIL and main heading ‘Package,
storage and disposal’ in the revised PIL has more correct localization scores in the revised PIL.
From these results we can conclude that there is no clear outcome that the second group

‘Instructions on how to take the medicine’ is better in the revised or current text structure.

3. Information about side effects

The results on the correct localization scores of the main headings in the third group for the
current PIL have an average of 7,59 (sd = 1,10) and for the revised PIL of 8,59 (sd = 0,62). The
difference in averages is significant (t = 9.50, df = 127, p <.001).

Table 4.18 provides the scenario questions for which the McNemar test was significant.
This table shows the differences in the third group between the correct localization scores of the
main headings in the current and revised PIL are found in scenario question 6 ‘Is i likely for your
doctor to examine you before and during the treatment”’ (QS1) and ‘What type of check-up do you have if taking

this medicine?” (QS2). 77,3% of all participants found the correct main heading to scenario question
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6 in the revised PIL. 32,0% of the participants found the correct main heading to scenatio
question 6 in the current PIL. Also from scenario question 10, ‘Suppose you think you might be
sensitive to medicines like Pharmazine. What should yon do? (QS1) and “Suppose you cannot have some types of
food and you are unsure if you can use this medicine. What should yon do? (QS2). 96,1% of all participants
found the correct main heading to scenario question 10 in the revised PIL. 81,3% of the
participants found the correct main heading to scenario question 10 in the current PIL. The
differences also appear to be in scenario question 12 ‘Suppose you want to go to the shop with the car.
Are you able to do this while taking this medicine? (QS1) and “Suppose you want to mow the lawn. What does
this leaflet tell you about this? (QS2). 97,7% of all participants found the correct main heading to
scenario question 12 in the revised PIL. 85,9% of the participants found the correct main heading
to scenario question 12 in the current PIL. These questions refer to the main heading ‘What you
need to know before you take Pharmazine’ in the current PIL and main heading ‘Possible
problems with this medicine’ in the revised PIL. Furthermore, the differences in group 3 between
the correct localization scores of the main headings in the current and revised PIL are also found
in scenario question 20 ‘Suppose you get blistering of the lips while nsing this medicine. What should yon do?
(QSY) and “‘Suppose you get a sore throat and a high temperature while using this medicine and are worried about
this. What should you do? (QS2). This question refers to the main heading ‘Possible side effects’ in
the current PIL and main heading ‘Possible problems with this medicine’ in the revised PIL.
98,4% of all participants found the correct main heading to scenario question 20 in the revised
PIL. 85,9% of the participants found the correct main heading to scenario question 20 in the
current PIL. All these main headings refer to the third category (Information about side effects)
of the structure of Morrow et al. (1998). Refer to table 4.18 for the total number of correct

responses for each main heading in the current and revised PIL from group 3.
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Table 4.18 Number of correct responses and percentages group 3 (%)

Main headings Current PIL Revised PIL

Current: What you need to know before you take Pharmazine

Scenario question 6: 41 (32,0%)
Scenario question 10: 104 (81,3%)
Scenario question 12: 110 (85,9%)

Current: Possible side effects
Scenario question 20: 110 (85,9%)

Revised: Possible problems with this medicine

Scenario question 6: 99 (77,3%)
Scenario question 10: 123 (96,1%)
Scenario question 12: 125 (97,7%)
Scenario question 20: 126 (98,4%)

Even though many participants did not know which specific subheading to choose under the
main heading ‘Possible problems with this medicine’ in the revised PIL they did know that
answer to the questions 6,10,12 and 20 could be located under this main heading. This revised
main heading had more correct location scores in comparison to the main headings in the current
PIL ‘“What you need to know before you take Pharmazine’ and ‘Possible side effects’. The main
heading ‘Possible problems with this medicine’ in the revised text structure covers the same
topics as the two main headings ‘What you need to know before you take Pharmazine’ and

‘Possible side effects’ in the current text structure.

Quality of subheadings

The revised and current text structure have different subheadings. We will examine whether the
quality of the subheadings is better in current or revised PIL as well as which particular
subheadings are better. According to the previous results, the correct location scores on the
subheadings are better in the current text structure as opposed to the revised text structure. 10
(40%) out of 25 scenario questions were significantly better for the current text structure and 5
(20%) were significantly better for the revised text structure. Refer to appendix 3 for these
results. Only the significant differences between the correct locations of the subheadings in the
current and the revised PIL will be discussed. In some occasions we have to compare main

headings from the current text structure with subheadings from the revised text structure because
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the current PIL has less subheadings. As mentioned before the interpretation of subheadings will

also be elaborated according to the structure of Morrow et al (1998).

1. Identifying the medication

The results on the correct localization scores of the subheadings in the first group for the current
PIL have an average of 3,05 (sd = 1,18) and for the revised PIL of 2,52 (sd = 0,98). The
difference in averages is significant (t = 4.24, df = 127, p <.001).

The scenario questions for which the McNemar test was significant are shown in table
4.19. As depicted in this table the differences in the first group between the correct localization
scores of the subheadings in the current and revised PIL are found in scenario question 1 Suppose
you want to know what the active component in this drug does for you. Where can you find this information in this
leafler? (QS1) and the corresponding question from question set 2 (QS2) is ‘Suppose you wonld like to
know how this medicine affects your illness. Where can you find this information in this leaflef”’. 41,4% of all
participants found the correct main heading to scenario question 1 in the current PIL. 7,8% of
the participants found the correct subheading to scenario question 1 in the revised PIL. The
correct locations to scenario question 1 can be found under the current main heading ‘What
Pharmazine is and what it is used for’ and the revised subheading “What this medicine is’. A
difference is also found in scenario question 2 ‘Imagine you have epilepsy. Did the doctor prescribe the
right medicine for you? (QS1) and ‘Imagine you have mood swings. 1s this the right medicine for yon? (QS2).
61,7% of all participants found the correct main heading to scenario question 2 in the current
PIL. 42,2% of the participants found the correct subheading to scenario question 2 in the revised
PIL. The correct locations to scenario question 2 can be found under the current main heading
‘What Pharmazine is and what it is used for’ and the revised subheading ‘What it is used for’.
These main- and subheadings refer to the first category (identifying the medication) of the
structure of Morrow et al. (1998). Refer to table 4.19 for the total number of correct responses

for each subheading in the current and revised PIL in group 1.
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Table 4.19 Number of correct responses and percentages group 1 (%)

Subheadings (current = main heading) Current PIL | Revised PIL

Current: What Pharmazine is and what it is used for
Scenario question 1: 53 (41,4%)
Scenario question 2: 79 (61,7%)
Revised: What this medicine is
Scenario question 1: 10 (7,9%)

Revised: What it is used for

Scenario question 2: 54 (42,2%)

If we look at the first scenario question the following can be noticed: from the data about the
chosen incorrect headings and subheadings (found in appendix 3) we can see that 49,2% of the
participants chose the incorrect subheading ‘How it works” and 9,4% of the participants chose
the incorrect subheading “What it is used for’. From this we can conclude that the participants
through that the correct answer would be under the correct main heading in the revised PIL but
they did not know which subheading to choose from. For the second question can be noticed
that 18% of all participants chose the incorrect subheading ‘People who should check with their
doctor before taking this medicine’ and 10,2% chose the incorrect subheading ‘People who
cannot take this medicine’ in the revised PIL. These subheadings refer to precaution and check
with your doctor or cannot take this medicine. This could be because the question states ‘is this
the right medine for you’ and participants could interpret this as a warning or do not take this
medicine. The question suggests that epilepsy and mood swings are contra- indications, not the
illness to be treated. Even though the main heading ‘About this medicine and what it is used for’
in the revised PIL is clear, from these results it seems that the subheadings under this main

heading do not make the information clearer.

2. Instructions on how to take the medicine

The results on the correct localization scores of the subheadings in the second group for the
current PIL have an average of 8,73 (sd = 1,58) and for the revised PIL of 7,79 (sd = 1,34). The
difference in averages is significant (t = 6.49, df = 127, p <.001).

Table 4.20 provides the scenario questions for which the McNemar test was significant.
This table shows the differences in the second group between the correct localization scores of
the subheadings in the current and revised PIL are found in scenario question 7 ‘Suppose your four

year old son has mood swings. Can he have this medicine? (QS1) and Suppose your two year old danghter suffers
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from seizures and you wonder if she can have this medicine? (QS2). 59,4% of all participants found the
correct subheading to scenario question 7 in the current PIL. 16,4% of the participants found the
correct subheading to scenario question 7 in the revised PIL. The correct locations to scenario
question 7 can be found under the subheading ‘Children and adolescents’ in the current PIL and
the subheadings ‘How much to take’ and ‘People who cannot take this medicine’ in the revised
PIL. A difference is also found in scenario question 8 ‘Imagine you are already taking another medicine
to treat a skin infection, as well as the medicine described in this leaflet. What should you do? (QS1) and
‘Suppose you are already taking a medicine for asthma, as well as the medicine described in this leaflet. What
should you do? (QS2). 84,4% of all participants found the correct subheading to scenario question
8 in the current PIL. 46,1% of the participants found the correct subheading to scenario question
8 in the revised PIL. The correct locations to scenario question 8 can be found under the
subheading ‘Other medicines and Pharmazine’ in the current PIL and the subheading ‘Taking
Pharmazine with other medicines’ in the revised PIL. A difference is also found in scenario
question 15 ‘How many times a day should you take this medication? (QS1) and Az which times during the
day should you take a dose of this medicine? (QS2). 97,7% of all participants found the correct main
heading to scenario question 15 in the current PIL. 63,3% of the participants found the correct
subheading to scenario question 15 in the revised PIL. The correct locations to scenario question
15 can be found under the main heading ‘How to take Pharmazine’ in the current PIL and under
the subheading “‘When to take’ in the revised PIL. The differences also appear to be between the
correct localization scores of the subheadings in the current and revised PIL in the scenario
question 16 ‘Over what period of time should you take this medication? (QS1) and ‘Suppose you have doubts
about keeping on with this medicine. What should you do? (QS2). 37,5% of all participants found the
correct subheading to scenario question 16 in the current PIL. 49,2% of the participants found
the correct subheading to scenario question 16 in the revised PIL. The correct locations to
scenario question 16 can be found under the subheading ‘If you stop taking Pharmazine’ in the
current PIL and under the subheading ‘How long to take’ in the revised PIL. A difference is also
found in scenario question 19 ‘You want to know if you can end the treatment without first discussing it with
your doctor. Where can you find this information in this leaflet? (QS1) and ‘Suppose you have problems with this
medicine and you do not want to take this medicine any longer. What should you do? (QQS2). 83,6% of all
participants found the correct subheading to scenario question 19 in the current PIL. 68,8% of
the participants found the correct subheading to scenario question 19 in the revised PIL. The
correct locations to scenario question 19 can be found under the subheading ‘If you stop taking
Pharmazine’ in the current PIL and under the subheading ‘If you want to stop taking this

medicine’ in the revised PIL. A difference is also found in scenario question 23 ‘Suppose the doctor
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tells you to stop taking the tablets. What should you do with the rest of the tablets? (QS1) and ‘Can_you flush

the unused medicine down the toilet?(QQS2). 73,4% of all participants found the correct main heading to

scenario question 23 in the current PIL. 94,5% of the participants found the correct subheading

to scenario question 23 in the revised PIL. The correct locations to scenario question 23 can be

found under the main heading ‘How to store Pharmazine’ in the current PIL and under the

subheading ‘Disposal’ in the revised PIL.

These main- and subheadings refer to the second category (Instructions on how to take the

medicine) of the structure of Morrow et al. (1998). Refer to table 4.20 for the total number of

correct responses for each subheading in the current and revised PIL in this group.

Table 4.20 Number of correct responses and percentages group 2 (%)

Subheadings (current = main- and subheadings) Current PIL

Revised PIL

Scenario question 7:

Current: Children and adolescents 76 (59,4%)
Revised: How much to take and people who cannot take this medicine

Scenario guestion 8:

Current: Other medicines and Pharmazine 108 (84,4%)
Revised: Taking Pharmazine with other medicines

Scenario question 15:

Current: How to take Pharmazine 125 (97,7%)
Revised: When to take Pharmazine

Scenario guestion 16:

Current: If you stop taking Pharmazine 48 (37,5%)
Revised: How long to take

Scenario guestion 19:

Current: If you stop taking Pharmazine 107 (83,6%)
Revised: If you want to stop taking this medicine

Scenario guestion 23:

Current: How to store 94 (73,4%)

Revised: Disposal

21 (16,4%)

59 (46,1%)

81 (63,3%)

63 (49,2%)

88 (68,8%)

121 (94,5%)

These results state that the subheadings in the second group ‘Instructions on how to take the

medicine’ are clearer in the current PIL. First of all the revised PIL does not have a subheading
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‘Use in children and adolescents’ and from the data about the chosen incorrect headings and
subheadings (found in appendix 3) we can see that 21,1% chose the incorrect subheading ‘People
who should check with their doctor before taking this medicine’ in the revised PIL. Because there
is no specific heading for children and adolescents in the revised PIL it was difficult for many
participants to choose the right subheading. This subheading could suggest check with your
doctor if your child can take this medication, although in the current PIL the information about
children and adolescents is divided under three subheadings. For example 21% of the participants
chose the incorrect subheading ‘Use in children and adolescents’ in the current PIL. This could
be because several subheadings refer to children and adolescents and they chose this particular
subheading. There should be one subheading referring to children and adolescents.

The subheading ‘Other medicines and Pharmazine’ in the current PIL is better appreciated
than the subheading “T'aking Pharmazine with other medicines’ in the revised PIL. 33,6% of the
participants chose the subheading “Tell your doctor if your are taking:’ in the revised PIL.
Participants could have chosen this subheading because the medicines for skin infection and
asthma are presented here. But under this subheading it is not stated what patients have to do if
they are taking another medicine i.e. call your doctor if you are taking another medicine. But it
appears that participants were looking under the correct subheading “T'aking Pharmazine with
other medicine’. We can conclude that the subheading “T'ell your doctor if your are taking” under
the subheading “T'aking Pharmazine with other medicine’ does not make the information clearer.

The information about when to take the medicine is preferred under the main heading
‘How to take’ instead of a extra subheading ‘When to take’. 26,6% of the participants chose the
incorrect subheading ‘How much to take’ and 10,2% chose the incorrect subheading ‘How to
take’ in the revised PIL. Both subheadings are presented after the same main heading, “Taking the
medicine’. Instead of putting the information about how to take, how much to take and when to
take under different subheadings it could be better to place the information under one
subheading heading. But since the results are not clear about this we cannot confirm these
recommendations. Why the subheading ‘If you want to stop taking this medicine’ in the revised
PIL has more localization scores than the subheading ‘if you stop taking pharmazine’ from the
current PIL is not clear.

However subheadings ‘Disposal” and ‘How long to take’ seem to be better in the revised
PIL. 43% of the participants chose the incorrect main heading ‘How to take Pharmazine’ in the
current PIL instead of the subheading ‘If you stop taking Pharmazine’. Participants could have
chosen this incorrect heading because they linked the scenario question ‘ower what period of time

should you take the medication’ to how to take the medication and not if you stop taking. From this
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analysis we cannot conclude that the subheading ‘How long to take’ is better in the revised PIL.
If we look at the differences between the results of scenario question 23, refering to disposal of
the medicine, we can observe that 17,2% of the participants chose the incorrect subheading ‘If
you stop taking Pharmazine’ in the current PIL instead of the correct subheading ‘How to store’.
The participant expected the information about disposal to be under ‘if you stop with the
medicine’. It seems that including a subheading ‘Disposal’ is more appreciated than placing the
information about disposal under the main heading ‘How to store’.

There is one exception, were revised and current PIL scored equally good, that is still
worth mentioning. Question 22 is not significant but still noteworthy in this group. This question
is correctly answered by every participant for both current and revised text structure. Question 22
1s as follows, ‘Suppose the doctor recently prescribed you this medicine, but you forgot to ask where to keep them.
Can you keep this medicine in the refrigerator? (QS1) and “Are there any recommendations on how to keep this
medication? (QS2). These questions refer to the revised subheading ‘Storage’ and the current main
heading ‘How to store Pharmazine’. Perhaps the subheading ‘Storage’ could be an asset for the
information about storage and disposal of the medicine as the subheading ‘Disposal’ is already

proven to be better for the comprehensibility of a PIL.

3. Information about side effects

The results on the correct localization scores of the subheadings in the third group for the
current PIL have an average of 5,89 (sd = 1,44) and for the revised PIL of 5,41 (sd = 1,72). The
difference in averages is significant (t = 2.59, df = 127, p <.05).

The scenario questions for which the McNemar test was significant are shown in table
4.21. From this table we can see that the differences in the third group between the correct
localization scores of the subheadings in the current and revised PIL are found in scenario
question 4 ‘Suppose you have heart problems. Are you allowed to use this medicine? (QS1) and ‘Suppose you
have had blood problems. Are you allowed to use this medicine? (QQS2). 70,3% of all participants found the
correct subheading to scenario question 4 in the current PIL. 56,3% of the participants found the
correct subheading to scenario question 4 in the revised PIL. The correct locations to scenario
question 4 can be found under the subheading ‘Do not take Pharmazine if:’ in the current PIL
and the subheadings ‘People who cannot take this medicine’ in the revised PIL. A difference is
also found in scenario question 6 ‘Is 7 /ikely for your doctor to examine you before and during the
treatment” (QS1) and ‘What type of check-up do you have if taking this medicine” (QS2). 20,3% of all
participants found the correct subheading to scenario question 6 in the current PIL. 58,6% of the

participants found the correct subheading to scenario question 6 in the revised PIL. The correct
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locations to scenario question 6 can be found under the subheading ‘Warnings and precautions’
in the current PIL and the subheadings “Tests’ in the revised PIL. A difference is also found in
scenario question 10 Suppose you think_you might be sensitive to medicines like Pharmazine. What should you
do? (QS1) and “Suppose you cannot have some types of food and youn are unsure if you can use this medicine.
What should you do? (QS2). 18,8% of all participants found the correct subheading to scenario
question 10 in the current PIL. 35,9% of the participants found the correct subheading to
scenario question 10 in the revised PIL. The correct locations to scenario question 10 can be
found under the subheading ‘Do not take Pharmazine if:” in the current PIL and the subheadings
‘Allergies’ in the revised PIL. A difference is also found in scenario question 11 ‘What is the adyice
in this leaflet for women who are trying to have a baby? (QS1) and ‘Suppose a woman wants to give mothers
milk to her baby. Is she allowed to use this medicine? (QS2). 80,5% of all participants found the correct
subheading to scenario question 11 in the current PIL. 64,8% of the participants found the
correct subheading to scenario question 11 in the revised PIL. The correct locations to scenario
question 11 can be found under the subheading ‘Pregnancy and breast-feeding’ in both current
and revised PIL. A difference is also found in scenario question 12 ‘Suppose you want to go to the shop
with the car. Are you able to do this while taking this medicine? (QS1) and ‘Suppose you want to mow the lawn.
What does this leaflet tel] you about this? (QS2). 76,6% of all participants found the correct
subheading to scenario question 12 in the current PIL. 87,5% of the participants found the
correct subheading to scenario question 12 in the revised PIL. The correct locations to scenario
question 12 can be found under the subheading ‘Driving and using machines’ in the current PIL
and the subheadings ‘Driving and using tools or machines’ in the revised PIL. A difference is also
found in scenario question 20 ‘Suppose you get blistering of the lips while using this medicine. What should
you do? (QS1) and ‘Suppose you get a sore throat and a high temperature while using this medicine and are
worried about this. What should yon do? (QS2). 85,9% of all participants found the correct main
heading to scenario question 20 in the current PIL. 53,9% of the participants found the correct
subheading to scenario question 20 in the revised PIL. The correct locations to scenario question
20 can be found under the main heading ‘Possible side effects’ in the current PIL and the
subheadings ‘Possible side effects; stop taking this medicine and tell your doctor straight away if
you notice:” in the revised PIL. The last difference is found in scenario question 21 ‘How likely is
getting high blood pressure as a side effect after taking this medicine?’ (QS1) and ‘How likely are you to have
hearing problems as a side effect after using this medicine?” (QS2). 94,5% of all participants found the
correct subheading to scenario question 21 in the current PIL. 35,9% of the participants found
the correct subheading to scenario question 21 in the revised PIL. The correct locations to

scenario question 21 can be found under the subheading ‘Possible side effects’ in the current PIL
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and the subheadings ‘Possible side effects; Talk to your doctor if you have any of the side effects

listed below, and they trouble you.” in the revised PIL.

These main- and subheadings refer to the third category (Information about side effects) of

the structure of Morrow et al. (1998). Refer to table 4.21 for the total number of correct

responses for each subheading in the current and revised PIL in this group.

Table 4.21 Number of correct responses and percentages group 3 (%)

Subheadings (current = main- and subheadings)

Current PIL

Revised PIL

Scenario question 4:

Current: Do not take Pharmazine if:
Revised: People who cannot take this medicine

Scenario question 6:

Current: Warnings and precautions
Revised: Tests

Scenario question 10:

Current: Do not take Pharmazine if:
Revised: Allergies

Scenario guestion 11:

Current: Pregnancy and breastfeeding
Revised: Pregnancy and breastfeeding

Scenario guestion 12:

Current: Driving and using machines
Revised: Driving and using tools or machines

Scenario question 20:

Current: Possible side effects
Revised: Possible side effects; Stop taking this medicine and tell your
doctor straight away if you notice:

Scenario guestion 21:

Current: Possible side effects
Revised: Possible side effects; Talk to your doctor if you have any of

the side effects listed below and they trouble you.

90 (70,3%)

26 (20,3%)

24 (18,8%)

103 (80,5%)

98 (76,6%)

110 (85,9%)

121 (94,5%)

72 (56,3%)

75 (58,6%)

46 (35,9%)

83 (64,8%)

112 (87,5%)

69 (53,9%)

46 (35,9%)

The results in the third group about the quality of the subheadings are a bit divided, although the

current PIL has a bit more preference. The subheading ‘Do not take Pharmazine if:’ from the
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current PIL has more correct localization scores than the subheading ‘People who cannot take
this medicine’ from the revised PIL. From the data about the chosen incorrect headings and
subheadings (found in appendix 3) we can see that 31,3% of all participants chose the incorrect
subheading ‘People who should check with their doctor before taking this medicine’ in the
revised PIL. From these results we can conclude that instead of dividing the information
amongst the subheadings ‘People who cannot take this medicine’ and ‘People who should check
with their doctor before taking the medicine’ it appears to be better to place all information
under one subheading for example, ‘Do not take Pharmazine if” from the current PIL.

That the subheading ‘Pregnancy and breast-feeding” shows different results in both
current and revised PIL is notable since the wording of these subheadings is the same. Even
though 29,7% of the participants chose the incorrect subheading ‘People who should check with
their doctor before taking this medicine’ in the revised PIL. 10,9% of the participants chose the
incorrect subheading ‘Warnings and precautions’ in the current PIL. Participants could have
chosen this incorrect subheading because they interpret the question, being pregnant or
breastfeeding, as a warning or consult your doctor when taking the medication. It could be that
the location of the subheading is better in the current PIL than the revised PIL.

The subheadings ‘Possible side effects; Talk to your doctor if you have any of the side
effects listed below, and they trouble you.” and ‘Possible side effects; Stop taking this medicine
and tell your doctor straight away if you notice:” in the revised PIL did not result in more correct
localization scores. The main heading ‘Possible side effects’ from the current PIL seem to be
clearer. 20,3% of the participants chose the incorrect subheading to scenario question 20
‘Possible side effects; Talk to your doctor if you have any of the side effects listed below, and
they trouble you.” Instead of the correct subheading ‘Possible side effects; Stop taking this
medicine and tell your doctor straight away if you notice:” in the revised PIL. 16,4% of the
participants chose the incorrect subheading ‘Possible side effects’ in the revised PIL. 51,6% of
the participants chose the incorrect subheading ‘Possible side effects’ to scenario question 21 and
7,8% of the participants chose the incorrect subheading ‘Possible side effects; Stop taking this
medicine and tell your doctor straight away if you notice:” in the revised PIL. Participants could
have chosen these incorrect subheadings because they knew the answer could be found under the
possible side effects heading but did not know under which specific subheading. The participants
that found the correct location to scenario question 20 and 21 experienced difficulties to locate
the answer in the revised PIL. It appears that instead of splitting up the information about

possible side effects it would be better to keep all information under one heading called: Possible
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side effects. However if the heading ‘Possible side effects’ should be presented as main- or
subheading is still unclear.

The subheadings ‘Tests’, ‘Allergies” and ‘Driving and using tools or machines’ seem to be
better in the revised PIL. The subheading “Tests’ from the revised PIL appears to be better than
the subheading “Warnings and precautions’ from the current PIL. 17,2% of the participants chose
the incorrect main heading ‘How to take Pharmazine’ and 11,7% chose the incorrect main
heading ‘Possible side effects’ in the current PIL. There could be several explanations for this
outcome. There is not a specific subheading that refer to tests. Or participants might experience a
question about examination as unfamiliar. Since the scenario question referred to medical tests it
would have been easier to find the correct location under the subheading “Tests’ instead of in the
text under the subheading ‘Warnings and precautions’. If the information about tests should
stand out more it could be an option to add a subheading “Tests’. The same argument applies for
the subheading ‘Allergies’. 33,6% of the participants chose the incorrect subheading ‘Pharmazine
with food, drink and alcohol’, 19,5% chose the incorrect subheading ‘Warnings and precautions’
and 15,6% chose the incorrect main heading ‘Possible side effects in the current PIL. These
incorrect answers might be a result of the following: Question 10 from QS2 suggest that the
answer has something to do with food ‘cannot have some types of food. Secondly, the question from
QS1 mentions ‘zf you might be sensitive which can lead to subheading ‘warnings and precautions’ or
‘possible side effects’. Information about allergies under the subheading ‘Do not take Pharmazine
i’ from the current PIL was more difficult to find than under the subheading ‘Allergies’ from the
revised PIL. If the information about allergies should stand out more it could be an option to add
a subheading ‘Allergies’. The subheading ‘Driving and using tools or machines’ from the revised
PIL resulted in more correct location scores than the subheading ‘Driving and using machines’
from the current PIL. The subheading ‘Driving and using tools or machines’ seem to be a bit

more clearet.

4.2.2 Conclusions on the findability of the information in a leaflet
The manipulation on the main headings seems successful but the quality of subheadings appear
to be less successful. The main structure (main headings) is better in the revised PIL for the
group ‘Identifying the medication’ and ‘Information about side effects’. The following conclusion
could be drawn from the results about the interpretation of the main headings:
e Identifying the medication: the main heading ‘About this medicine and what it is used for’
from the revised PIL is better than the main heading ‘What Pharmazine is and what it is used

for’ from the current PIL. From the previous results we could not state that the main heading
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‘Ingredients and registration’ from the revised PIL is better than the main heading ‘Contents
of the pack and other information’ from the current PIL.

e Instructions on how to take the medicine: it is not clear if the main headings ‘Taking the
medicine’ and ‘Package, storage and disposal’ from the revised PIL is better than the main
headings ‘How to take Pharmazine’ and ‘How to store Pharmazine’ from the current PIL.
Therefore we cannot confirm that the directions for use should be placed after information
about the medicine.

e Information about side effects: the previous results showed that it is better to have one
instead of two main heading about side effects and possible problems with the medicine. The
main heading ‘Possible problems with this medicine’ from the revised PIL led to better
findability than the main headings “What you need to know before you take Pharmazine’ and
‘Possible side effects’ from the current PIL.

From the findability results we can conclude that the quality of the subheadings (substructure) is

often better in the current PIL. Sometimes subheadings do not make a text easier and can even

complicate the reading process. The following conclusion could be drawn from the results about
the quality of the subheadings:

e Identifying the medication: although the main heading ‘About this medicine and what it is
used for’ in the revised PIL is clear, it seems that the subheadings under this main heading do
not make the information clearer.

¢ Instructions on how to take the medicine: some subheadings in the current PIL are preferred.
There should be a subheading about children and adolescents and the subheading ‘Tell your
doctor if your are taking’ under the subheading “T'aking Pharmazine with other medicine’ does
not make the information clearer. Furthermore, it appears that the subheading ‘When to take’
under the main heading “T'aking the medicine’ in the revised PIL was not clear enough. It is
remarkable that the subheading ‘Disposal’ seems to be better in the revised PIL. It looks like
including a subheading ‘Disposal’ is more appreciated than putting the information about
disposal under the main heading ‘How to store’. Furthermore, from the previous results we
cannot state that the subheading ‘How long to take’ is better in the revised PIL or the current
PIL.

¢ Information about side effects: in this group the results about the quality of the subheadings
are a bit divided, although the current PIL appeared to be a bit better. Instead of dividing the
information amongst the subheadings ‘People who cannot take this medicine’ and ‘People
who should check with their doctor before taking the medicine’ it seem to be better to place

all information under one subheading for example, ‘Do not take Pharmazine if:’ from the
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current PIL. That the subheading ‘Pregnancy and breast-feeding’ shows different results in
both current and revised PIL is notable since the wording of these subheadings is the same.
Therefore we cannot state which subheading is better. Instead of dividing the information
about possible side effects between the subheadings ‘Possible side effects; Talk to your doctor
if you have any of the side effects listed below, and they trouble you.” and ‘Possible side
effects; Stop taking this medicine and tell your doctor straight away if you notice:” do not
make the information about side effects easier. Why the subheading ‘if you stop taking
pharmazine’ from the current PIL is better is not clear. The subheadings “Tests’, ‘Allergies’
and ‘Driving and using tools or machines’ appears to be better in the revised PIL. If the
information about tests and allergies should stand out more it could be an option to add the
subheadings ‘Tests” and ‘Allergies’.

The overview of the differences between the correct localization scores of the current and

revised text structure can be found in appendix 3.

4.3 Perception

In this paragraph we will discuss the results of the participant’s perception on the current and
revised PIL. The perception includes comprehensibility and appreciation of both PILs. The
dependent variable perception was measured with an appreciation questionnaire, open questions
and the ‘split run test’. First we will discuss the general impression of the participants of both
PILs. Then the results of perception on the comprehensibility will be elaborated. Next the
reader’s evaluation concerning the layout of the PIL will be discussed. Subsequently the results of
the ‘split run test’ will be elaborated to see which PIL, the current or revised, the participants

preferred. Finally the conclusion of the patticipant’s perception will be discussed.

4.3.1 Participants’ general impression of the PILs
In this paragraph the general impression of the participants on both revised and current PIL will
be discussed. Through open questions we received feedback on how the participants perceived
both the current and revised PIL.

Participants that received the current PIL with the real text thought that the leaflet was well
organized, especially the main headings ‘the information in this PIL is patient friendlier and
personal’. The layout is good, especially because of the bullet points and subheadings. But other
participants thought that the current leaflet had too much text and an inconsisted layout.
‘sometimes the text is enumerated with bullet points but under the main heading ‘Possible side

effects’ the text is mostly placed consecutively without enumeration which makes the leaflet
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unclear’. Participants thought that the main- and subheadings were perfectly understandable
because of their wording. Other participants thought that some main heading should be divided
into subheadings because a large chunk of text makes the layout unclear and the text not easy to
read. For example the main heading ‘Possible side effects’ and the main heading ‘How to store
Pharmazine’ should be broken down in several subheadings. The order of the information in the
current PIL is sufficient and some of the participants preferred one subheading for the
information about children and adolescents instead of several.

Participants that received the current PIL with the bogus text thought that the main- and
subheadings were clear and that is was easy to find the information in the appropriate section ‘the
current PIL is clear and has a good layout with many bullet points’. Some participants found the
current bogus PIL not clear because several headings refer to the same topic like ingredients and
children and adolescents. Other participants thought that the main- and subheadings are quite
informal and easy to read because there is no use of medical wording. ‘Anybody would
understand the information.” The headings in the current PIL are solid, broad and the
subheadings are direct. Some participants thought that the layout of the headings in this PIL were
not good. “The current PIL seem to be missing headings like the heading ‘disposal’. And also with
the bogus text the participants thought that the heading ‘Possible side effects’ should have more
subheadings to divide the information. Furthermore, participants thought that the leaflet had a
good structure ‘the leaflet is as you would expect it to be and easy to understand’. But the main
heading ‘Contents of the pack and other information’ should placed more at the beginning of the
leaflet. Participants preferred the main heading ‘Possible side effects’ to come before the main
heading ‘How to take Pharmazine’.

Participants that received the revised PIL with the real text thought that the leaflet was
clear and the topics in the PIL made sense ‘the main headings in the revised PIL are clear and it is
easy to find the correct information’. Other participants thought that the revised PIL in real text
consisted of too much information ‘it does not have a natural appearance like the current PIL .
They preferred that the main- and subheadings in the revised PIL mentioned every subject that a
PIL should cover. But some participants thought that the information about the active
ingredients should be both under the main heading ‘About this medicine and what it is used for’
and the subheading ‘ingredients’. The main- and subheadings in the revised leaflet were much
more explicit. Participants thought that the revised text structure had a logical order but the
information in the revised PIL is a little bit jumbled up compared to the current PIL. Some
participants suggested that the information about possible side effects should be placed more in

the beginning of the PIL because they think it is more important then how to take the medicine.
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Participants that received the revised PIL with the bogus text thought that the leaflet was quite
detailed and well-organized because of its subheadings ‘more subheadings are useful and the
order under the main heading ‘Taking the medicine’ is good’. The headings functioned as a
guideline to get the correct information out of the leaflet. A few participants also had some
negative comments, for example the organization of the main headings and under which
subheading particular information could be found, was hard to understand. “There are a few
different sections where the same information could be found.” Participants also thought that the
wording of the headings and subheadings were better than in the current PIL ‘the titles were
much easier to read and the wording was more in plain language’. They preferred to read the
revised leaflet because the content is broken down into more subcategories. Also the subheadings
are more concise and easier to understand than in the current PIL, although some subheadings
might be confusing because they seem similar like ‘Possible side effects; Talk to your doctor if
you have any of the side effects listed below, and they trouble you.” and ‘Possible side effects;
Stop taking this medicine and tell your doctor straight away if you notice:” Furthermore, there
should be a subheading about the use of the medicine by children and adolescents. Participants
thought that the order of the information and the overall structure in the revised PIL is more
logical. “The structure takes you step by step through the leaflet.” ‘Seems pretty well layout, quite
clear, step by step’. Some criticism was that the main heading “T'aking the medicine’ should come
after the main heading ‘Possible problems with this medicine’.

The participant’s general impression about the current and revised PIL is sometimes in
favour of the revised text structure and sometimes more positive about the current text structure.
It seems that more subheadings can make a PIL easier to understand but on the other hand the
subheadings should be clear so they will not confuse the reader. For example the information
under the main heading ‘Possible side effects’ in the current PIL should be placed under more
subheadings. But these subheadings should be compact and comprehensible because the
subheadings ‘Possible side effects; Talk to your doctor if you have any of the side effects listed
below, and they trouble you.” and ‘Possible side effects; Stop taking this medicine and tell your
doctor straight away if you notice:” in the revised PIL are perceived as confusing. The same
applies for the subheadings ‘what this medicine is’, ‘what it is used for’ and ‘how it works’ under
the main heading ‘About this medicine and what it is used for’ in the revised PIL. These
subheadings seem to confuse participants. Some participants thought that the headings and
subheadings were understandable in the current PIL and some participants said that about the
revised PIL, although some participants missed the subheading ‘Disposal’ in the current PIL and

the subheading ‘Children and adolescents’ in the revised PIL.
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4.3.2 Difficulty of the patient information leaflet
To measure the participant’s evaluation and the comprehension of the current and revised PIL,
five questions have been used that are based on the CIRF (Consumer Information Rating Form)
of Koo et al. (2007). With these questions it is possible to measure the consumers’ perception of
the comprehensibility (5 items). The perceived comprehensibility of the information in a PIL was
determined on a five point scale from 1’ (very easy) to ‘5’ (very difficult). The five items
addressed the question ‘how easy or hard would you say the information in the leaflet is to”: read,
understand, remember, locate information in and keep for future reference. Before we can
discuss the results on the perceived difficulty of the leaflets we will have to examine by means of
the Cronbach’s alpha (« = .60) if the comprehension group is reliable as a construct. The
comprehension group for the current PIL has a Cronbach’s alpha of .88 and a Cronbach’s alpha
of .82 for the revised PIL. This means the consistency of the items within the comprehension
groups for the results of both current and revised PIL. The results of the comprehension
questions about the current PIL have an average of 11,21 (sd = 3,37) and for the revised PIL of
11,07 (sd = 2,95). The difference in averages is not significant (t = 0.42, df = 120, p > .05). We
looked at each individual comprehension question and came to the conclusion that none of the
questions were statistically significant. This means that the averages between the current and

revised PIL of each comprehension question did not differ to a great extent.

4.3.3 Design, layout and tone

The reader’s evaluation and appreciation regarding the layout, design and tone of both current
and revised PIL was measured with 15 items based on the CIRF of Koo et al. (2007) related to
the perception of the quality of the PILs design. This was measured on a semantic differential
with positive and negative statements. In general the negative adjective is positioned on the left
and the positive on the right but to prevent a certain automatism in answering questions we
mirrored some items. For the results we corrected these mirrored items in SPSS. Therefore the
scores are presented as follows: 1 is the positive adjective score and 5 is the negative adjective
score. Not all evaluation and appreciation results are from 128 participants because some
participants did not fill in some items on the form. The items measuring the current PIL have a
cronbachs alpha of .86 (x = .60). The same items measured the revised PIL have a cronbachs
alpha of .84. This means that the consistency of the items within these groups are reliable. To
organize all 15 items we divided them into three main groups, clarity, attractiveness and visuality,
for both the revised and current text structure. These groups consist of the following items:

1. The clarity group: easy, logical structured, concise, clarifying, organized and clear.

~ 67 ~



2. The attractiveness group: appealing, interesting, personal, encouraging in tone, inviting and
attractive.
3. The visuality group: ideal print size and ideal spacing between the lines.
The item ‘biased’ will not be part of these results because we found that this item does not fit in
any of the three groups. Furthermore, participants had many difficulties in deciding if the current
or revised PIL was biased or unbiased. Maybe this item is not suitable to measure the reader’s
evaluation and appreciation concerning the layout, design and tone of the PILs.

Before we can discuss the results on the appreciation of the leaflets in these groups we
have to examine, by means of the Cronbach’s alpha (« = .60), if these groups are reliable as a
construct. The clarity group measuring the current PIL has a cronbachs alpha of .70. The clarity
group measuring the revised PIL has a cronbachs alpha of .79. The attractiveness group
measuring the current PIL has a cronbachs alpha of .85. The attractiveness group measuring the
revised PIL has a cronbachs alpha of .82. The visuality group measuring the current PIL has a
cronbachs alpha of .77. The visuality group measuring the revised PIL has a cronbachs alpha of
.73. This means that the consistency of the items within the clarity, attractiveness and visuality

group for the results of both current and revised PIL are reliable.

The clarity group

The results of the clarity group had an average of 2,49 (sd = 0,61) for the current PIL and an
average of 2,48 (sd = 0,53) for the revised PIL. The difference in averages is not significant (t =
0.10, df = 122, p > .05).

First we examined with an ANOVA if the first group, clarity, has an interaction effect
between text structure (revised or current) and which text structure the participants received first,
the revised or current. The participants rated the items in the clarity group different depending
on which text structure they received first (,032 sig.). If participants received the revised PIL in
the first test and the current PIL in the second test they have a more positive opinion about the
clarity of the revised PIL (2.41(0,67)) than the current PIL (2,56 (0,76)). If participants started
with the current PIL they had a more positive opinion about the clarity of the current PIL (2,42
(0,75)) instead of the revised PIL (2,55 (0,66). There is no interaction effect of structure and
presentation order on another factor. We looked at each individual appreciation question in the
clarity group and came to the conclusion that none of the questions were significant. This means
that the averages between the current and revised PIL of each appreciation question in this group

did not differ much.
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The attractiveness group

The results of the attractiveness group had an average of 2,75 (sd = 0,56) for the current PIL and
an average of 2,77 (sd = 0,61) for the revised PIL. The difference in averages is not significant (t
=0.28,df = 123, p > .05).

We measured with an ANOVA if the group attractiveness has an interaction effect
between text structure (revised or current), text version (bogus or real text) and question set
combination (QS1 and QS2). The participants rated the items in the attractive group different
depending on the text structure (current or revised PIL), the text version (current bogus — revised
real or current real — revised bogus) and which question set (QS1 or QS2) the participants
received (046 sig.). As a reminder, the scores are presented as follows: 1 is the positive adjective
score and 5 is the negative adjective score. If participants received the current PIL in the real
version with QS1 and the revised PIL in the bogus version with QS2 they had a more positive
opinion relating to attractiveness of the current PIL (2,75 (0,10)) than the revised PIL (2,98
(0,11)). If participants receive the current PIL in the real version with QS2 and the revised PIL in
the bogus version with QS1 they had a more positive opinion regarding the attractiveness of the
revised PIL (2,51 (0,11)) than the current PIL (2,68 (0,10)). It makes a difference in the
attractiveness of the current or revised PIL if question set 1 or 2 is presented. Participants
thought that question set 1 was more attractive in spite of which text structure (current and
revised) and text version (bogus and real text) they received. There is no interaction effect of
structure and presentation order on another factor. Table 4.22 gives an overview of the averages

of the interaction effect between text structure, text version and question set combination.

Table 4.22 Attractiveness group and interaction with factor (mean (sd))

Text version and question set Current PIL | Revised PIL

Current real with QS1 and revised bogus with QS2 2,75(0,10) | 2,98(0,11)
Current real with QS2 and revised bogus with QS1 2,68(0,10) | 2,51(0,11)

Which text structure the participants received first, the revised or current and the order of the
question sets (order 1 till 4) also had an interaction effect within the group attractiveness (,010
sig.). Refer to paragraph 3.3.2 for an explanation of the questionset order. When participants
received questionset order 1 they had a more positive opinion with regard to attractiveness of the
current PIL (2,89 (0,10)) than the revised PIL (2,96 (0,11)). When participants received order 2
they had a more positive opinion with regard to attractiveness of the current PIL (2,79 (0,10))

than the revised PIL (2,94 (0,11)). When participants received order 3 they had a bit more
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positive opinion with regard to attractiveness of the current PIL (2,565 (0,10)) than the revised
PIL (2,570 (0,11)). When participants received order 4 they had a positive opinion with regard to
attractiveness of the revised PIL (2,62 (0,10)) than the current PIL (2,78 (0,10)). Participants liked
the attractiveness of the current PIL with reference to the question set orders 1 till 3 but when
they received order 4, the revised PIL was more positively rated. We looked at each individual
appreciation question in the attractiveness group and came to the conclusion that none of the
questions were significant. This means that the averages between the current and revised PIL of

each appreciation question in this group did not differ to a great extent.

The visuality group

The results of the visuality group had an average of 2,30 (sd = 1,01) for the current PIL and an
average of 2,33 (sd = 1,02) for the revised PIL. The difference in averages is not significant (t =
0.50, df = 127, p > .05).

There is no interaction effect of the visuality group on any factor like text structure (revised
or current), text version (bogus or real text), which text structure the participants received first
(revised or current) and question set combination (QS1 and QS2). We looked at each individual
appreciation question in the visuality group and came to the conclusion that none of the
questions were significant. This means that the averages between the current and revised PIL of

each appreciation question in this group did not differ a lot.

4.3.4 Split run test
The interview was concluded with a ‘split run test’. The interviewer presented both versions (the
current and revised PIL) to the participants on a board. The participants chose a preferred
version. The following question was asked: ‘Which version of the medicine leaflet do you prefer?. The
participants wrote their answer on a five point scale on a paper version of the questionnaire: ‘I
prefer version: A or B’. Version A and B were not for every participant presented on the left or
right side of the board. For the results we corrected this in SPSS. Therefore the scores are
presented as follows: Version A is current and version B is revised. Afterwards the participants

were asked to explain their choice. Table 4.23 gives an overview of the preferred PIL.
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Table 4.23 Results ‘split run test’ (IN = 726)

Preference Number of Total number of

participants (%) participants per revised
and current PIL (%)

Completely prefer the current PIL (1) 32 (25,0%)

Prefer a bit more current than revised PIL (2) 14 (10,9%) 46 (35,9%)

Neutral, not current or revised PIL (3) 3 (2,3%) 3(2,3%)

Prefer a bit more revised than current PIL (4) 17 (13,3%) 79 (61,7%)

Completely prefer the revised PIL (5) 62 (48,4%)

The results presented in table 4.27 show that 61,7% of the participants preferred the revised PIL
above the current PIL (35,9%). This is the majority of all participants. If we look at the separate
results of the United Kingdom and The Netherlands the revised PIL was in favour. 46,9% of the
participants from NL and 50% from the UK preferred the revised PIL. Both 25,0% of the
participants from NL and the UK preferred the current PIL. The factors like text structure
(revised or current), text version (bogus or real text), which text structure the participants
received first (revised or current) and question set combination (QS1 and QS2) did not have an
effect on these results.

The participants that completely preferred the current PIL said that they thought the
current PIL had a logical order of the (sub) headings especially between the main heading “What
you need to know before you take Pharmazine’ and ‘How to take Pharmazine’. The current PIL
was according to these participants clearer and they were more familiar with the structure. Also
the information in the current PIL was easier to find, better balanced and ordened because the
vital information was mentioned on the first page. It was easier to locate relevant headings. The
current PIL looks simpler and the spacing was better. The appearance, with regard to the layout,
is also better. The participants that preferred the current PIL somewhat more than the revised
PIL said that they appreciated that the current PIL has less subheadings which seem to make it
clearer. The layout is less unorganized (busy) and the current PIL has one chapter more, which is
better for the overview.

The participants that were neutral and did not prefer the current or revised PIL said that
the revised PIL has more subheadings and the information was therefore easier to locate. But the

current PIL has a better order of the subheadings. Especially that the main heading "What you
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need to know before you take Pharmazine’ is presented before 'How to take Pharmazine'. The
organisation of the information in both leaflets was fine according to these participants.

The participants that preferred the revised PIL somewhat more than the current PIL said
that the revised PIL is clearer because the information about "Taking the medicine' is presented
earlier than in the current PIL. The text is shorter in the revised PIL and the headings and
subheadings are clearer and compact. The revised PIL was easier to read because it has more sub-
headings. It is also better organized and clearer to find information. These participants also
slightly prefer the revised PIL because of the layout, however the information in the current PIL
was better because it consists of more main headings. The participants that completely preferred
the revised PIL said that the information was broken down into smaller, more manageable,
sections and has a better order of importance. It seems more concise. More sub-headings makes
the information clearer and easier to locate because of the smaller chunks of information. The
revised PIL appeared to be more concise and it has a better layout (the current PIL has often
long lists under one section). It was better that the revised PIL first mentioned what the medicine
is used for and then when should you not use this medicine. The revised PIL is well organized,
phrasing is clear for everyone and logical order. The chapters in this PIL are positioned more

closely together and the titles are better.

4.3.5 Conclusions on the perception of a leaflet
The conclusion about the participant’s general impressions of the PIL is that the opinions were
very much divided regarding several topics like structure, logical order, wording of the headings
and clearness. In general the revised PIL is perceived as complete, clear and logically structured
because of the subheadings. The headings in the current PIL were perceived as solid, broad and
direct. Important within the overall comments was that the revised PIL should have a subheading
Children and adolescents’ and the current PIL should have a subheading ‘Disposal’.

If we look at the consumers’ perception on the comprehensibility of both PILs we can
conclude that there is not a lot of difference in the perceived comprehension between both
current and revised PIL. The scores of each PIL were average.

Next we will discuss the reader’s evaluation and appreciation regarding the layout, design
and tone of the PIL. From these results we can conclude that there is not much difference
between the appreciation scores in each group (clarity, attractiveness and visuality). The scores of
each PIL were again average. However, there appear to be a difference the appreciation of the
questionsets and questionset order. Questionset 1 is perceived as more attractive than questionset

2 in spite of which text structure (current and revised) and text version (bogus and real text) the
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participants received. Furthermore, participants liked the attractiveness of the current PIL
relating to the question set orders 1 till 3 but when they received order 4, the revised PIL is better
evaluated.

The results of the ‘split run test’ showed that most participants preferred the revised PIL
above the current PIL. The main reasons for this choice is that the revised PIL has more
subheadings, which makes it better organized and manageable. The information appears to be

more concise, easier to locate and better phrased.
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5. Conclusion and discussion

This research is conducted to compare the revised text structure, as proposed by Pander Maat
and Lentz (2011), with a current text structure of a patient information leaflet (PIL). The study
could make clear whether the revised text structure indeed improved the findability of
information about the medicine and its usage. We focused mainly on the grouping of topics, the
presentation of the information and the phrasing of the headings. The outcome of this study has

demonstrated the strengths and weaknesses of both the revised and current PIL.

5.1 Conclusion

First we looked at the influence of the text structure (current and revised) on the findability of
the information in a PIL. Secondly we examined the participant’s perception of the current and
revised PIL. This study can contribute in improving the text structure in a patient information
leaflet so that it is easier for patients to locate correct information in a PIL. We expected that the
revised text structure could help to improve the findability and appreciation of the leaflet but also
the compatibility between the PILs structure and the readers’ medication schema. We will first
draw the most important conclusions on the findability of information in a PIL and then the

readers’ perception of both current and revised text structure.

Findability

The localization scores of the main- and subheadings in both current and revised PIL have been
compared so we could see in which text structure the grouping of topics, the presentation of the
information and the phrasing of the headings is better. The grouping of topics and the
presentation of the information have been evaluated by examining the location scores of the
main headings. The phrasing of the subheadings (quality of the subheadings) have been evaluated
by looking at the location scores of the specific main- and subheadings. We used the structure of
Morrow et al. (1998) to divide the main- and subheadings into three groups: identifying the
medication, instructions on how to take the medicine and information about side effects.

The main structure (main headings) is better in the revised PIL for the group ‘Identifying
the medication’ and ‘Information about side effects’. Relating to the group ‘Identifying the
medication’ the following conclusions can be drawn: the main heading ‘About this medicine and
what it is used for’ from the revised PIL has a more positive effect on findability of information
than the main heading “What Pharmazine is and what it is used for’ from the current PIL. It is
still unclear if the main heading ‘Ingredients and registration’ from the revised PIL is better than

the main heading ‘Contents of the pack and other information’ from the current PIL. With
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respect to the group ‘Instructions on how to take the medicine’ the following conclusions can be
drawn: it is not clear if the main headings ‘Taking the medicine’ and ‘Package, storage and
disposal’ from the revised PIL are better than the main headings ‘How to take Pharmazine’ and
‘How to store Pharmazine’ from the current PIL. With respect to the group ‘Information about
side effects’ we can conclude that it is better for the findability to have one main heading
‘possible problems with the medicine’ that includes the information about possible side effects
and possible problems with the medicine.

The quality of the subheadings (substructure) is mostly better in the current PIL. Relating
to the group ‘Identifying the medication’ the following conclusions can be drawn: The
subheadings ‘What this medicine is’, “‘What it is used for’ and ‘How it works’ under the main
heading ‘About this medicine and what it is used for’ in the revised PIL do not make the
information under this main heading clearer. With respect to the group ‘Instructions on how to
take the medicine’ we can conclude that a subheading about children and adolescents is preferred.
The subheading ‘Tell your doctor if your are taking’ under the subheading ‘Taking Pharmazine
with other medicine’ does not necessarily make the information clearer. Whether the subheadings
under the main heading ‘T'aking the medicine’ will lead to a better findability is still unclear
because only the subheadings ‘How long to take’ was better in the revised PIL. It appears that the
information about how to take and when to take is better to find in the current PIL and how
much to take is better to find in the revised PIL. But not all results were significant so these
subheadings should be further tested in a follow-up study. Furthermore, including a subheading
‘Disposal’ leads to better findability than placing the information about disposal under the main
heading ‘How to store’. With respect to the group ‘Information about side effects’ we can
conclude that instead of dividing the information amongst the subheadings ‘People who cannot
take this medicine” and ‘People who should check with their doctor before taking the medicine’ it
seem to be better to place all information under one subheading (for example, ‘Do not take
Pharmazine if:’ from the current PIL.) The results on the subheadings ‘Pregnancy and breast-
teeding’ and ‘If you want to stop taking this medicine’ from the revised PIL or ‘if you stop taking
pharmazine’ from the current PIL are uncertain because there is no cause why one is better than
the other. Furthermore, if a heading ‘Possible side effects’ is going to be subdivided the
subheadings should be clear and compact. The subheadings ‘Tests’, ‘Allergies’ and ‘Driving and
using tools or machines’ seem to be better in the revised PIL. But they should only be included if

the information about tests and allergies should be explicitly mentioned.
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Perception

The participant’s perception on the current and the revised PIL measures the appreciation and
comprehensibility of both current and revised text structure. The effect of the revised text
structure as opposed to the current text structure on the user’s appreciation of the leaflet is as
follows: although the overall results on the perception were inconsistent and the general
impression of the participants was quite positive for both text structures most participants
preferred the revised PIL above the current PIL. The main reasons given for this choice were
that the revised PIL had more subheadings, which makes it better organized and manageable.
The information was seen as more concise, easier to locate and better phrased. According to
these results we can say the effect of the revised text structure as opposed to a current text
structure on the user’s appreciation of the leaflet is positive. Despite the rather positive
impression on both text structures, with a slight advantage for the revised text structure,
participants’ comments are sometimes contradictory. Furthermore, the scores of the questions on
consumers’ perception on the comprehensibility and the reader’s evaluation and appreciation
regarding the layout, design and tone of both PILs did not show great differences. As a result

these comments and scores have only a limited value for this research.

The effect of a PIL with the revised text structure as opposed to a current text structure on the
user’s ability to find the information is as follows: the main structure of the revised text structure
and the quality of most subheadings of the current text structure are better for the findability of
information in a PIL. The expectation that a PIL with a revised text structure results in better
findability of information in a patient information leaflet than a PIL with a current text structure
is only partly confirmed because the manipulation of the main headings is successful but the
quality of subheadings is less profitable. The appreciation of the organisation of the information,
wording and overall design was slightly higher for the revised PIL. The expectation that a PIL
with the revised text structure is perceived in a more positive way than a PIL with a current text

structure can be tentatively confirmed.

5.2 Discussion

We used several methods to find out what the positive and negative aspects relating to the
grouping of topics, the presentation of the information and the phrasing of the headings of the
current and revised PIL are. To examine which text structure, current or revised, has a positive
effect on the findability and perception of the PIL we used scenario questions, open questions,

the Consumer Information Rating Form and the ‘split run test’. The combination of these
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instruments appeared to be adequate tools to examine the findability and perception of PILs.
However, scenario questions give most valuable results. Through working with PILs and not only
asking opinions about those PILs you are able to discover possible differences, comprehension
problems and positive or negative aspects. By means of scenario questions you are able to look at
specific aspects of PILs.

Neither the current text structure nor the revised text structure have been experienced as
an ideal basis for a patient information leaflet. However a combination of both can be a

interesting option.

5.2.1 Research limitations

It is a challenge to do a research in the field of PILs because it is difficult to simulate a natural
environment where participants have to read a PIL. Participants did not have the time to read the
whole PIL from cover to cover because the assignment was to scan the leaflet. This interview
technique was fairly new to the participants from the United Kingdom and The Netherlands
because of its time limitation and unreadable text, although the time limitation to read the PIL
was better to simulate a natural environment in which participants had to read the whole PIL. It
is more natural to scan a PIL and pick out the parts that are of interest than read the entire PIL.

Furthermore, the usage of PILs in real and bogus text seemed to be misleading, although
the overall results were not influenced by these circumstances but in a follow-up study about the
order and quality of main- and subheadings it should be considered that PIL readers look at the
text under the main- and subheadings.

In addition participants were honest and it seemed that they did not give socially desirable
answers. It is very difficult to track if participants give socially desirable answers but because they
were critical towards both current and revised PIL it was unlikely. A possible limitation could be
that participants from LUTO and Medilingua had experiences in answering questions about PILs.
This could have made it easier for them to answer questions about medicine usage but since the
interview was slightly different from what they were used to, this appeared not to be a problem.
Besides experiences with medication leaflets have not been taken separately into account because
the overall results did not show big differences between participants.

Finally these results do not include how long participants needed to answer the scenatio
questions. The interviews were recorded but because of time limitation the answering times per

scenario question could not be included. This is a topic for futher study.
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5.2.2 Recommendations

These results can be a guideline for future research intended to improve the readability of patient
information leaflets. However, further research is essential to explore the positive aspects of both
current and revised PIL to optimize the text structure in a patient information leaflet. Special
attention should be paid to the middle section of the PIL structure namely ‘Instructions on how
to take the medicine’ because these results are still obscure. Furthermore, it is important to
carefully formulate scenario questions and examine these in a pre-test since the results can be
evaluated per question instead of per current or revised PIL.

It could be an option to use the positive findings from both current and revised text
structure to design a new text structure, which can be tested in a follow-up research.
Furthermore, if an investigation such as this should be more representative for the whole of

Europe then a study should be done in more countries throughout Europe.
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Appendix 1 Participant information and consent forms
Information form UK:

Participant Information Sheet

User testing of a Patient Information Leaflet
We would like to invite you to take part in the user testing of a Patient Information Leaflet study but
before you decide, please read the following information.

What is the purpose of this study?
We are conducting research on the most effective way to present information in Patient Information

Leaflets.

Who is doing the study?

The study is being conducted by Ms. Noortje Arts and will be managed by the University of Leeds and
the University of Utrecht. It is being conducted on the premises of Luto Research.

This study is being conducted as part of an educational qualification. The supervisor will be Professor
DK Theo Raynor.

Who is being asked to participate?
We are interviewing participants from a wide range of backgrounds who can imagine they are taking a
particular medication.

What will be involved if | take part in this study?

This study consists of two tests. During each test you will be asked to read through a medicine leaflet
about taking a certain medication. You have approximately 1 minute to look through the leaflet. You
will then be asked to find information according to 25 questions we have already prepared. Please
refer to the leaflet as you answer the questions. After this you will be asked a few questions to
evaluate this leaflet. Then you will be asked to fill in a short questionnaire to evaluate the leaflet: how
hard or easy was the leaflet, evaluate the tone of voice and layout of the leaflet. In order that we have
the best possible record of what you say with regard to the information leaflet we would like to record

the interview.

This is not a test of you or your knowledge. It is a test of how understandable the information is. The
interview should last no longer than 1 hour.

What are the advantages and disadvantages of taking part?

The advantages are that you will be helping us to improve the quality of medical information provided
to patients. There should be no disadvantages to taking part in this study. There is however a time
commitment required. This study may last up to one hour.
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Can | withdraw from the study at any time?
You do not have to take part in this research and may withdraw at any time without giving a reason. If
you withdraw from the study, the information held on you will be destroyed.

Will the information obtained in the study be confidential?

Your personal details (name, date of birth, job title and contact details) will be kept on the Luto
database for at least six months. This is to enable us to possibly contact you to participate again. Your
details will be kept confidential and secure and will not be shared with a third party, in accordance with
the Data Protection Act. At the moment you decide not to participate any longer in the User Testing of
Patient Information Leaflets, we will delete your personal details from this research immediately.

The data you provide during the interview will be converted into anonymous data. These data will be
used to investigate the most effective way to present information in a Patient Information Sheet.

What will happen to the results of the study?

The data you provide will be used in a study of different ways of presenting information to patients
about their medicines. This research is being conducted by the University of Leeds and the University
of Utrecht, the Netherlands. We will present the information to the European Medicines Agency to help
them improve the regulations about patient information leaflets. We will also write a paper for
publication in a medical journal.

Who has reviewed this study?
The study has been reviewed and approved by the University of Leeds, School of Healthcare
Research Ethics Committee.

If you agree to take part, would like more information or have any questions or concerns about the
study please contact the person conducting the interview. If you have questions once you have left the
research interview please send an email to Noortje at N.Arts@students.uu.nl or call her at 0031

616164149 she will be happy to answer any queries you might have. You can also contact Professor
DK Theo Raynor on 0113 343 1228 or at d.k.raynor@leeds.ac.uk

Thank you for taking the time to read this information sheet.
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Information form NL:

Informatieformulier voor participanten

Gebruikers test van een medische bijsluiter
Hierbij nodigen wij u uit deel te nemen aan een gebruikerstest van een medische bijsluiter. Voordat u
begint met de test willen wij u graag nog wat meer informatie geven.

Wat is het doel van dit onderzoek?
Wij doen onderzoek naar de meest effectieve manier om informatie in een medische bijsluiter te

presenteren.

Wie doet dit onderzoek?

Dit onderzoek wordt gedaan door Noortje Arts en wordt geleid door de Universiteit Utrecht en de
Universiteit van Leeds. Dit onderzoek wordt uitgevoerd op het terrein van MediLingua in Leiden (Dit
onderzoek wordt uitgevoerd op het terrein van de Universiteit Utrecht in Utrecht).

Dit onderzoek wordt uitgevoerd als onderdeel van academische kwalificatie. De supervisors zijn
professor Leo Lentz en professor Henk Pander Maat.

Wie wordt gevraagd om deel te nemen?
Wij interviewen participanten met verschillende demografische kenmerken die zich voor kunnen
stellen dat ze een bepaald geneesmiddel in moeten nemen.

Wat moet ik doen als ik meewerk aan dit onderzoek?

Dit onderzoek bevat twee testen. Tijdens iedere test wordt u gevraagd een bijsluiter over een bepaald
geneesmiddel te lezen. U hebt ongeveer 1 minuut om deze bijsluiter te bekijken. Dan zal aan u
gevraagd worden de informatie met betrekking tot de 25 vragen, die we hebben voorbereid, op te
zoeken in de bijsluiter. Gebruik alstublieft de bijsluiter om de vragen te beantwoorden. Hierna wordt u
gevraagd een paar evaluatievragen over de bijsluiter te beantwoorden. Vervolgens zal aan u
gevraagd worden een Kkorte vragenlijst met beoordeling en waarderingsvragen in te vullen,
bijvoorbeeld; ‘Hoe moeilijk of makkelijk vindt u de bijsluiter?’ en ‘Wat vindt u van de toon en opmaak
van de bijsluiter?’. Om ervoor te zorgen dat we alles wat u zegt met betrekking tot de bijsluiter
opslaan, willen we graag het interview opnemen.

Wij testen niet u of uw kennis. Deze test gaat over of u de informatie begrijpelijk vindt. Dit interview zal
zeker niet langer duren dan 1 uur.
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Wat zijn de voor- en nadelen van deze deelname?

De voordelen zijn dat u meehelpt aan het verbeteren van de kwaliteit van medische informatie voor
patiénten. Er zijn voor u geen nadelen wanneer u meedoet aan dit onderzoek. We vragen echter
enige tijd van u. Dit onderzoek neemt ongeveer 1 uur in beslag.

Kan ik op elk moment terugtrekken van het onderzoek?

U hoeft niet deel te nemen aan dit onderzoek en u mag uzelf op elk moment terugtrekken zonder een
reden te geven. Als u niet meer deelneemt aan dit onderzoek zal de informatie die u ons gegeven
heeft vernietigd worden.

Is de informatie, die verkregen wordt tijdens dit onderzoek, vertrouwelijk?

Uw persoonlijke gegevens (naam, geboortedatum, beroep en contact gegevens) zullen bewaard
worden in de MediLingua database (CG Selecties database). Dan kunnen we in de toekomst contact
met u opnemen met de vraag of u deel wilt nemen aan een ander onderzoek. Op het moment dat u
besluit niet meer deel te nemen aan dit onderzoek zullen we uw persoonlijke gegevens die gebruikt
worden voor dit onderzoek onmiddellijk verwijderen.

Het onderzoek wordt geanonimiseerd. Dit houdt in dat uw persoonlijke gegevens gescheiden worden
van uw antwoorden en niet worden doorgegeven aan derden of worden vermeld in het onderzoek.
Deze data zal gebruikt worden om te onderzoeken wat de meest effectieve manier is om informatie in
een medische bijsluiter te presenteren. Uw persoonlijke gegevens zullen als vertrouwelijk worden
beschouwd en veilig worden bewaard.

Wat zal er gebeuren met de resultaten van dit onderzoek?

Uw gegevens zullen gebruikt worden in dit onderzoek met als doel het op verschillende manieren
presenteren van informatie voor patiénten wanneer deze medicijnen krijgen voorgeschreven. Dit
onderzoek wordt gedaan door de Universiteit Utrecht en de Universiteit van Leeds (Groot Brittannié€).
Wij zullen de informatie uit dit onderzoek presenteren aan het Europese Medische bureau om ze te
ondersteunen met het verbeteren van het huidige reglement over medische bijsluiters. We zullen ook
een paper schrijven dat gepubliceerd zal worden in een medisch wetenschappelijk tijdschrift.

Wie heeft dit onderzoek beoordeeld?

Dit onderzoek is beoordeeld en goedgekeurd door de Universiteit Utrecht en de Universiteit van
Leeds, School of Healthcare Research Ethisch Comité.

Als u besluit deel te nemen, meer informatie wilt, vragen heeft en/of bezorgd bent over dit onderzoek
neemt u dan alstublieft contact op met degene die dit onderzoek uitvoert. Als u meer vragen heeft
nadat u dit interview hebt verlaten kunt u een e-mail sturen naar Noortie Arts op
N.Arts@students.uu.nl of telefonisch contact opnemen op 06 - 16164149. Zij zal met plezier al uw

vragen beantwoorden.

Hartelijk dank dat u de tijd heeft genomen om dit informatieformulier door te lezen.

~ 88 ~



Participant Consent Form (only used in UK)

Name of Centre: School of Healthcare, University of Leeds

Title of Study: User testing of a Patient Information Leaflet

Please read each of the following statements

- then place your initials in each box if you agree with the statement:

Please confirm
agreement to the
statements by putting
your initials in the box
below

| have read and understood the participant information sheet.

| have had the opportunity to ask questions and discuss this study.

| have received satisfactory answers to all of my questions.

| do not need any more information now but can request it at any time.

| understand the purpose of the research and know what my involvement will be.

| understand that | am free to withdraw from the study at any time and without
having to give a reason.

| understand that my interview will be audio-recorded.

| understand that any information | provide, including personal details, will be
confidential, stored securely and only accessed by those carrying out the study.

| understand that any information | give may be included in published documents
but all information will be anonymised.

| agree to take part in this study.

Participant Signature ...........oviiiii Date
Name of Participant
Researcher Signature .........ooioiiiiiii e Date

Name of Researcher

Thank you for agreeing to take part in this study.
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Appendix 2 Questionnaires

Scenario questions, question set 1:

Question | Question Set 1 (questions in English and Dutch and the headings where the correct location is found)
English Question Dutch Question Revised Revised Current Current
heading English | heading Dutch heading English | heading Dutch
Suppose you want to know Stel, u wilt weten wat de What this Wat is dit voor What Waarvoor
what the active component in | werking is van het actieve medicine is geneesmiddel? Pharmazine is wordt dit
this drug does for you. Where | bestanddeel in dit (subheading) (subheading) and what it is middel gebruikt
can you find this information geneesmiddel. Waar kunt u used for (main ? (main
in this leaflet? deze informatie in deze heading) heading)
bijsluiter vinden?
Imagine you have epilepsy. Stel, u hebt epilepsie. Heeft de What it is used Waar dient het What Waarvoor
Did the doctor prescribe the arts het juiste geneesmiddel for voor? Pharmazine is wordt dit
right medicine for you? voorgeschreven? (subheading) (subheading) and what it is middel gebruikt
used for (main ? (main
heading) heading)
Suppose you have mood Stel, u gebruikt dit middel How it works Hoe werkt het? | What Waarvoor
swings and you want to know | tegen stemmings-wisselingen (subheading) (subheading) Pharmazine is wordt dit
how this medicine affects en u wilt weten hoe dit and what it is middel gebruikt
your mood swings. Where geneesmiddel uw used for (main ? (main
can you find this information stemmingswisselingen zal heading) heading)
in this leaflet? beinvloeden. Waar kunt u deze
informatie vinden in de
bijsluiter?
Suppose you have heart Stel, u hebt hartproblemen. People who Wie kan dit Do not take Wanneer mag u
problems. Are you allowed to | Mag u dit geneesmiddel cannot take this | middel niet Pharmazine if: dit middel niet
use this medicine? gebruiken? medicine gebruiken (subheading) gebruiken?
(subheading) (subheading) (subheading)
If you have liver problems Stel, u hebt leverproblemen en | People who Wie kan dit Warnings and Wanneer moet
and have been prescribed de arts heeft u dit should check middel pas precautions u extra
this medicine. What should geneesmiddel voorgeschreven. | with their gebruiken na (subheading) voorzichtig zijn
you do? Wat moet u doen? doctor before toestemming met dit middel
taking this van de arts (subheading)
medicine (subheading)
(subheading)
Is it likely for your doctor to Is er een kans dat uw arts u Tests Medische Warnings and Wanneer moet
examine you before and voor en tijdens de behandeling | (subheading) controles precautions u extra
during the treatment? zal onderzoeken? (subheading) (subheading) voorzichtig zijn
met dit middel
(subheading)
Suppose your four year old Stel, uw zoon van vier heeft last | How much to Hoeveel neemt | Children and Kinderen en
son has mood swings. Can he | van stemmingswisselingen. Kan | take uin adolescents jongeren tot 18
have this medicine? hij dit geneesmiddel daartegen | (subheading) (subheading) en | (subheading) jaar
gebruiken? and people who | Wie kan dit (subheading)
cannot take this | middel niet
medicine gebruiken
(subheading) (subheading)
Imagine you are already Stel, u gebruikt al een Taking Als u Other Gebruikt u nog
taking another medicine to geneesmiddel tegen Pharmazine Pharmazine medicines and andere
treat a skin infection, as well huidinfecties, en gaat nu het with other gebruikt in Pharmazine geneesmiddele
as the medicine described in middel uit deze bijsluiter medicines combinatie met | (subheading) n (subheading)
this leaflet. What should you gebruiken. Wat moet u doen? (subheading) andere
do? middelen
(subheading)
Can you have grapefruit and Mag u grapefruit en How food, Eten, drinken, Pharmazine Waarop moet u
grapefruit juice if you are grapefruitsap hebben als u dit drinks and alcoholgebruik with food, drink | letten met eten,
taking this medicine? geneesmiddel gebruikt? alcohol affect en de werking and alcohol drinken en
this medicine van dit middel (subheading) alcohol
(subheading) (subheading) (subheading)
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English Question Dutch Question Revised Revised Current Current
heading English | heading Dutch heading English | heading Dutch

10 Suppose you think you might | Stel, u denkt dat u overgevoelig | Allergies Allergieén Do not take Wanneer mag u
be sensitive to medicines like | bent voor geneesmiddelen (subheading) (subheading) Pharmazine if: dit middel niet
Pharmazine. What should you | zoals Pharmazine. Wat moet u (subheading) gebruiken
do? doen? (subheading)

11 What is the advice in this Wat is het advies in deze Pregnancy and Zwangerschap Pregnancy and Zwangerschap
leaflet for women who are bijsluiter voor vrouwen die een | breast-feeding en borstvoeding | breast-feeding en borstvoeding
trying to have a baby? baby willen krijgen? (subheading) (subheading) (subheading) (subheading)

12 Suppose you want to go to Stel, u wilt met de auto naar de | Driving and Rijvaardigheid Driving and Rijvaardigheid
the shop with the car. Are winkel. Bent u in staat om dit te | using tools or en het gebruik using machines en het gebruik
you able to do this while doen terwijl u dit geneesmiddel | machines van (subheading) van machines
taking this medicine? gebruikt? (subheading) gereedschap of (subheading)

machines
(subheading)

13 Suppose you have difficulties | Stel, u hebt moeite met het How to take Hoe neemt u dit | How to take Hoe gebruikt u
swallowing a whole tablet. doorslikken van een hele (subheading) middel in Pharmazine dit middel
What should you do? tablet. Wat moet u doen? (subheading) (main heading) (main heading)

14 Suppose you are 40 years old | Stel, u bent 40 jaar enu How much to Hoeveel neemt How to take Hoe gebruikt u
and you are taking the gebruikt het geneesmiddel uit take uin Pharmazine dit middel
medicine presented in this deze bijsluiter tegen epilepsie. (subheading) (subheading) (main heading) (main heading)
leaflet for epilepsy. What is Wat is de laagste dosering die u
the lowest dose you can kunt innemen?
take?

15 How many times a day should | Hoeveel keer per dag moet u When to take Wanneer neemt | How to take Hoe gebruikt u
you take a dose of this een dosis van dit geneesmiddel | (subheading) u dit middel in Pharmazine dit middel
medicine? innemen? (subheading) (main heading) (main heading)

16 Over what period of time Hoe lang zou u dit How long to Hoe lang If you stop Als u stopt met
should you take this geneesmiddel moeten take gebruikt u het taking het gebruik van
medication? gebruiken? (subheading) (subheading) Pharmazine dit middel

(subheading) (subheading)

17 Suppose someone you know Stel, iemand die u kent heeft If you take too Als u te veel If you take Heeft u te veel
has taken some of your wat van uw geneesmiddel much ingenomen more van dit middel
medicine. What should they genomen. Wat moeten zij doen | (subheading) heeft Pharmazine ingenomen
do when he or she wanneer hij of zij per ongeluk (subheading) that you should | (subheading)
accidentally took an overdose | een overdosis van dit (subheading)
of the medicine? geneesmiddel heeft genomen?

18 Suppose you did not Stel, u bent vanmorgen If you forget to Als u een dosis If you forget to Bent u vergeten
remember to take the vergeten om het geneesmiddel | take vergeten bent take dit middel in te
medicine this morning. What | in te nemen. Wat moet u doen? | (subheading) (subheading) Pharmazine nemen
should you do? (subheading) (subheading)

19 You want to know if you can U wilt weten of u de If you want to Als u wilt If you stop Als u stopt met
end the treatment without behandeling kunt beéindigen stop taking this | stoppen taking het gebruik van
first discussing it with your zonder dit eerst met uw artste | medicine (subheading) Pharmazine dit middel
doctor. Where can you find bespreken. Waar kunt u deze (subheading) (subheading) (subheading)
this information in this informatie vinden in de
leaflet? bijsluiter?

20 Suppose you get blistering of | Stel, u krijgt blaren op de lippen | Possible side Mogelijke Possible side Mogelijke
the lips while using this terwijl u dit geneesmiddel effects; Stop bijwerkingen; effects (main bijwerkingen
medicine. What should you gebruikt. Wat moet u doen? taking this stop met dit heading) (main heading)

do?

medicine and
tell your doctor
straight away if
you notice:
(subheading)

middel en neem
direct contact
op met uw arts
als u het
volgende merkt:
(subheading)
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English Question Dutch Question Revised Revised Current Current
heading English | heading Dutch heading English | heading Dutch
21 How likely is getting high Hoe groot is de kans dat u last Possible side Mogelijke Possible side Mogelijke
blood pressure as a side krijgt van een hoge bloeddruk effects; Talk to bijwerkingen; effects (main bijwerkingen
effect after taking this als een bijwerking bij het your doctor if Overleg met uw | heading) (main heading)
medicine? gebruik van dit geneesmiddel? you have any of | artsals u last
the side effects heeft van een
listed below, van de volgende
and they bijwerkingen.
trouble you. (subheading)
(subheading)
22 Suppose the doctor recently Stel, de arts heeft u onlangs dit | Storage Hoe bewaart u How to store Hoe bewaart u
prescribed you this medicine, | geneesmiddel voorgeschreven, | (subheading) dit middel Pharmazine dit middel
but you forgot to ask where maar u bent vergeten te vragen (subheading) (main heading) (main heading)
to keep them. Can you keep waar u dit geneesmiddel moet
this medicine in the opbergen. Kunt u dit
refrigerator? geneesmiddel in de koelkast
bewaren?
23 Suppose the doctor tells you Stel, uw arts geeft aan dat u Disposal Hoe gooit u het | How to store Hoe bewaart u
to stop taking the tablets. mag stoppen met het innemen | (subheading) weg Pharmazine dit middel
What should you do with the | van de tabletten. Wat moet u (subheading) (main heading) (main heading)
rest of the tablets? doen met de tabletten die over
zijn?
24 What is the active element of | Wat is het actieve bestanddeel Ingredients Ingrediénten What Welke stoffen
this medicine? in dit geneesmiddel? (subheading) (subheading) Pharmazine zitten er in dit
contains middel
(subheading) (subheading)
25 The 100 mg tablets come in De 100 mg tabletten zitten in Contents of the | Hoeveel zit erin | What Hoe ziet
blister packs. How many een doordrukstrip. Hoeveel pack and de verpakking Pharmazine Pharmazine
tablets does a pack contain? tabletten zitten er in een strip? | appearance en hoe ziet het looks like and eruit en hoeveel
(subheading) middel eruit contents of the zit erin een
(subheading) pack verpakking
(subheading) (subheading)
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Scenario questions, question set 2:

Question | Question Set 2 (questions in English and Dutch and the headings where the correct location is found)

English Question Dutch Question Revised Revised Current Current
heading English | heading Dutch heading English | heading Dutch

1 Suppose you would like to Stel, u wilt weten wat voor What this Wat is dit voor What Waarvoor
know how this medicine effect dit geneesmiddel op uw medicine is geneesmiddel? Pharmazine is wordt dit
affects your illness. Where ziekte heeft. Waar kunt u deze (subheading) (subheading) and what it is middel gebruikt
can you find this information informatie in deze bijsluiter used for (main ? (main
in this leaflet? vinden? heading) heading)

2 Imagine you have mood Stel, u hebt last van What it is used Waar dient het What Waarvoor
swings. Is this the right stemmingswisselingen. Is dit for voor? Pharmazine is wordt dit
medicine for you? geneesmiddel daarvoor (subheading) (subheading) and what it is middel

geschikt? used for (main gebruikt? (main
heading) heading)

3 Suppose you have epilepsy Stel, u hebt epilepsie en u wilt How it works Hoe werkt het? | What Waarvoor
and you want to know what weten hoe dit geneesmiddel (subheading) (subheading) Pharmazine is wordt dit
this medicine will do for your | uitwerkt op uw ziekte. Waar and what it is middel
iliness. Where can you find kunt u deze informatie vinden used for (main gebruikt? (main
this information in this in deze bijsluiter? heading) heading)
leaflet?

4 Suppose you have had blood Stel, u hebt bloedproblemen People who Wie kan dit Do not take Wanneer mag u
problems. Are you allowed to | gehad. Mag u dit geneesmiddel | cannot take this | middel niet Pharmazine if: dit middel niet
use this medicine? gebruiken? medicine gebruiken (subheading) gebruiken?

(subheading) (subheading) (subheading)

5 Suppose you already have a Stel, u lijdt al aan een vorm van | People who Wie kan dit Warnings and Wanneer moet
type of epilepsy called mixed | epilepsie waarbij u last heeft should check middel pas precautions u extra
seizures which include van aanvallen en absenties. with their gebruiken na (subheading) voorzichtig zijn
absences. What should you Wat moet u doen? doctor before toestemming met dit middel
do? taking this van de arts (subheading)

medicine (subheading)
(subheading)

6 What type of check-up do Wat voor soort testen worden Tests Medische Warnings and Wanneer moet
you have if taking this er gedaan als u dit (subheading) controles precautions u extra
medicine? geneesmiddel gebruikt? (subheading) (subheading) voorzichtig zijn

met dit middel
(subheading)

7 Suppose your two year old Stel, uw dochter van twee lijdt How much to Hoeveel neemt | Children and Kinderen en
daughter suffers from aan epileptische aanvallenenu | take uin adolescents jongeren tot 18
seizures and you wonder if vraagt zich af of zij dit (subheading) (subheading) en | (subheading) jaar
she can have this medicine. geneesmiddel daartegen mag and people who | Wie kan dit (subheading)
What should you do? gebruiken. Wat moet u doen? cannot take this | middel niet

medicine gebruiken
(subheading) (subheading)

8 Suppose you are already Stel, u gebruikt al een Taking Als u Other Gebruikt u nog
taking a medicine for asthma, | geneesmiddel tegen astma, en Pharmazine Pharmazine medicines and andere
as well as the medicine u gaat nu het middel uit deze with other gebruikt in Pharmazine geneesmiddele
described in this leaflet. What | bijsluiter gebruiken. Wat moet medicines combinatie met | (subheading) n (subheading)
should you do? u doen? (subheading) andere

middelen
(subheading)

9 Imagine you would like to go Stel, u wilt naar een feest gaan. | How food, Eten, drinken, Pharmazinie Waarop moet u
to a party. Are you allowed to | Mag u bier of wijn drinken? drinks and alcoholgebruik with food, drink | letten met eten,
drink beer or wine? alcohol affect en de werking and alcohol drinken en

this medicine van dit middel (subheading) alcohol
(subheading) (subheading) (subheading)

10 Suppose you cannot have Stel, u mag bepaalde soorten Allergies Allergieén Do not take Wanneer mag u
some types of food and you voedingsmiddelen niet hebben (subheading) (subheading) Pharmazine if: dit middel niet
are unsure if you can use this | en u bent niet zeker of u dit (subheading) gebruiken
medicine. What should you geneesmiddel wel mag (subheading)

do?

gebruiken. Wat moet u doen?
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English Question Dutch Question Revised Revised Current Current
heading English | heading Dutch heading English | heading Dutch

11 Suppose a woman wants to Stel, een vrouw wil haar baby Pregnancy and Zwangerschap Pregnancy and Zwangerschap
give mothers milk to her moedermelk geven. Mag zij dit | breast-feeding en borstvoeding | breast-feeding en borstvoeding
baby. Is she allowed to use geneesmiddel gebruiken? (subheading) (subheading) (subheading) (subheading)
this medicine?

12 Suppose you want to mow Stel, u wilt het gras maaien. Driving and Rijvaardigheid Driving and Rijvaardigheid
the lawn. What does this Wat zegt de bijsluiter using tools or en het gebruik using machines en het gebruik
leaflet tell you about this? daarover? machines van (subheading) van machines

(subheading) gereedschap of (subheading)
machines
(subheading)

13 Suppose you are not sure in Stel, u weet niet zeker hoe u dit | How to take Hoe neemt u dit | How to take Hoe gebruikt u
which way to swallow this geneesmiddel door moet (subheading) middel in Pharmazine dit middel
medicine. What should you slikken. Wat moet u doen? (subheading) (main heading) (main heading)
do?

14 Suppose you are 74 years old | Stel, u bent 74 jaar en u hebt How much to Hoeveel neemt How to take Hoe gebruikt u
and you have epilepsy. What | epilepsie. Wat zegt de bijsluiter | take uin Pharmazine dit middel
does the leaflet tell you about | over de aanbevolen dosering? (subheading) (subheading) (main heading) (main heading)
the recommended dose?

15 At which times during the day | Op welke momenten van de When to take Wanneer neemt | How to take Hoe gebruikt u
should you take a dose of this | dag moet u een dosering van (subheading) u dit middel in Pharmazine dit middel
medicine? dit geneesmiddel nemen? (subheading) (main heading) (main heading)

16 Suppose you have doubts Stel, u weet niet zeker of u How long to Hoe lang If you stop Als u stopt met
about keeping on with this door wilt gaan met het take gebruikt u het taking het gebruik van
medicine. What should you geneesmiddel. Wat moet u (subheading) (subheading) Pharmazine dit middel
do? doen? (subheading) (subheading)

17 Suppose you have Stel, u hebt per ongeluk te veel | If you take too Als u te veel If you take Heeft u te veel
accidentally taken too much van het geneesmiddel much ingenomen more van dit middel
of this medicine and you genomen en u besluit naar het (subheading) heeft Pharmazine ingenomen
decide go to the hospital. ziekenhuis te gaan. Wat moet u (subheading) that you should | (subheading)
What should you take with meenemen naar het (subheading)
you to the hospital? ziekenhuis?

18 Suppose you have not taken Stel, u hebt eerder op de dag If you forget to Als u een dosis If you forget to Bent u vergeten
a dose earlier in the day and nog geen dosis gehad en het is take vergeten bent take dit middel in te
it is now time for your next nu tijd voor de volgende dosis. (subheading) (subheading) Pharmazine nemen
dose. When should you take Wanneer moet u het (subheading) (subheading)
the medicine? geneesmiddel innemen?

19 Suppose you have problems Stel, u hebt problemen met dit | If you want to Als u wilt If you stop Als u stopt met
with this medicine and you geneesmiddel en u wilt het stop taking this stoppen taking het gebruik van
do not want to take this geneesmiddel niet meer medicine (subheading) Pharmazine dit middel
medicine any longer. What gebruiken. Wat moet u doen? (subheading) (subheading) (subheading)
should you do?

20 Suppose you get a sore throat | Stel, u hebt last van een zere Possible side Mogelijke Possible side Mogelijke
and a high temperature while | keel en hoge koorts terwijl u dit | effects; Stop bijwerkingen; effects (main bijwerkingen
using this medicine and are geneesmiddel gebruikt en u taking this stop met dit heading) (main heading)
worried about this. What maakt zich daarover zorgen. medicine and middel en neem
should you do? Wat moet u doen? tell your doctor | direct contact

straight away if | op met uw arts

you notice: als u het

(subheading) volgende merkt:
(subheading)

21 How likely are you to have Hoe groot is de kans dat u last Possible side Mogelijke Possible side Mogelijke
hearing problems as a side krijgt van gehoorproblemen als | effects; Talk to bijwerkingen; effects (main bijwerkingen
effect after using this bijwerking nadat u dit your doctor if Overleg met uw | heading) (main heading)

medicine?

geneesmiddel hebt gebruikt?

you have any of
the side effects
listed below,
and they
trouble you.
(subheading)

arts als u last
heeft van een
van de volgende
bijwerkingen.
(subheading)
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English Question

Dutch Question

Revised
heading English

Revised
heading Dutch

Current
heading English

Current
heading Dutch

22 Are there any Geeft de bijsluiter adviezen Storage Hoe bewaart u How to store Hoe bewaart u
recommendations on how to | over hoe u dit geneesmiddel (subheading) dit middel Pharmazine dit middel
keep this medication? het beste kunt bewaren? (subheading) (main heading) (main heading)

23 Can you flush the unused Kunt u de ongebruikte Disposal Hoe gooit u het | How to store Hoe bewaart u
medicine down the toilet? medicijnen door het toilet (subheading) weg Pharmazine dit middel

spoelen? (subheading) (main heading) (main heading)

24 Suppose you would like to Stel, u wilt weten welke Ingredients Ingrediénten What Welke stoffen
know what inactive elements | inactieve bestanddelen dit (subheading) (subheading) Pharmazine zitten er in dit
this medicine contains. What | geneesmiddel bevat. Wat zegt contains middel
does this leaflet tell you de bijsluiter daarover? (subheading) (subheading)
about this?

25 Imagine you have three Stel, u hebt drie tabletten voor | Contents of the | Hoeveel zit erin | What Hoe ziet
tablets in front of you but you | u liggen maar u weet niet zeker | pack and de verpakking Pharmazine Pharmazine
do not know which one is the | welke tablet bij het appearance en hoe ziet het looks like and eruit en hoeveel
medicine of this leaflet. What | geneesmiddel uit deze bijsluiter | (subheading) middel eruit contents of the | zit erin een
kind of shape do these hoort. Welke vorm hebben (subheading) pack verpakking
tablets have? deze tabletten? (subheading) (subheading)

The used literature for the scenario questions:

- Dolk (2009, pp 23) In version 1 questions: 2, 4, 5, 7, 12, 18 and 20 and in version 2 -
questions: 2, 3, 5, 7 and 20.

- Dickinson et al. (2001, pp. 155) In version 1 questions: 8, 13 and 17 and in version 2 -
questions: 13 and 17.

- Pander Maat (2008, pp. 40-45) In version 2 questions 6, 8 and 9.

- Gustafsson et al. (2005, pp. 36) In version 2 question 21.
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The appreciation questionnaires

Participant’s impression and comments on the medicine leaflet no. 1 / Impressie en toelichting van
de participant op de bijsluiter nr. 1:

1. Overall, what do you think of the leaflet? / 1. Wat is uw algemene indruk van de bijsluiter? (Dickinson 2001: 158)

Any particular good points? / Zijn er bepaalde positieve punten?

Any particular bad points? / Zijn er bepaalde negatieve punten?

2. In particular, what did you think about the headings and subheadings? / 2. Wat vindt u van de kopjes en
subkopjes? (Dolk 2009: 24)

Any particular good points? / Zijn er bepaalde positieve punten?

Any particular bad points? / Zijn er bepaalde negatieve punten?

3. In particular, what did you think about the order of the information in the leaflet? /3. Wat vindt u van de
volgorde van de informatie in deze bijsluiter?

Any particular good points? / Zijn er bepaalde positieve punten?

Any particular bad points? / Zijn er bepaalde negatieve punten?

4. Is there anything else about this leaflet that we have not talked about which you would like to mention? / 4. Zijn
er nog andere punten die u graag wilt vermelden over deze bijsluiter waar we het nog niet over hebben gehad?
(Dickinson 2001: 158)

Reviewed both appreciation forms by interviewer (Rev’d) by means of
data/corrections/additions/deletions and correct as marked.

Interviewer signature: Date:
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Impression and comments on the medicine leaflet no. 2 / Algemene indruk en opmerkingen over

de bijsluiter nr. 2:

1. How hard or easy would you say the information in the leaflet is to...../ Hoe makkelijk of moeilijk vindt u de

bijsluiter om te......(Pander Maat 2008:50 en Dolk 2009: 21)

Read/ Lezen
Understand/Begrijpen
Remember/Onthouden

Locate information/
Informatie in te vinden

Keep for future reference/
Vaker te gebruiken

very

easy/erg
makkelijk

O O O O

Easy/makkelijk

O O O O

not easy not
difficult/niet
makkelijk

niet moeilijk

@)
©)
©)
©)

(@)

Difficult/moeilijk very
difficult/erg

moeilijk

0O O O O
O O O O

2. Below is a list of words on a scale describing the design, layout and tone of the leaflet. Which best describes your
opinion? / 2. Hieronder staan een aantal woorden die het ontwerp, opmaak en toon van de bijsluiter beschrijven.
Welke beschrijft uw mening het beste? ( Dolk 2009: 21)

| find the leaflet: / Ik vind de bijsluiter:

Easy/Makkelijk
Unclear/Onduidelijk

Logically structured/Logisch
gestructureerd
Concise/Beknopt

Appealing/Aantrekkelijk
Interesting/Interessant
Uninviting/Niet uitnodigend
Clarifying/Helder
Personal/Persoonlijk

Poorly organized/Slecht
georganiseerd

Ideal print size/Goede grootte van
letters

Encouraging in
tone/Aanmoedigende toon
Biased/Bevooroordeeld

Unattractive/Niet boeiend

Ideal spacing between lines/Ideale
ruimte tussen de regels

O o0 o O O OO o o o o o o o o

0O O o0 O O OO0 o o o oo o o o

0O O o0 O O OO0 O O o oo o oo

O o0 o O O OO o o o o o o o o

O o0 o O O OO0 o o o o o o o o

Difficult/Moeilijk
Clear/Duidelijk

Illogically structured/Onlogisch
gestructureerd
Long-winded/Langdradig

Unappealing/Onaantrekkelijk
Not interesting/Oninteressant
Inviting/Uitnodigend

Not Clarifying/Niet helder
Impersonal/Onpersoonlijk

Well organized/Goed
georganiseerd

Poor print size/Slechte grootte van
letters

Alarming in tone/ Alarmerende
toon

Unbiased/Niet bevooroordeeld

Attractive/Boeiend

Poor spacing between lines/ te
weinig ruimte tussen de regels
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Impression and comments on the medicine leaflet no. 3 / Algemene indruk en opmerkingen over

de bijsluiter nr. 3:

2. How hard or easy would you say the information in the leaflet is to...../ Hoe makkelijk of moeilijk vindt u de

bijsluiter om te......(Pander Maat 2008:50 en Dolk 2009: 21)

Read/ Lezen
Understand/Begrijpen
Remember/Onthouden

Locate information/
Informatie in te vinden

Keep for future reference/
Vaker te gebruiken

very

easy/erg
makkelijk

O O O O

Easy/makkelijk

O O O O

not easy not
difficult/niet
makkelijk

niet moeilijk

@)
©)
©)
©)

(@)

Difficult/moeilijk very
difficult/erg

moeilijk

0O O O O
O O O O

2. Below is a list of words on a scale describing the design, layout and tone of the leaflet. Which best describes your
opinion? / 2. Hieronder staan een aantal woorden die het ontwerp, opmaak en toon van de bijsluiter beschrijven.
Welke beschrijft uw mening het beste? ( Dolk 2009: 21)

| find the leaflet: / Ik vind de bijsluiter:

Easy/Makkelijk
Unclear/Onduidelijk

Logically structured/Logisch
gestructureerd
Concise/Beknopt

Appealing/Aantrekkelijk
Interesting/Interessant
Uninviting/Niet uitnodigend
Clarifying/Helder
Personal/Persoonlijk

Poorly organized/Slecht
georganiseerd

Ideal print size/Goede grootte van
letters

Encouraging in
tone/Aanmoedigende toon
Biased/Bevooroordeeld

Unattractive/Niet boeiend

Ideal spacing between lines/Ideale
ruimte tussen de regels

O o0 o O O OO o o o o o o o o

0O O o0 O O OO0 o o o oo o o o

0O O o0 O O OO0 O O o oo o oo

O o0 o O O OO o o o o o o o o

O o0 o O O OO0 o o o o o o o o

Difficult/Moeilijk
Clear/Duidelijk

Illogically structured/Onlogisch
gestructureerd
Long-winded/Langdradig

Unappealing/Onaantrekkelijk
Not interesting/Oninteressant
Inviting/Uitnodigend

Not Clarifying/Niet helder
Impersonal/Onpersoonlijk

Well organized/Goed
georganiseerd

Poor print size/Slechte grootte van
letters

Alarming in tone/ Alarmerende
toon

Unbiased/Niet bevooroordeeld

Attractive/Boeiend

Poor spacing between lines/ te
weinig ruimte tussen de regels
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3. Which version of the medicine leaflet do you prefer? / Welke versie van de bijsluiter heeft uw voorkeur?
Ik geef de voorkeur aan versie:

| prefer version:
A @] @] O O O B

The main reason is: / De belangrijkste reden daarvoor is:
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Appendix 3 Data

A. Localization scores

B. Chosen incorrect headings and subheadings
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A. Localization scores

Differences of correct localization scores between current and revised text structure (N=128)

Q. Diff. Percentage Diff. Percentage Revised heading Revised heading Current heading Current heading
Nr. | score | level 1 scores score level 2 scores English Dutch English Dutch

Level Level

1 2

1 C>R | 41,4% > 7,8% R>C 67,2% > 41,4% What this Wat is dit voor What Pharmazine is | Waarvoor wordt dit
medicine is geneesmiddel? and what it is used middel gebruikt ?
(subheading) (subheading) for (main heading) (main heading)

2 C>R | 61,7% >42,2% - What it is used for | Waar dient het What Pharmazine is | Waarvoor wordt dit
(subheading) voor? and what it is used middel gebruikt?

(subheading) for (main heading) (main heading)

3 - R>C 50,0% > 35,9% How it works Hoe werkt het? What Pharmazine is | Waarvoor wordt dit
(subheading) (subheading) and what it is used middel gebruikt?

for (main heading) (main heading)

4 C>R | 70,3% >56,3% - People who Wie kan dit Do not take Wanneer mag u dit
cannot take this middel niet Pharmazine if: middel niet
medicine gebruiken (subheading) gebruiken?
(subheading) (subheading) (subheading)

5 - - People who Wie kan dit Warnings and Wanneer moet u
should check with | middel pas precautions extra voorzichtig
their doctor gebruiken na (subheading) zijn met dit middel
before taking this | toestemming van (subheading)
medicine de arts
(subheading) (subheading)

6 R>C | 58,6% >20,3% R>C 77,3% >32,0% Tests Medische Warnings and Wanneer moet u
(subheading) controles precautions extra voorzichtig

(subheading) (subheading) zijn met dit middel
(subheading)

7 C>R | 59,4% > 16,4% C>R 62,5% > 18,0% How much to take | Hoeveel neemt u Children and Kinderen en
(subheading) and | in (subheading) adolescents jongeren tot 18 jaar
people who en Wie kan dit (subheading) (subheading)
cannot take this middel niet
medicine gebruiken
(subheading) (subheading)

8 C>R | 84,4% >46,1% - Taking Als u Pharmazine Other medicines Gebruikt u nog
Pharmazine with gebruikt in and Pharmazine andere
other medicines combinatie met (subheading) geneesmiddelen
(subheading) andere middelen (subheading)

(subheading)

9 - - How food, drinks Eten, drinken, Pharmazinie with Waarop moet u
and alcohol affect | alcoholgebruik en | food, drink and letten met eten,
this medicine de werking van alcohol drinken en alcohol
(subheading) dit middel (subheading) (subheading)

(subheading)

10 R>C | 359% >18,8% R>C 96,1% > 81,3% Allergies Allergieén Do not take Wanneer mag u dit

(subheading) (subheading) Pharmazine if: middel niet
(subheading) gebruiken
(subheading)

11 C>R | 80,5% > 64,8% - Pregnancy and Zwangerschap en | Pregnancy and Zwangerschap en
breast-feeding borstvoeding breast-feeding borstvoeding
(subheading) (subheading) (subheading) (subheading)

12 R>C | 87,5% >76,6% R>C 97,7% > 85,9% Driving and using Rijvaardigheid en Driving and using Rijvaardigheid en
tools or machines | het gebruik van machines het gebruik van
(subheading) gereedschap of (subheading) machines

machines (subheading)
(subheading)

13 - - How to take Hoe neemt u dit How to take Hoe gebruikt u dit

(subheading) middel in Pharmazine (main middel (main
(subheading) heading) heading)
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Q. Diff. Percentage Diff. Percentage Revised heading Revised heading Current heading Current heading
Nr. | score | level 1scores score level 2 scores English Dutch English Dutch

Level Level

1 2

14 - R>C 83,6% > 73,4% How much to take | Hoeveel neemt u How to take Hoe gebruikt u dit
(subheading) in (subheading) Pharmazine (main middel (main

heading) heading)

15 C>R | 97,7% >63,3% - When to take Wanneer neemt u | How to take Hoe gebruikt u dit
(subheading) dit middel in Pharmazine (main middel (main

(subheading) heading) heading)

16 R>C | 49,2% >37,5% - How long to take Hoe lang gebruikt | If you stop taking Als u stopt met het

(subheading) u het Pharmazine gebruik van dit
(subheading) (subheading) middel
(subheading)

17 - - If you take too Als u te veel If you take more Heeft u te veel van
much ingenomen heeft Pharmazine that dit middel
(subheading) (subheading) you should ingenomen

(subheading) (subheading)

18 - - If you forget to Als u een dosis If you forget to take | Bent u vergeten dit

take (subheading) | vergeten bent Pharmazine middel in te nemen
(subheading) (subheading) (subheading)

19 C>R | 83,6% >68,8% C>R 85,2% > 73,4% If you want to Als u wilt stoppen | If you stop taking Als u stopt met het
stop taking this (subheading) Pharmazine gebruik van dit
medicine (subheading) middel
(subheading) (subheading)

20 C>R | 85,9% >53,9% R>C 98,4% > 85,9% Possible side Mogelijke Possible side effects | Mogelijke
effects; Stop bijwerkingen; (main heading) bijwerkingen (main
taking this stop met dit heading)
medicine and tell middel en neem
your doctor direct contact op
straight away if met uw arts als u
you notice: het volgende
(subheading) merkt:

(subheading)

21 C>R | 94,5% >35,9% - Possible side Mogelijke Possible side effects | Mogelijke
effects; Talk to bijwerkingen; (main heading) bijwerkingen (main
your doctor if you | Overleg met uw heading)
have any of the arts als u last
side effects listed heeft van een van
below, and they de volgende
trouble you. bijwerkingen.

(subheading) (subheading)

22 - - Storage Hoe bewaart u dit | How to store Hoe bewaart u dit

(subheading) middel Pharmazine (main middel (main
(subheading) heading) heading)

23 R>C | 94,5%>73,4% R>C 94,5% > 73,4% Disposal Hoe gooit u het How to store Hoe bewaart u dit
(subheading) weg (subheading) | Pharmazine (main middel (main

heading) heading)

24 - - Ingredients Ingrediénten What Pharmazine Welke stoffen zitten
(subheading) (subheading) contains er in dit middel

(subheading) (subheading)

25 - - Contents of the Hoeveel zit er in What Pharmazine Hoe ziet
pack and de verpakking en looks like and Pharmazine eruit en
appearance hoe ziet het contents of the hoeveel zit er in een
(subheading) middel eruit pack (subheading) verpakking

(subheading) (subheading)

Total score level 1: C =10 R = 5. Total score level 2:C=7 R=5

Legend:

C > R: Current text structure has more correct locations than Revised

text structure

R > C: Revised text structure has more correct locations than Current

text structure

Level 1 scores: Correct if: location is correct. Else: incorrect.

Level 2 scores: Correct if: Main heading correct and subheading

incorrect. Else: incorrect. ~102 ~
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B. Chosen incorrect headings and subheadings

The correct and incorrect headings and subheadings per question (N = 128)

Questions Correct main heading or Number of Number of The majority of the participants chose | The number of
subheading (English/Dutch) participants participants who | the following incorrect main heading participants who
who found the did not found the | or subheading (English/Dutch) gave this
correct heading | correct heading incorrect heading
or subheading or subheading or subheading
Current 1 What Pharmazine is and what | 53 (41,4%) 75 (58,6%) - What Pharmazine contains/Welke 38 (29,7%)
it is used for/Waarvoor wordt stoffen zitten er in dit middel
dit middel gebruikt ? (main (subheading)
heading) - Possible side effects/Mogelijke 23 (18%)
bijwerkingen (main heading)
Revised 1 What this medicine is/Wat is 10 (7,8%) 118 (92,2%) - How it works/Hoe werkt het? 63 (49,2%)
dit voor geneesmiddel? (subheading)
(subheading) - Ingredients/Ingrediénten 17 (13,3%)
(subheading)
Current 2 What Pharmazine is and what | 79 (61,7%) 49 (38,3%) - Do not take Pharmazine if:/Wanneer 21 (16,4%)
it is used for/Waarvoor wordt mag u dit middel niet gebruiken
dit middel gebruikt? (main (subheading)
heading) - Warning and precautions/Wanneer 21 (16,4%)
moet u extra voorzichtig zijn met dit
middel? (subheading)
Revised 2 What it is used for/Waar 54 (42,2%) 74 (57,8%) - People who should check with their 23 (18%)
dient het voor? (subheading) doctor before taking this medicine/Wie
kan dit middel pas gebruiken na
toestemming van de arts?
(subheading)
- People who cannot take this 13 (10,2%)
medicine/Wie kan dit middel niet
gebruiken (subheading)
Current 3 What Pharmazine is and what | 46 (35,9%) 82 (64,1%) - Possible side effects/Mogelijke 28 (21,9%)
it is used for/Waarvoor wordt bijwerkingen (main heading)
dit middel gebruikt ? (main - Warning and precautions/Wanneer 25 (19,5%)
heading) moet u extra voorzichtig zijn met dit
middel? (subheading)
Revised 3 How it works/Hoe werkt het? | 47 (36,7%) 81 (63,3%) - Possible side effects/Mogelijke 17 (13,3%)
(subheading) bijwerkingen (subheading)
- What it is used for/Waar dient het 14 (10,9%)
voor? (subheading)
- People who should check with their 14 (10,9%)
doctor before taking this medicine/Wie
kan dit middel pas gebruiken na
toestemming van de arts (subheading)
- Possible side effects; Talk to your 14 (10,9%)
doctor if you have any of the side
effects listed below, and they trouble
you./Mogelijke bijwerkingen; Overleg
met uw arts als u last heeft van een van
de volgende bijwerkingen.
(subheading)
Current 4 Do not take Pharmazine 90 (70,3%) 38 (29,7%) - Warnings and precautions/Wanneer 24 (18,8%)
if:/Wanneer mag u dit middel moet u extra voorzichtig zijn met dit
niet gebruiken? (subheading) middel (subheading)
Revised 4 People who cannot take this 72 (56,3%) 56 (43,8%) - People who should check with their 40 (31,3%)

medicine/Wie kan dit middel
niet gebruiken (subheading)

doctor before taking this medicine/Wie
kan dit middel pas gebruiken na
toestemming van de arts (subheading)
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Questions Correct main heading or Number of Number of The majority of the participants chose | The number of

subheading (English/Dutch) participants participants who | the following incorrect main heading participants who
who found the did not found the | or subheading (English/Dutch) gave this
correct heading | correct heading incorrect heading
or subheading or subheading or subheading

Current 5 Warnings and 68 (53,1%) 60 (46,9%) - Do not take Pharmazine if:/Wanneer 29 (22,7%)
precautions/Wanneer moet u mag u dit middel niet gebruiken?
extra voorzichtig zijn met dit (subheading)
middel (subheading) - Other medicines and 16 (12,5%)

Pharmazine/Gebruikt u nog andere
geneesmiddelen (subheading)

Revised 5 People who should check 71 (55,5%) 57 (44,5%) - People who cannot take this 14 (10,9%)
with their doctor before medicine/Wie kan dit middel niet
taking this medicine/Wie kan gebruiken (subheading)
dit middel pas gebruiken na - Possible side effects; Stop taking this 10 (7,8%)
toestemming van de arts medicine and tell your doctor straight
(subheading) away if you notice:/Mogelijke

bijwerkingen, stop met dit middel en
neem direct contact op met uw arts als
u het volgende merkt:

(subheading)

- Possible side effects; Talk to your 10(7,8%)
doctor if you have any of the side
effects listed below, and they trouble
you./Mogelijke bijwerkingen; Overleg
met uw arts als u last heeft van een van
de volgende bijwerkingen.
(subheading)

Current 6 Warnings and 26 (20,3%) 102 (79,7%) - Not found 38(29,7%)
precautions/Wanneer moet u - How to take Pharmazine/Hoe gebruikt | 22 (17,2%)
extra voorzichtig zijn met dit u dit middel (main heading)
middel (subheading) - Possible side effects/Mogelijke 15(11,7%)

bijwerkingen (main heading)

Revised 6 Tests/Medische controles 75 (58,6%) 53 (41,4%) - People who should check with their 17 (13,3%)
(subheading) doctor before taking this medicine/Wie

kan dit middel pas gebruiken na
toestemming van de arts (subheading)
- Not found 10 (7,8%)

Current 7 Children and 76 (59,4%) 52 (40,6%) - Use in children and adolescents/ 27 (21,1%)
adolescents/kinderen en Gebruik bij kinderen en jongeren tot 18
jongeren tot 18 jaar jaar (subheading)

(subheading) - Contents of the pack and 10 (7,8%)
appearance/Hoeveel zit er in de
verpakking en hoe ziet het middel eruit
(subheading)

Revised 7 How much to take and 82 (64,1%) 46 (35,9%) - People who should check with their 27 (21,1%)
people who cannot take this (2.02: 21, doctor before taking this medicine/Wie
medicine/Hoeveel neemt u in | 16,4%; 3.01: kan dit middel pas gebruiken na
en Wie kan dit middel niet 61, 47,7%) toestemming van de arts (subheading)
gebruiken (subheading)

Current 8 Other medicines and 108 (84,4%) 20 (15,6%) - Do not take Pharmazine if:/Wanneer 9(7,0%)
Pharmazine/Gebruikt u nog mag u dit middel niet gebruiken?
andere geneesmiddelen (subheading)

(subheading)

Revised 8 Taking Pharmazine with other | 59 (46,1%) 69 (53,9%) - Tell your doctor if you are 43 (33,6%)
medicines/Als u Pharmazine taking:/Overleg met uw arts als u een
gebruikt in combinatie met van de volgende middelen gebruikt:
andere middelen (subheading)

(subheading)
Current 9 Pharmazine with food, drink 114 (89,1%) 14 (10,9%) - Do not take Pharmazine if:/Wanneer 6 (4,7%)

and alcohol/Waarop moet u
letten met eten, drinken en
alcohol (subheading)

mag u dit middel niet gebruiken?
(subheading)
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Questions Correct main heading or Number of Number of The majority of the participants chose | The number of

subheading (English/Dutch) participants participants who | the following incorrect main heading participants who
who found the did not found the | or subheading (English/Dutch) gave this
correct heading | correct heading incorrect heading
or subheading or subheading or subheading

Revised 9 How food, drinks and alcohol | 118 (92,2%) 10 (7,8%) - How to take/Hoe neemt u dit middel 3(2,3%)
affect this medicine/Eten, in (subheading)
drinken, alcoholgebruik en de
werking van dit middel
(subheading)

Current 10 Do not take Pharmazine 24 (18,8%) 104 (81,3%) - Pharmazine with food, drink and 43 (33,6%)
if:/Wanneer mag u dit middel alcohol/Waarop moet u letten met
niet gebruiken (subheading) eten, drinken en alcohol (subheading)

- Warnings and precautions/Wanneer 25 (19,5%)
moet u extra voorzichtig zijn met dit

middel (subheading)

- Possible side effects/Mogelijke 20 (15,6%)
bijwerkingen (main heading)

Revised 10 Allergies/Allergieén 46 (35,9%) 82 (64,1%) - How food, drinks and alcohol affect 26 (20,3%)
(subheading) this medicine/Eten, drinken,

alcoholgebruik en de werking van dit

middel (subheading)

- People who should check with their 19 (14,8%)
doctor before taking this medicine/Wie

kan dit middel pas gebruiken na

toestemming van de arts (subheading)

- Possible side effects; Talk to your 11 (8,6%)
doctor if you have any of the side

effects listed below, and they trouble
you./Mogelijke bijwerkingen; Overleg

met uw arts als u last heeft van een van

de volgende bijwerkingen.

(subheading)

Current 11 Pregnancy and breast- 103 (80,5%) 25 (19,5%) - Warnings and precautions/Wanneer 14 (10,9%)
feeding/Zwangerschap en moet u extra voorzichtig zijn met dit
borstvoeding (subheading) middel (subheading)

Revised 11 Pregnancy and breast- 83 (64,8%) 45 (35,2%) - People who should check with their 38 (29,7%)
feeding/Zwangerschap en doctor before taking this medicine/Wie
borstvoeding (subheading) kan dit middel pas gebruiken na

toestemming van de arts (subheading)

Current 12 Driving and using 98 (76,6%) 30 (23,4%) - Possible side effects/Mogelijke 14 (10,9%)
machines/Rijvaardigheid en bijwerkingen (main heading)
het gebruik van machines
(subheading)

Revised 12 Driving and using tools or 112 (87,5%) 16 (12,5%) - Allergies/Allergieén (subheading) 7 (5,5%)
machines/Rijvaardigheid en - Possible side effects/Mogelijke 5(3,9%)
het gebruik van gereedschap bijwerkingen (subheading)
of machines (subheading)

Current 13 How to take Pharmazine/Hoe | 117 (91,4%) 11 (8,6%) - Warnings and precautions/Wanneer 3(2,3%)
gebruikt u dit middel (main moet u extra voorzichtig zijn met dit
heading) middel (subheading)

Revised 13 How to take/Hoe neemt u dit | 111 (86,7%) 17 (13,3%) - How much to take /Hoeveel neemt u 3(2,3%)
middel in (subheading) in (subheading) 3(2,3%)

- Contents of the pack and
appearance/Hoeveel zit er in de
verpakking en hoe ziet het middel eruit
(subheading)
Current 14 How to take Pharmazine Hoe | 92 (71,9%) 36 (28,1%) - Warnings and precautions/Wanneer 17 (13,3%)

gebruikt u dit middel (main
heading)

moet u extra voorzichtig zijn met dit
middel (subheading)
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Questions Correct main heading or Number of Number of The majority of the participants chose | The number of

subheading (English/Dutch) participants participants who | the following incorrect main heading participants who
who found the did not found the | or subheading (English/Dutch) gave this
correct heading | correct heading incorrect heading
or subheading or subheading or subheading

Revised 14 How much to take/Hoeveel 102 (79,7%) 26 (20,3%) - People who should check with their 7 (5,5%)
neemt u in (subheading) doctor before taking this medicine/Wie

kan dit middel pas gebruiken na
toestemming van de arts (subheading)

Current 15 How to take Pharmazine/Hoe | 125 (97,7%) 3(2,3%) - -
gebruikt u dit middel (main
heading)

Revised 15 When to take/Wanneer 81 (63,3%) 47 (36.7%) - How much to take /Hoeveel neemt u 34 (26,6%)
neemt u dit middel in in (subheading)

(subheading) - How to take/Hoe neemt u dit middel 13 (10,2%)
in (subheading)

Current 16 If you stop taking 48 (37,5%) 80 (62,5%) - How to take Pharmazine/Hoe gebruikt | 55 (43,0%)
Pharmazine/ Als u stopt met u dit middel (main heading)
het gebruik van dit middel
(subheading)

Revised 16 How long to take/Hoe lang 63 (49,2%) 65 (50,8%) - If you want to stop taking this 44 (34,4%)
gebruikt u het (subheading) medicine /Als u wilt stoppen

(subheading)

Current 17 If you take more Pharmazine 107 (83,6%) 21 (16,4%) - Not found 5(3,9%)
that you should/Heeft u te - Warnings and precautions/Wanneer 5(3,9%)
veel van dit middel moet u extra voorzichtig zijn met dit
ingenomen (subheading) middel (subheading)

Revised 17 If you take too much/Als ute | 106 (82,8%) 22 (17,2%) - Not found 6 (4,7%)
veel ingenomen heeft - People who cannot take this 4(3,1%)
(subheading) medicine/Wie kan dit middel niet

gebruiken (subheading)

Current 18 If you forget to take 116 (90,6%) 12 (9,4%) - How to take Pharmazine/Hoe gebruikt | 9 (7,0%)
Pharmazine/Bent u vergeten u dit middel (main heading)
dit middel in te nemen
(subheading)

Revised 18 If you forget to take/Als u een | 117 (91,4%) 11 (8,6%) - When to take/Wanneer neemt u dit 4(3,1%)
dosis vergeten bent middel in (subheading)

(subheading) - How to take/Hoe neemt u dit middel 3(2,3%)
in (subheading)

Current 19 If you stop taking 107 (83,6%) 21 (16,4%) - Possible side effects/Mogelijke 8(6,3%)
Pharmazine/Als u stopt met bijwerkingen (main heading)
het gebruik van dit middel
(subheading)

Revised 19 If you want to stop taking this | 88 (68,8%) 40 (31,3%) - Possible side effects; Talk to your 10 (7,8%)
medicine /Als u wilt stoppen doctor if you have any of the side
(subheading) effects listed below, and they trouble

you./Mogelijke bijwerkingen; Overleg
met uw arts als u last heeft van een van
de volgende bijwerkingen.
(subheading)

- Possible side effects; Stop taking this 9(7,0%)
medicine and tell your doctor straight
away if you notice:/Mogelijke
bijwerkingen, stop met dit middel en
neem direct contact op met uw arts als
u het volgende merkt:

(subheading)

Current 20 Possible side 110 (85,9%) 18 (14,1%) - Warnings and precautions/Wanneer 11 (8,6%)
effects/Mogelijke moet u extra voorzichtig zijn met dit

bijwerkingen (main heading)

middel (subheading)
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Questions Correct main heading or Number of Number of The majority of the participants chose | The number of
subheading (English/Dutch) participants participants who | the following incorrect main heading participants who
who found the did not found the | or subheading (English/Dutch) gave this
correct heading | correct heading incorrect heading
or subheading or subheading or subheading
Revised 20 Possible side effects; Stop 69 (53,9%) 59 (46,1%) - Possible side effects; Talk to your 26 (20,3%)
taking this medicine and tell doctor if you have any of the side
your doctor straight away if effects listed below, and they trouble
you notice:/Mogelijke you./Mogelijke bijwerkingen; Overleg
bijwerkingen; stop met dit met uw arts als u last heeft van een van
middel en neem direct de volgende bijwerkingen.
contact op met uw arts als u (subheading)
het volgende merkt: - Possible side effects/Mogelijke 21 (16,4%)
(subheading) bijwerkingen (subheading)
Current 21 Possible side 121 (94,5%) 7 (5,5%) - -
effects/Mogelijke
bijwerkingen (main heading)
Revised 21 Possible side effects; Talk to 46 (35,9%) 82 (64,1%) - Possible side effects/Mogelijke 66 (51,6%)
your doctor if you have any of bijwerkingen (subheading)
the side effects listed below, - Possible side effects; Stop taking this 10 (7,8%)
and they trouble medicine and tell your doctor straight
you./Mogelijke bijwerkingen; away if you notice:/Mogelijke
Overleg met uw arts als u last bijwerkingen; stop met dit middel en
heeft van een van de neem direct contact op met uw arts als
volgende bijwerkingen. u het volgende merkt:
(subheading) (subheading)
Current 22 How to store 128 (100%) 0 (0%) - -
Pharmazine/Hoe bewaart u
dit middel (main heading)
Revised 22 Storage/ Hoe bewaart u dit 128 (100%) 0 (0%) - -
middel (subheading)
Current 23 How to store 94 (73,4%) 34 (26,6%) - If you stop taking Pharmazine/ Als u 22 (17,2%)
Pharmazine/Hoe bewaart u stopt met het gebruik van dit middel
dit middel (main heading) (subheading)
Revised 23 Disposal/Hoe gooit u het weg | 121 (94,5%) 7 (5,5%) - If you want to stop taking this 6 (4,7%)
(subheading) medicine /Als u wilt stoppen
(subheading)
Current 24 What Pharmazine contain 96 (75,0%) 32 (25%) - Pharmazine contains/ Pharmazine 16 (12,5%)
/Welke stoffen zitten er in dit bevat de volgende ingrediénten
middel (subheading) (subheading)
- What Pharmazine is and what it is 12 (9,4%)
used for/Waarvoor wordt dit middel
gebruikt ? (main heading)
Revised 24 Ingredients/Ingrediénten 99 (77,3%) 29 (22,7%) - What this medicine is/Wat is dit voor 15(11,7%)
(subheading) geneesmiddel? (subheading)
Current 25 What Pharmazine looks like 116 (90,6%) 12 (9,4%) - What Pharmazine contain /Welke 4(3,1%)
and contents of the pack/Hoe stoffen zitten er in dit middel
ziet Pharmazine eruit en (subheading)
hoeveel zit er in een - How to take Pharmazine/Hoe gebruikt | 3 (2,3%)
verpakking (subheading) u dit middel (main heading)
Revised 25 Contents of the pack and 113 (88,3%) 15 (11,7%) - What this medicine is/Wat is dit voor 5(3,9%)

appearance/Hoeveel zit er in
de verpakking en hoe ziet het
middel eruit (subheading)

geneesmiddel? (subheading)
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Appendix 4 Current and revised patient information leaflets

Current PIL English (real text)

Package Leaflet: Information for the User

Pharmazine

100, 200 and 400 mg Tablets

Read all of this keaflet carefully before you

start taking this medione - because it contains:

important information for you.

» Keep the leaflet. You may need to read it
again,

= If you have any further questions, ask your
doctor or pharmacist.

* This medicine has been prescribed for you.

Do not pass it on to others. 1t may harm

thiem, even their signs of liness are the

s2me a5 yours.

1 you get any side effects, talk to your

doctor or pharmadst. This indudes any

possible side effects not listed in this leaflet.

In this leaflet:

\Ihlt Pharmazine is and
what it is used for

a What you need to know
before you take Pharmazine

) How t tmke pharmazine
a Possible side effects
a How to store Pharmazine

@Cmrh:nhnlﬂn:pﬂ:llnnd
other information

What Pharmazine is and
what it is used for

Fharmazine can affect the body in several
different ways. It is an ant-conwulsant
medicing {prevents fits), it can alsa modify
somae types of pain and can contral mood
SWings.

Fharmazing is used

& To treat some forms of epilepsy

& Totreat a painful candition of the face called
trigerninal neuralga

& To help control senous mood swings when
some ather medicines don’t wark.

What you need to know before
you take Pharmazine

Do not take Pharmazine if:

s you think you may be hypersensitve
{allengic) to Pharmaring or similar drugs
such as cxcarbazeping { Trikeptal), or to
any of a related group of drugs known
as tricyclic ambdepressants {such as
amitriptyline or imipramine). If you ane
allergic to Pharmazine there is 2 one in four
(5% chanoe that you cauld alsa have an
allergic reaction to cxcarbarepine.

* you are allergic to any of the ather
ingredients of Prarmazine Tablets (isted
in Sectian B). Signs of a hypersensitivity
reaction include swelling of the face or
mouth {angicedema), breathing problems,
runny riase, skin rash, blistering or peeling.

& you have any heart problems,

& you have ever had problems with your bone:
marrow,

# you have a blood dsorder called porphyra,

* you have taken drugs called moncamine
aidase inhibitors (MAOLs), used to treat
depressin, within the last 14 days.

& small number of people being treated with
anti-epileptics such as Pharmazine have had
thoughts of harming or killing themselves.
If at any time you have these thoughts,
immediately contact your dochar.

Zerious skin side effects can rarely occur
duning treatmaent with Pharmazine. This risk
can be predicted with a blood sample in pecple:
af Chinesie and Thai arigin. Discuss this with
your doctor before taking Pharmazine if you
are of such origin.

Warnings and precautions

Talk o your doctor or pharmacist before taking

Pharmazine:

& if you are pregrant or planning to become:
pregnarit

« if you are breastfeeding

If you suffer from the sort of epilepsy

whizre you get mboed seures which include

absences

# if you have any mental diness

# If you allergic to an epilepsy medicine calied
phenytoin

= if you hawe lver problems

if you are elderty

i you have any aye problems such as

glaucoma (increased pressure in the eye)

if any of the above apply to you (or you are

nat sure), Blk to your doctor or pharmacist

because Fharmazine might not be the nght

medicine for you.

Your doctor may want you to have a number of
blood tests befone you start taking Pharmazine
and from time to time during your treatment.

Thils is quite usual and nothing to worry about.

Children and adolescents

[+ not give this medicine to children between
the ages of 0 and § years. This is because it
does not work.

Other medicines and Pharmazine
Becausa of the way that Pharmazine works,
it can affect, and be affected by, lots of ather
things that you might be eating or medicnes
that you are taking. Tell your doctor or
pharmacist  you are taking, have recenty
taken or might take any other medicines.

It is very important to make sure that your
doctor knows all about what else you are
taking, Including anything that you have:
bought from a chemist or health food shop.
It may be nacessary to change the dose of
same medicines, or stap taking something
altogether.

Tell the doctor if you are taking, have recently
‘taken or might take any ather medicines. This
concerns medicines such as:

& Hormone contraceptiees, &g pllls, patches,
Injections or implants. Pharmazine affects
the way the contraceptive works in your
bady, and you may get breakthrough
biending or spotting. It may also make
the comtraceptive less effectrve and there
will b a risk of getting pregrant. Your
doctor will be able to advise you about this,
and you should think about using cther
cantraceptives.
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« Hormone Replacement Therapy (HRT).

Pharmazine can make HAT less effective.

Any medicines for depressian or anxiety.

» Corticosteroids (steraids’). You might be
taking these for inflammatory conditicns
such as asthma, inflammatory bowel
disease, musde and joint pains.

« Anticoagulants to stop your blaod clotting.

& Armibiotics to treat infections including skin

Infections and TB.

Antifungals to treat fungal infectians.

Fainkilers containing paracetamal,

dextroproposyphens, tramadol, methadare

or buprenarphina.

« Other medicines to treat epilepsy.

Medicines for high blood pressure or heart

probiems.

Aritihistamines {medicines to treat allergy

such a5 hayfever, mch, etc).

Diuretics {water mblets).

Cimetidine or omeprazole (medicines to

treat gastric ulcers).

+ Isotretincin (2 medicing for the treatment of
acre).

# Metocopramide (an anti-sickness

medication).

Acetazoiamide (3 medicine to treat

glaucnma - increased pressure in the eye).

Danarol or gestrinone (treatments for

endametriosis).

# Theophylline or aminophylling [used in the

treatment: of asthma).

Ciclosparin (an immunasuppressant,

used after transplant operatians, but also

sometimes in the treatment of arthrits or

peariasis).

Drugs to treat schizophrenia.

Cancer drugs.

The ant-malanal drug, mefloguine.
Drugs to treat HIV.

Levathyroxine {used to treat
hypathyraidism].

Musde relaxant drugs.

Bupropion {used to help stop smaoking).
A herbal remedy called St John's Wart ar
Hypericum.

Dirugs or supplements containing Yitamin B
(nicatinamide).

:Iharm?zine with food, drink and

+ Drinking aicohol may affect you more than
usual. Discuss whether you should stop
drinking with your doctor.

= Eating grapefrutt, or dnnking grapefrut
juice, may Increase your chance of
expenencing side effects.

Pregnancy and breast-feeding
You must discuss your epdepsy treatment
with your doctor wall before you becomie:
pregnant. If you do get pregnant while you'ne
ftaking Pharmazine Tablets you must tell the
doctor strasghtaway. It is Impartant that your
egilepsy remains well controlled, but, as with
ather anti-epilepsy treatments, there is a
misk of harm ta the fogtus. Make sure you are
wary chaar about the risks and the benafits of
taking Pharmazine Tablets. Mathers taking
Pharmazine Tablets can breastfeed ther
babies, but you must tell the doctor as soon as
possible if you think that the baby & suffering
side effects such as excessive sioepiness

ar skin neactions because you are taking
Pharmazine Tablets.

If you are pregnant or breast-feeding, think
you may be pregnant or are planning to hawve a
baby, ask your doctor or pharmacest for advice
before taking this medicine.

Driving and using machines
Pharmazine Tablets can make you feel dizzy or
drowsy, especially at the start of treatment or
when the dose is changed. If you are affected
in this way, or if your eyesight & affected, you
shauld not drive or operate machinery.

Pharmazine contains

Pharmazine contains sucrose. If yau have
diabetes, you nead to ke this Into acoount.
The @blets further contain the inactive
ingredient carbmoymethylceliulose.

3 eerm—

Always take this medicine exacthy how your
dector has told you. Check with your doctor
ar pharmacist if you are not sure. The doctor
will tell you how many Prarmazine Tablets to
take and when to take them. The dose will
be: oni the pharmacist’s label Check the label
cangfully. It is impartant to take the tablets at
the: right times. If you are nat sure, ask your
doctor or pharmasist.

Your doctor will usually start Pharmazine at a
fairly low dose which can then be increased to
surt you individually, The dose necded vares:
between patients. You can take Pharmazing
Tablets during, after or between meaks
Swallow the tablets with a drink. You are
usually told to take 2 dose two or three tmes:
a day. If necessary you may break the tablets
in half along the sconed line. The scone line 5
anly there to help you break the tablet if you
hawe difficulty swallowing it whole.



To treat epilepsy the usual doses are:

Aduits: 800-1,200 mg a day, aithough higher
doses may be necessary. If you are elderly you
might require a kwer dosa.

Children: Aged 5-15 years: 400-600 mg a day
Pharmazine Tablets are nat recommanded for
children under 5.

To treat trigeminal neuralgia the usual dose is:
500-800 mg a day.

To treat mood swings the usual dose i 400
&8 mg a day

Use in children and adolescents
Other forms of this medicing may be mare:
suabie far chikiren; ask your doctor or
pharmacist.

If you take more Pharmazine than
you should

If you accidentaily take too many Fharmazine
Tabiets, tell pour doctor o your nearest
hospital casualty department. Take your
midicine pack with you so that pacple can sae
what you have taken.

If you forget to take Pharmazine
1 yau forgat to take 3 dose, take one 35 soan
25 you remember: If It 5 nearty time for your
next dose, though, just takbe the next dase and
forget about the one you missed.

1F you have any further questans on the use of
this medicine, ask your doctor or phanmacist.

If you stop taking Pharmazine

Keep taking your tablets for as long a5 you
have been told, unless you have any problems.
Check with your doctor first if you want ta stop
taking Pharmazine.

Possible side effects

Fharmazine Tablets da not usually cause
problems. But like all medicines, this medicine
@n cause skde effects, althaugh rat everybody
qgets them.

Stop taking Fharmazine Tablets and tell your

doctor straight away If you natice:

# Seripus skin reactions such as rash, red
shan, bilstenng of the lips, eyes or mouth,
ar skin pesling accompansed by fever. These
reactions may be more frequent in patients
waf Chinese or Thai origin

* Mouth uicers or unexplained bruksing or

aleeding

Sare throat or high temperature, or both

Yellowing of your skin or the whites of your

ayes

« Swollen ankles, feet or lawer legs:

& Any signs of nervous liness or confusian

Fain In your joints and musdes, a rash

across the bridge of the nose and cheeis:

and problems with breathing (these may be
the signs of a rare reactian krawn as lupus
arythamatosus)

= Faver, skin rash, joint pain, and
abnormalties in biood and lver function
ests (these may be the signs of a mulki-
argan sensitivity disorder)

e

m with and
difficulty in breathing, feeling faint, rash,
rching or facial swedling (these may be the
signs of a severe allergic reaction)

Pain in the area near the stomach.

The side effects listed below have also been
reparted.

Mare than 1 in 10 pecple have experienoed:
Leucopenia (a reduced number of the cells
which fight infection making it easker ta catch
infections); deziness and tiredness; fesling
uretmady or finding it difficult to cortrol
mavements; feeling or being sick; changes
in liver enzyme levels (usually withaut any
symptoms); skin reactions which may be
severs.

Up ta 1 in 10 people have experienced:
Changes in the blcod including an increased
tendency to brulse or bleed; flud retermion
and swelling; weight increase; low sodium
in the biood which might result in confusion;

headache; double or biurmed vision; dry mouth.

Up ta 1 in 100 pecple have reported:
Abnarmal imvaluntary movements including
tremor or tics; abnormal eye mavemnents;
diarrhoea; constipation.

Upto 1 in 1,000 pecple have reparted:
Dieasa of the lymph glands; falic acid
deficiency; a generalised aliergic neacton
including rash, joint pain, fewer, problems with
‘the kidneys and other argans; hallucinatians;
depreszion; loss of appetite; restiessness;
aggres=ion; agiation; confusion; speach
disorders; numbness or tingling in the

hands and feet; muscie weakness; high

blood pressure (which may make you feel
dizzy, with a flushed face, headache, fatigue
and nervousness); low bicod pressure (the
symptoms of which are fesling faint, light
headed, dizzy, confused, having blurred
wision); changes to heart beat; stomach paing
Iiver prablems: including jaundice; symptoms af
Iwpus.

Upto 1 in 10,000 people have reported:
Changes to the compasitan of the blood
induding anaemia; porphyria; meningitis;
swelling of the breasts and discharge of

milk which may eccur in both male and
females; abnormal thyroid function bests;
astecmalacia {which may be noticed as pain
on walking and bawing of the long bones: in
the legs); ostenparosis; increased biood fat
lewels; taste disturbances; conjunctivitis;
glaucoma; cataracts; hearing disorders;
heart and circulatory problems including
deep ven thrombasis (DWT), the symptoms
of which could indude tendemess, pain,
swelling, warmith, skin disoaloration and
prominent superficial veins; lung or breathing
problems; severe skin reactons including
Stevens- Johnson syndrome (These reactions
may be more frequent in patients of Chinesa
or Thal origin); sore mouth or tongue; liver
failure; increased sensitrvity of the skin ta
sunlight; alterations in skin pigmentation;
acna; hair loss;

hair growth on the body and face; musde
pain ar spasm; sexual difficuities which may
indude reduced male fertility, lass of libido or
impotence; kidney failure; blood spots: in the
wring; Increased or decreased desing to pass
uring or difficulty in passing urine.

Dwa not be alarmed by this iist. Most people
‘take Pharmazine Tablets without any problems.

tf any of the symptoms become troublesome,
or if you nofice anything eise not mentioned
here, please go and see your doctor Hejshe:
may want to give you a different medicine.
Additional side effects in children
and adolescents

The follawing side effects may be more likely
o happen in childnen:

sare throat or high temperature.

If you have any further questions an the use of
‘this medicine, ask your doctor or pharmacist.
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Pharmamine 400 mg Tablets must be stored
in @ dry place- There are no special storage:
requirements for the other strengths.

Keep this medicine out of the sight and reach
of children.

Da not take this medicine after the expiry date
which Is stated on the outside of the pack.
The expiry date refers to the tast day of that
month.

1f your doctor tells you to stop taking the
tablets, pleass take any unusad tablets back to
your pharmacist to be destroyed. Do not throw
away any medidnes via waste water. Ask your
pharmacist how to throw away medicines

¥ou no lenger use. These measures will help
pratect the environmant.

How to store Pharmazine Contents of the pack and
other information

What Pharmazine contains

The active substance i carbamazepine.

The tablets came in 3 strengths containing
sither 100, 200 or 400mg of carbamazepine.
The other ingredient= are silicon diowide,
microcrystaliine ceflulose, magnesivm stearate
and sodium carboxcymathryloellulose.

What Pharmazine looks like and
contents of the pack

Pharmazing 100 Tablets are round, whine
tablets with one side impressed “zeping”, the
other *100% and a score line.

Pharmazine 200 Tablets are round, white
tablets with one side impressed “zepine®, the
cther *200° and a scone line.

The 190 mg and 200 mg tablets come in
biister packs of 84.

Pharmazine 400 mg Tablets are rod-shaped,
white tablets with 7epine on cne side and 400
on the cther. Both sides have a score line.

The 400 mg tablets come in blister packs of
56

Marketing Authorization Holder
and Manufacturer

The Product licence halder 15 United
Pharmaceuticals UK Limited, England.

The tablets are released onto the market by
United Pharmaceuticals UK Uimited, England.

This leaflet was revised in September 2010.

1f you would like any more infarmation, or
would like the leaflet in a different format,
please cantact Medical Informatian at United
Pharmaceuticals UK Ltd, telephone number
01234 56784,



Current PIL English (bogus text)

Package Leafiet: Information for the user

Pharmazine

104, 200 awd 400 mj Radiars

Rood oll ul rhas loollor conalully delura yuu

srom robaw] rhas modacawa — docouso ar

CUmToaws amhurrowr awlurmaoraue lur yuu,

« Booh rho loollor. Yuu may wood ru rood ar
ojoaw.

« Al yuu hove awy lurrhor quosrauws, osb
yuur ducrur ur hhormecasr.

& Rhas modacawa hos doow hroscradad lur

yuu. Du wur hoss ar uw m urbars. Ar may

horm rham, ovaw rhioar sapws ol allwess oro

rho Samo o5 yuurs.

Al yuu jor ey sada allocrs, rolb nu yuur

ducrur ur hharmocasr. Rhas awchidas owy

Hussadio sado ollocrs wur asrod aw rhas.

In this leaflet:

‘What Pharmazine is and
what it is used for

‘What you need to know
efore you take Pharmazine

How ta take Pharmazine
[} possibie side ettects

acunlulsu'lﬂ!pwduli
wther information

What Pharmazine is and
what it is used for

Fharmazine cow olloor rho dudy aw sovarol
dallorowr ways. Aras ow owra-cuwvulsowr
madacawa {hrawowrs kars), ar caw alsu mudaly
sumg ryhas ul hoaw owd cow cuwrmul muud
dasurdors.

Fharmazine as usod

= Ry rroor swmo lurms ul ohalchsy

= Au rroor o hoawlul cuwdarauw ul rhe looo
coliod rrajomawol wourcljao

* Ru hoth cuwrrul sorauus muud dasurdars
whow Sume wrier modacawes duw'r wurk.

What you need to know before
you take Pharmarine

Do not take Pharmazine if:

* yuu rhawh yuu moy do hyhorsowsarave
{cllzrjac) ru Pharmazing ur samaler drujs
such os uxcordozchawe (Rraichrof), wr

ru owy ul o rolorod grush ul drujs bwwsw

a5 macydac owradchrossawrs (such as
amarrzhrylawa ur amahromawa). Al yuu oo
allorjac ru Pharmazine rhoro 3 & UWo aw
luur {25%) choweoo rhor yuu cuuld alsu hove
aw allarac roocrauw ru ucardazohaws.

yuu arc cliorac ru owy ul rha urhar
awjrodaawrs ul Pharmazine Rodliors

{lasrod aw Socrauw 6). Sajws ul o
hyhorsoWsaMVary reocRuW awciudo
swollawj ul rha lom ur muwrh
{owjavadoma), droorham] hrudioms, ruwwy
wuso, sbaw rosh, diasroraw) ur hoolaw).

# yuu howa owy hoorr hrudioms,

yuu howva ovor hod hrudioms warh yuur
duwo marmeew,

yuu hova o divud dasurdar coliod hurhhyraa,
yuu howa robow drujs called muwsomaws
wxadoso awhadarurs (MOUAS), usod ru rmoar
dohressauw, warhaw rba kasr 14 doys.

@ small wumdor ul houhlo daaw) rmoored warh
owra-ohalohracs such os Fharmazine hovo hod
rhuughrs ul hormaw) wr ballaw) rhomsolvos.
Al or owy rame yuu have rhasa rhuuihes,
ammodacraly cuwroer yuur ducrur.

Sorauus sbaw sade olloors cow roroly worur
duraw] rroormawr warh Fharmazine. Rhas
rash cow do hrodacrod warh o divud somble
aw houhlo ul Chaweso owd Rhoa wrjaw.
Dascuss rhas warh yuur ducrur doluro robae
Fharmazine al yuu oo ul such urajaw.

Warnings and precautions

FRalb: ru yuur ducrur ur hhormecasr delurs

robawj Fharmazine:

& al yuu oro hropwowr ur hloswaw]) ru documo
hrapwcer

» al yru ore droosroodawd

al yuu sullor Irum rha surr ul ohalohsy

whors yuu jor maxad soazuras whach

awcludo odsowcos

= al yuu hova owy mawrol allwoss

al yuu allorjac ru aw chalohsy modacawes

collod hhowyruaw

» al yuu howe laver hrudloms

= al yuu are cidory

* al yuu havo owy oyo hrudloms such os
Jloucuma (awcracscd hressura aw rhc ayo)

Al owy ul o oduva ohbly ru yuu {ur yus oo

wur suro), rolb ru yuur ducrur ur hhormocass

docouso Fharmazine maphr wur do rho raghr

modacawo lur yuu

.

.

uur ducrur may wawr yuu ru howo o wumdor
ul diuud rosrs daluro yuu srom robaw)
Pharmazine awd Irum rame ru ramea duraw)
yuur roormonwr. Rhas as quare usuol owd
wurtiaw] ru wurry oduur.

Children and adolescents

Du wur java rhas modacawa ru chaldrow
dorwoow rha ojos ul O owd 5 yoors. Rhas as
H0CoUso ar duos wur wurb.

Other medicines and Pharmazine

Docouso ul rha way rhor Pharmazing wurbs,
ar caw oliocr, owd dao allocred dy, lurs ul

urhor rhawgs rhor yuw majhr do ooraw] ur
modacawes rhor yuu ora robaw. Roll yuur
ducrur ur hhormeogasr al yuu oro robaw],

havo rocowrty robow ur maghr roba awy urhor
modacawos. Aras vary amhurrowr ru mobo
suro rhor yuur ducrur Gwisws oll oduur whar
oiso yuu aro robaw], awcludaw] cwyrhaw] rhar
yuu hove duujhr Insm o chomasr ur hocirh
luud shuh. &r moy do wocassory ru chowja
rha duso ul sumo modacawes, ur sruh robawg
sumorhaw] olrujortor.

Fall rho ducrur al yuu aro robaws, hove
rocowrly robow ur maghr robe owy urhor
modacawos. Rhas cuwoorws modacawes such
o5z
* Hurmuwo cuwmocohraves, o.). halls,
harchos, awjomrauws ur amblosrs.
Pharmazine allocrs rhe way rha
cuwrmocohrave wurks aw yuur dudy,
owd yuu moy jor droobrhruugh disadawy
ur shurrawj. Ar moy clsu mabo rho
cuwrrocohrava lass ollocravo owd rhoro wall
da o rash ul jarraw) hirofeawr. Yuur ducrur
wall de odia ru advase yuu oduur rhas,
owd yuu shuuld rhawb odur usaw] urhor
CuWrTOCDhravas.
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Hurmuwa Aohiooomawr Rhcrahy (HRR).

Phammazine cow mobo MRR loss cllocrave.

= Owy modacawas lur dohrossauw ur awxaany.

« Curmacusroruads (sroruads’). Yuu majhr do
robaw] rhose lur awllomma sy cuwdarauws
such os osrhma, awllommansry duwol
dasooso, muscl owd juawr hoaws.

& Owracucjulowrs ru snuh yuur diuud clunmawg-

» Owradauracs ru rroor awlocrauws awdudaeg

shbaw awlomrauws owd RD.

Owralvwjols ru moor ivsjol awlocrauws..

Haawballors cuwroawaw] horocoromul,

daxrmuhrubucyhhicws, rmomedul, merhoduea

ur duhrowurhbawo.

* Urhor modacawes: ru rroor chalahsy.

+ Modacawes lur hajh divud hrossuro ur boorr
hirudloms.

+ Owrahasromawes {modacawos ne moor
allarfy such os haylovar, arch, orc).

* Dauroracs (waror redlars).

+ Camoradaws ur umohrozule (modacawes
Froar josrmae ulcors).

» Asumorawuaw (o modacawa lur tho

rroarmowT ul oowe).

Morucluhromado (aw owa-sachwoss

modacomuw )

» Ocorczulomade (o modacawe ru rroar
floucumeo - awcraosod hrossurs W rha aye).

* Dowozul ur josrmawuwa (moemmawrs lur

owdumarrausas).

Rhouhbyllawe ur cmawubihyllawo (usod e

rho rroormawr ul asrhmo).

Cadushuraw (ow ammuwusuhhrossowr,

usod clror mowshiowr uhororauws, dur clsu

sumarames aw rho rroarmowr ul orrhiranas

ur hsuraasss).

Drgs ru rroor schazuhhrowae.

s Coweor drugs.

Rho awra-mokrac] druj, molluguaws.

* Drujs ru rroor HAW.

Lovurhyrusawo {usad ru roar

hyhurbryruadasm).

Musclo roloxowr drujs.

Duhruhauw (used ru helh sruh smubaw) )

O hordol romody collod Sr Juhw's Wurr ur

Hyharcum.

Dirugs ur suhhlamowrs cuwroavwas] Varcmaw

b (wacurawomado).

glhaml?zine with food, drink and

* Drawbaw] olcubul moy elieor yuu muro rhow
usuel Dascuss whorhor yuu shuuld sruh
drawbaw] warh yuur ducrur.

» Oorawj jroholnear, ur drawbaw] jroholruar
JuBCD, May awcrooso yuur chomeoo ul
oxhoracwcaw] sada ollocrs.

Pregnancy and breast-feeding
Yuw musr dascuss yuur chalohsy rroormowr
warh yuur ducrur woll delune yuu documa
hrojwowr. &l yuu du jor hrojwowr whalo yuu'ro
robaw] Pharmazing Rodiors yuu musr rell rhic
duwcrur srreaphrowoy. Ar as amhurrowr rhar
yuur ohalohsy romaaws woll cuwrruliad, dur,
a5 warh wrhar owra-chalahsy rrocrmiowrs,
oo as o rasb ul horm ru rho luorus. Mabo
Surs yuu oro vory cloor oduur rha rasbs oed
rho dowalars ul robaw) Prarmazing Rodiors.
Murtiors robae) Fharmazine Rodiors cow
drocsriood rhoar dodaos, dur yuu musr roll
rho ducrur o5 suuw o5 hussadie al yuu rhawb
rhor rha dody as sulloraw) sada ollocrs such
o5 ouooasavo sioohawass ur shaw roocrauws
docousa yuu oro robaw) Fharmazine Rodiors.

2l yuu aro hropwomr ur drocsr-locdaw], thawb
yuu moy do hrojwowr wroro hiowwaw) ra hovo
@ dody, osh yuur ducrur ur hharmocasr lur
advaco delura robaw] rhas modacaweo.

Driving and using machines
Fharmazine Redlors cow mobo yuu lool dazzy
ur druwsy, oshocaclly or rho srorr ul rmoormosT
ur whow rho dusc as chowpad. Al yuu oro
ollocrod aw rhas woy, ur al yuur oyosathr as
allocrod, yuu shuuld wr drave ur shorom.

Pharmazine contains

fho redlors cuwroaw rho awocrave:
awjrodacwrs salacuw dauxado, ashocacily or
rho srom ul rmoormillawe colluluso, mojwasaum
sroarora owd sudaum corduxymarhylooliuluss,

9 How to take Pharmazine

Otwoys robo rhas modacawe axocrly huw yuar
duwcrur hes ruld yuw. Choch warh yuur ducrur
ur hharmecasr al yuu ore wur suro. fho ducrur
wadl roll yuu huw mowy Fhanmazine Rodkors o
robo owd whow ru roba rhom. fho duso wall
do uw rho hhormocasr's lodol. Chock rha ladol
conglully. Ar as amhurrowr ru robo rho rediers
ar rhe rajhr mmos. Al yuu are wur suro, asb
yuur ducrur ur hharmocase.

Yuur ducrur wall usually srorr Pharmazine or o
ioarly luw duso whach cow rhow do awcoroosod
ru suar yuu awdavaduolly. Rha duso woodod
waracs dorwoow horaowrs. Yuu cow robo
Fharmazine Rediors duram], cinor ur dorwoow
maools. Swolluw rho nodlors warh o drawb. Yuw
aro usually ruld ra robo o duse rwu ur rhroo
ramas o day. Al wocossory yuu moy droob rho
rodlors aw holl oluw) rha scurad lawo. Rhio
scurg bywo as wwly rhore ru holh yuu droch
rho redior al yuu hovo dallaciny swolluwaw) ar
whilio.



Ru rroor ohalohsy rho usuol dusos ora:
Oculrs: 800-1,200 mj o doy, olrhuujh hajhor
duses moy do wooossory. Al yuw oro oldarty
yuu majhr roquars o luwor duso.

Chaldrow: Cjod 5-15 yoors: 400-600 mj o doy
Pharmazine Rodlors oro wur rocummowdod lur
chaidrow uwdor 8.

Ru rroor rrajomawol wourcljao rha usuol duse
as: 600-800 mj o doy.

Ru rroor muwd swawls rhe vsuol duso as: 400-

600 m) o doy
Use in children and adolescents

Urhor lurms ul rhas modacawo moy de mura
suarodio hur chakdrow; osb yuur ducrur ur
hharmacasr:

If you take more Pharmazine than
you shou!

Al yuu occadowrally raba rus mowy
Pharmazine Rodiars, roll yuur ducrur ur yuur
wiarosr husharol cosualry dohomrmowr. Robo
yuur modacywo hock warh yuw su rhar houhlo
o 500 whor yuw hovo robow.

If you forget to take Pharmazine
&l yuu lurjor ru roba o duso, rabo uwe os Suuw
o5 yuu remomdor. Al ar as woorly ramo lur
yuwr wooer duso, rhuujh, jusr roba rho wor
duso owd lurjor oduur rho uwa yuu massod.

Al yuu howa awy lurrhor quosrauws uw rho
us0 ul rhas modacawoe, osb yuur ducrur ur
hharmocasr.

If you stop taking Pharmazine
Booh robaw] yuur rodiers lur os kuwj os

wuu hove doow ruld, wwless yuu howa awy
hrudioms. Choch warh yuur ducrur larsr al yuu
worwr ru sruh robaw] Pharmazine.

'ossible side effects

Fharmazine Rodiors du wur usuolly couso
hrudioms. Dur labo oll modacawos, rhas
madacawo cow cousa sade oliocrs, oirhuugh
wur avorgdudy jors rhom.

Sruh robaw) Pharmazine Rodiors owd roll yuur

ducrur srroaghr cwoy al yuu wuraco:

& Sarauus sbaw ropcrauws such os rosh, rod

shaw, dizcroraw) vl rho lahs, oyos ur muwrh,

ur shaw hoalaw) cocumhowaod dy lovan

Rihoso roocrawws may do muro irnguowr aw

horaowrs ul Chawoso ur Rhoa urajam

Muurh wicors wr ywoxhioawod druasaw) ur

dioadaw)

* Suro rhruor ur hajh remhonorurs, ur durh

» Wolluwaw] ul yuur shaw ur tho wharos ul
yuur oyos

* Swullow awbics, loor ur luwor Iojs

& Owy sapws ul worvuus aliwess ur cuwlusauw

® Hoaw aw yuur juawrs owd muscas, o rosh
ocruss rhe dradjo ul rho wuso owd choobs
owd hrudioms warh droorhaw] (rhoso moy
do rha sajws ul o P roocrauw bwuww as
luhus aryrhomorusus)

* Lovor, shaw rash, juawr hoaw, owd
odwurmolaracs aw diuud owd lavar
luwcraww rears {rhosa meoy do rha sajws ul o
muira-urjow sowsaravary dasurdar)

Druwchushosm warh whoozaw) ovd
cuujhaw], dailacuiry aw drocrhaw, loolaw)
laawr, rash, anchaw] ur locaal swolaw)
{rhasa may do rha sajws ul o sowore alisrac
roocrauw)

= Hoaw aw rha oroo woor rho stumech.

ftho sada allocrs lasrod doluw howa olsu doow
rohurrod.

Muro rhow 1 aw 10 hauhle hove oxhoraawood:
Loucuhowao (o reducod wumdor ul rhe colls
whach lajhr awlocrauw mobaw] ar opsacr
corch awlocrauws); dazzawoss owd rrodwass;
loolaw) uwsnoody ur lawdaw] ar dallacuir ru
cuwrrud muwomowrs; loolaw) ur doaw) sach;
chowjos aw lavor owzyma kavols {uswoily
warhuur cwy symhrums); shaw rmocrauws
whach moy do sowero.

Uh ru 1 aw 10 houhla hova oxhoracweod:
Chowies aw rhc dluud awdudas] oW
awcraosod rowdowoy ru druaso ur diood; Buad
roroaTauw owd seallaw); woajhr aecroaso;
luw sudaum aw rhe diuud whach majhr rosuir
aw cuwlusauw; hoodocho; duudio: dry muurh.

Uh ru 1 aw 100 houhlo have rehumad:
Odwurmol awvuluwmony muvomawrs awcludaw]
rromur ur racs; odwurmel oy muvomawrs;
daarrhuco; cuwsmhorauw.

Uh ru 1 aw 1,000 houhla howa rahurrod:
Dasoosoe ul rha lymhh jlowds; lulac ocad
dolacacecy; o jawarckasod ollorjac roccrauw
awcludaw] rosh, juawr hoaw, lavor,

hrudloms warh rhe badwoys owd urhor
urjows; hollucawomuws; dohrossauw; luss

ul ghhoraro; rosriosswoss; ofjrossauw;
ojarorauw; cuwlusauw; shooch dasurdors;
wumdwoss ur rawjiaw] aw rho howds awd loor;
musclo woobwass; hajh diued hressuro (whach
moy mobo yuu lool dazzy, warh o llushed

loce, hoodocho, lorajue owd worsuuswoss);
lrw diuud hrossura (rho symhrums ul whach
oro [oolaw) loawr, aphr hoodod, dazzy,
cuwlusod, hovaw] divrmad vasauw); chowjos

ru hoorr door; srumoch hoaw; vor hrudioms
awcludaw] pouwdace; symhrums vl luhus.

Uh ru 1 aw 10,000 houhlo have rohummod:
Chawjes: ru rho cumhusaraus wl rhe diuud
awcludawj cwoamag; hurhhyrac; mowamriaras;
swallawy) ul rha droosrs owd daschonio ul

malb whach may vccur aw durh molo owd
lomodas; adwurmel rhyruad luwerauw rosrs;
wsroumolocac (whach may do wuracod o5
haaw uw wolbamg owd duwae ul rho lueg
duwos aw rho lajs); usrouhurusas; awon

divud lor lovels; rosro dasrurdowcos;
cuwjuwcravaras; jlowcuma; caronoors; hoomw
dasurdors; hoorr owd carculorury hrudloms
awcludaw] dooh voaw rhrumdusas (DVR),

rha symhrums ul whach cuuld awciudo
rowdarwoss, hoaw, swollaw), wormrh, sbaw
dasculuroraww owd hrumawowr suh

voaws; luw) ur droarhaw) hrudioms:; sowaro
shaw roocrauws awciudaw) Srovows- Juhwsuw
sywdrume (Rhosa raccrauws moy da murs
Iroquows aw horacwrs ul Chawoso ur Rhoa
umjaw}; suro muurh wr ruwjua; vor loaskurs;
awcroosed sowsaravary ul rho shaw ru
suwlajhr; clrarocrauws 3w sbaw hajmowrarauw;
COWD; CHODSSIND SWoorRW]; hoar luss;
awcroosed hoar jruwrh uw rho dudy owd kaca;
luss ul ladadu ur amhurowea; badwoy loalu
diued shurs aw rho urawa; awcroosed ur
docroosed dosaro ru hoss urawe ur dallaculry
aw hossaw] urawo.

Du wur do clormaod dy rhas lasr. Musr houhlo
robo Fharmazine Rodiors warhuwr owy.

Al oery ul rhe symhrums docume muudiosumsa,
ur al yuu wuraco owyrhaw] olso wur
mowrauwed haro, hicasa ju owd 500 yuur
ducrur. Hofsho may wawr ru java yuu o
dallarowr modacaws.

Additional side effects in children
and adolescents

Rha iuliuwaw) sade oliocrs moy do muro iaboty
ru hohhow aw chaldrow:

suro rhreor ur hajh romboronuro.

Al yuu bovo owy lurrhor quosrauws uw rho
uso ul rhas modacawo, osb yuur ducrur ur
hhormocasr.
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Pharmarine 400 mj Rodiors musr do srurod
aw o dry hloco. Rhoro oro wu shocaol surojo
roquarcmowrs lur rha urbor srrowgrhs.

Booh rhas modacawo wur ul rho sajhr owd
roach ul chaldrow.

Du wur robo rhas modacawo olror rho axbary
dare whach as srorod uw rho wursado ul rha
hack. Rho ouhary dore rolors ru rha kasr doy ul
rhor mauwrh.

A&l yuur ducrur ralls yuu re sruh robaw; tho

rediors, hlooso robo owy wwused rodiors doch

ru yuur hhormocasr nu do dasmuyod. D

WUT FrUw Gwoy oWy Modacawos vao Wosr

worar Osb yuur hhormocasr huw ru rhouw
MONICEGS VUL WU |Uaior uso, Rhoso

moasurcs wall holh hrurocr rho cwsamuwmowr.

Contents of the pack and
other information

What Pharmazine contains

Rho ocravo sudsnaweo as cordomozohawn.
Rhio rodiors cuma aw 3 srmowgrhs cuwroawam
carhar 100, 200 ur 400m] ul cordomozahawa.
Rhio urhor awjrodaowrs oro satacuw dauxado,
macrucrysrollaws colluluss, mejwosaum
srooror owd sudaum corduymorh yicoluluso.

What Pharmazine looks like and
contents of the pack

Pharmazine 100 Rodlors aro ruuwd, wharo
rodiors warh uwwo sade amhbrassod *zohawo’,
rhe urhor *100° awd o scure awe.

Fharmazine 200 Rodlors aro ruuwd, whar
rodlors warh uwa sade amhnassad “zohawe®,
rho urhor *200% awd o scuro Bwo.

Rhc 100 mj owd 200 mj rodlors cumo aw
diasror hochs ul 84.

Pharmazine 400 mj Rediors are rud-shohed,
wharn rodlors warh zohawo uw uwe sado owd
400 uw rho urhor, Durh sados have o scure
lanwo.

Rhio 400 mj rodlors cuma aw dlasror hochs ul
L8

Marketing Authorization Holder
and Manufacturer

Rhio Hruducr lacowen huldor as Uwarod
Hhormacouracals US Lamarod, Gwjlowd.

Rho rodiors ono rolecsod uwru rhie morbor
dy Uwarnd Mhormocouracols U8 Larmarad,
Owjiowd.

Rhas Ioolior wos rovasod aw Schromder 20140,

Al yuu wuuld labo owy muro awlurmoraws, ur
wuuld labo rha loaller aw a dallorowr lurmor,
hlocso cuwroor Modacol Awlurmorauw or
Uwarod Hhormocauracoks UB Lrd, rolohhuwa
wumdor 01234 56783



Current PIL Dutch (real text)

Bijsiuiter: Informatie voor gebruikers

Pharmazine

100, 2040 en 430 mg tabletben

Laes goad de hale bisiumer voordat u dit
geneesmiddel gaat gebruiken, want er staat
belangrijke irformatie in voor w.

* Bewaar deze bijsiufter. Misschien beeft u hem
later weer nodig.

# Heeft w nog vragen? Meem dan contact op
et uw aris of apotheker

» Geef dit geneesmiddel niet door aan
anderen, want is alleen 3an u woorgeschresen.
Het kan schadelijk 7ijn voor anderen, cok al
hebben i dezelfde klachten als u.

= Krijgt u veel last van een van de
bipwerkingen die in rubriek 4 staan? Of krgt

u een bipwerking die niet in deze bijshiter
staat? Meem dan contact op met uw arts of
apotheker.

Inhoud van deze bijsluiter:
uwamm— wordt dit middel gebrulkt?
Wanneer mag u dit middel niet
gebrulken of most u er extra
woorzichtig mee zijn?

Hoe gebruikt u dit middel>
ﬂumlun bijwerkingen

B Hoe bewaart u dit middel?

@Inhoud wan de verpakking sn overige
informatie

Waarvoor wordt dit m:
gebruikt?

Pharmazine kan ap verschillende manienen
inviced hebben op ww lichaam. Het is een
krampwerend middel en voorkomt epileptische
aanmvalien. Het kan ook invised hebben op
piinbeleving en op uw stemming.

Pharmazine wordt gebruikt bij de behandeling
wan:

+ sommige vormen van epliepsie

pijn in het gezichk (trigeminal neuralgia)
emstige stemmingswisselingen, als andere
middeden niet werken.

Wanneer mag u dit middel niet

gebruiken of moet u er extra
voorzichtlg mee zijn?

Wanneer mag u dit middel niet

gebruiken?

= als u allergisch {overgavoelig) bent voor cen
wan de stoffen die in dit geneesmiddel Ttten
of soortgeljke stoffen zoals cxcarbazepine
(Trileptal}, of voor middelen ut de
genecsmiddelengroep van de tricydische
antidepressiva (zoals amitriptyline of
imipramine). Als u allergisch bent voor
Pharmazing is er aen kans van 1 op 4 (25%)
dat u ack een allergische reactie heaft op
cxcarbazaping.

« als u allergisch (overgevoelig) bent voor een
van de andere ingrediénten wan Pharmazire
(zie paragraaf &). Allergische reacties zin te
merken aan een gezwelien gezicht of mond
(angicederna), ademhalingsproblemen,
een loopnews, jeukende huid, blaren of
schilferineg.

# bij problemien met uw hart

« als u zickte 3an hat beenmarg haeft gehad

= als u de bloedziekte porfyrie heeft gehad

+ wanneer u de laatste 14 dagen middalen
heaft gebrulkt uit de groep van de
moncamine oxidase inhibors (MACES),
bedoeld om depressies te behandelen.

Een kisin aantal mensen, dat behandeld werd
mat Pharmazire, Feeft ook gedachten gehad
ower zefbeschadiging of zefmocrd. Als U op
enig moment dergelijke gedachten heeft, neem
dan direct contact op met uw arts.

Emstige huidaandoeningen kunnen in sen
enkel geval als bijwerking optreden bij de
behandeling met Fharmazine. Het risico daarop
lcan worden voorspeld met sen bloedtest bij
patiénten van Chinese en Thalse afiamst.
Bespresk dit met uw arts, als u van deze
afkomst bent, alwarers Fharmazine te
gebrulken.

Wanneer moet u extra voorzichtig
zijn met dit middel?

Orverleg met ww arts of apatheker voor u
Frarmazing gebruike:

# als u zwanger bent of zwanger wilt warden

» als u borstoeding geeft

= als u lijdt aan epilepsie waarbij u last heeft
van aanvallen en absenties

# als U een psychische aandoening heeft

& als u allergisch bent voor het epilepsiemiddel
phenytoine

» als u leverproblemen heeft

= als u bejaard bent

# indien u oogproblemen heeft zoals sen
werhoogde oogholdruk.

Faadpleeg uw arts aks één van de
bovenstaande waarschuwingen voor u van
toepassing is, of u daarover twijfelt. In dat
geval & het mogelijk dat Pharmazine woar u
niet het goede midded Is.

Uw dokter kan u vragen om een aantal
bloedcontroles te ondergaan voordat u begint
mit Pharmazing, en regeimatig tijdens hat
gebrutk. Dat is heel gewoon; maake u zich
daarover geen zorgen.

Kinderen en jongeren tot 18 jaar
Geeft dit middel niet aan kinderen tussen de
0 en 5 jaar. Het middel werkt by hen namelnk
niet.

Gebruikt u nog andara
geneesmiddelen?

“anwege de marser waarcp Fharmazine
werkt kan er een wisselwerking optreden
met andere genessmiddelen en met

andere voedingsmiddelen. Gebruikt u naast
Frarmazing nog andere geneesmiddelen

of heeft u dat kort geleden gedaan? vertel
dat dan uw arts of apatheker. Het is erg
befangrijk dat uw dokter alles weet over de
andere micdelen die « gebrulkt, Indusief de
middelen die u gekocht heeft bij de drogist
of de natuurvoedingswinkel. Misschien moet
de dasering dan aangepast worden of moet u
stoppen met sommige middelen.

Nemm comtact op met uw arts of apotheker
als u de voigende genessmiddelen gebrukt of
oniangs hoaft gebrulke:

» Hormonale middelen om zwangerschap
te voorkomen {voorbehoedmiddelen).
Pharmazine haeft invioad op de waerking
wan het voorbehoadmiddel in e
lichaam, en u zou last kunnan krijgen
van doorbraak- bloadingen of ‘spotting’.
Pharmazine kan het woorbehoedmiddel
ook minder effectef maken, zodat er
@en risko op Twangerschap ontstaat.
Uw dokter kan u adviseren over andere:
woarbehoedmiddeten.
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+  Hormoonwervangingstherapie (HVT)
Pharmazine kan HYT minder effectief
maken.

s  Muddelen tegen depressies of angst

+  Bijnierscharshormonen (comicosterciden),
bipwoorbeeld gebruikt tegen antstekingen
zoals astma, darmontstekingen, en spier-
N gEwrchtspin.

s Antstollingsmiddelen

s  Antihiotica om huidinfecties en tuberculose
te behandelen

s  Ant-mycotica om schimmelinfecties te
behandelen

s  Prrstllers die paracetamad,
dextropropoxyfeen, tramadal, methadon

+  of buprenorine bevatien

# Andere epilepsiemiddelen

# Geneesmiddelen tegen een hoge bloeddruk
of hartproblemen

s Anthistaminea (middelen om allergiesn te
behandelen roals hooikoorss en jeuk)

* Diuretica (plasmiddelen)

* Cimetdine of omeprazacke (middelen om
maagzwenen te behandelen)

s Isotretincine {een middel tegen acne)

+  Metocopramide {een middel tegen
misselijkhed)

*  Acetarolamide (sen middel tegen
glaucaem - verhoogde druk op de aogbol)

s Danazol of gestnnone {middelen tegen
endametricse)

* Theaphylline of aminophylling {gebruikt bij
de behandeling van astma)

= Ciclosparin (een middel dat het

Immuunsysteem anderdruke, gebrulkt ra

transplantaties)

Middelen tegen schizafrenie

Kankergeneasmiddelen

Het anti-matariamiddel mefloquire

Middelen toegepast by HIV

Lewothyroxine (toegepast bij

hypathyrecidie)

Spierversiappende middelen

& Bupropion {middel dat helpt bij het
stoppen met roken)

s Het kruidengencesmiddel Sint Janskruid
(hypericum perforatum})

# Geneesmiddelen of voedingssupplementen
die Vitamane B bevatten_

Waarop moet u letten met aten,

drinken en alcohol?

= Alcohol drinken lan meer effect op u
hebben dan anders. Owverleg met uw dokter
over of U moet stoppen maet drinken.

= Het eben van grapefruits of het drinken van
grapefruttsap kan uw kans op bijwerkingen
wergraten.

Zwangerschap en borstvoeding
Bespreek uw epilepsicbehandeling met uw
doicter ruim voordat u Twanger wordt. Als u
rwanger wordt terwil u Pharmazing gebrulks,
wvertel dat dan direct aan uw dokter. Het is
belangrijk dat uw epilepsie onder controle
blijft, maar net als andene epilepsiemiddelen
geeft Pharmazine een risica op schade aan
de foetus. Zorg dat de risico’s en voordelen
vari hiet gebrulk van Pharmarine u volicomen
duidedjk zign.

Moeders die Pharmazine gebruiken, kunnen
borstvoeding geven. Neem direct contact
op met de dokter zodra u denit dat door dit
middel de baby kst krijgt van bjwerkdingen
zaals extreme slapengheid of husdreacties.

Als v Twanger bent of borstwoeding geeft, als
u denkt Twanger te zijn of als u Twanger wilt
warden, vraag dan uw dokter of apotheker om
adwies voordat u dit middel gebrutkt.

Rijvaardigheid en het gebruik van
machinas

Fharmazine kan slaperigheid en dueligheid
wercarzaken, waoral in hat begin van de
behandeling of als de dosis wordt veranderd,
Alc w dat soort effecten merkt, of als ww zicht
werslechtert, moet u niet rijden of machines
gebrutken.

Pharmazine bevat de volgenda
ingrediénten

Pharmazine bevat sucrose. Als u diabetes
heaft, moot u daar rekening mes houden.
De tabletten bevatten verder de hulpstof

carboorymethylcaliuise.

S

Gebruik dit middel altijd precies moals uw
doicter heaft woorgeschreven. Raadplesg bij
wragen uw dokter of apotheker. De dokter zal
u vertellen hoe veel Fharmazine tabletten u
moet nemen en wanneer. De dosks zal op het
etiket staan. Lees dat etiket zonguuldig. Het is
belangrijk om de mbletten op de: goede tjden
in te riemen.

Uw dokter zal meestal beginnen met een

lage dosis Pharmagine, die dan kan worden
opgevoerd tot een dosis die op u persaonifk is
afgesternd. De doss verschit dus per patignt.
U kunt Pharmazine tjdens, na af tussen
maaitijden innemen. Sik de tabletten met
vipetstof door. Meestal wordt v voorgeschreven
am twee of drie maal per dag een dasts te
nemaen. Zo nodig kurt u de whietten in tweskn
breken langs de breukstreap. Die streep dient
allean am het tablet te breken als u mosite
heeft am het in zijn geheel door te shicken.



Bij de behandeiing van epilepsse zijn de
gebruikelijke doseringen:

\olwassenen: S10-1200 mg per dag, hozwel
hogere dosenngen nadig kurnen zijn Alsu
bejaard bent, zou u een lagere dosering nodig
kunnen hebben.

Kinderen van 5-15 jaar: 400-800 mg per dag.
Pharmazine tabletten worden néet aangeraden
woor kinderen jonger dan 5 jaar.

Bij c behandeling van sangezichtspin is de
pebrulkedike dosering: S00-800 mg per dag.

Bij de behandeling van stemmingswisselingen
s de gebrutkelijbe dosering: 400-800 mg per

dag.

Gebruik bij kinderen en jongeren
tot 18 jaar

Ardens middeien kunnen beter geschikt zn
woor kindenen; vraag uw doicter of apotheier
om advies.

Heeft u te weel van dit middel
ingenomen?

‘Wanneer u meer van Pharmazine heeft
Ingencmen dan u zou mogen, neem dan
onmiddellijk contact op met uw arts of
ziekenhuis. Meermn het doosje mee zodat men
lean zien wat u heaft gebruikt.

Bent u vergeten dit middel in te
nenen?

‘Wordt per angeiuk een tablet vergeten, neem
de @mblet dan alsnog zo gaws mogalik in. Al
het echter ai bijna tijd wordt voor de volgende
tabiet moet u de vergeten tablet niet meer
innemen. U neemt dan de voigende tablet op
het gebruikelke thdstp.

#ls u hierover vragen heeft, raadplesg dan uw
ans.

Als u stopt met het gebruik van dit
middel

Hat gebruik van Pharmazine mag men nooit
platseling staken. Overleg cerst met uw ans.
Hij af ztj zal u vertellen &f en wanneer u kunt
stoppen met het gebrulk van dit geneesmiddel.

Pharmarzine wordt meestal zonder problemen
gebrutkt. Maar zoals el geneesmiddel kan
Pharmazine bijwerkingen hebben, al krijgt niet
sedereen daarmes te maken.

Stop met het gebruik van dit middel en neem
direct contact op met uw arts als u sen van de
wolgende bipserkingen opmerit:

= Bmstige huidreacties zoalks vitsiag, rode hud,
blaren op de lippen, ogen of mond, of huid
‘peeling” met koorts. Deze reacties kunnen
waker voorkomen bij patignten van Chinese of
Thase aflomst

= Zwaren aan de mend of anverklaartare
schrammen of bloedinger.

= Bon rere keel, hoge koorts, of allebel

* Geel worden van uw huid of uw cogwit

= Gerwollen enkels, woeten of onderbenen

= Enig teken van zeruwzickten of versaming

= Fijn in gewrichten en spieren,

uitsiag op de neusbrug en wangen en
ademhalingsprablemen (dit kunnen tekenen
n van een zeldzame reactie die lupus
erythematosus heet)

* Koorts, hulduitslag, gewrichispin

en abnormale uitslagen van bload- en
leverfunctietests (dit kunnen tekenen zijn van
een muiti-orgaan gevoeligheidsstoomis)

#= Bronchospasmen met niezen en hoesten,
moeilijk adernhalen, zich flauw voelen, uftslag,
jeuk of gerichiszwelling (de kunnen tekenen
zijn van een emstige allergische reactie)

= Pign in de maagstresk.

De voigende bijwerkingen komen ock voor.

Heer dan 1 op de 10 paténten heeft last
wan: Leukopenie (een tekort aan cellen dis
infecties tegengaan modat die eerder worden
opgelopen); dulzeligheid en vermoesdheid;
codrdinatieproblemen (ataxie) bipvoorbeeld
dronkemansgang; misselijcheid en braken;
weranderde niveaus van leverenzymen
(meestal zonder symptomen)); emstige
huidreacties.

Ten hoogste 1 op de 10 patienten heeft last
van: bloedafwijking {met een verhoogde

kans op bloedingen); vocht vasthouden

en rwelingen; gewichtstoename; laag
sodiumgehalte in het bloed wat kan leiden tot
werwardheid; gezichtsverhes; hoofdpiin; droge
mand.

Ten hoogste 1 op de 100 patiénten heeft last
van: abnormale cnwilkekeurige bewegingan,
bipwacrbeeld trillen of beven, tos an

stoomis in de spierspanning; onwillekeurige
ooghewegingen; diamee; verstopping
{canstipatie).

Ten hoogste 1 op de 1000 patiénten heeft

last van: aandoening van de lymfeklieren
{lymfadencpathie); gebrek aan follumzuur;
sen algemene allergische reactie, zoals

feuk, piin in organen, koorts, nierproblemen

of probdemen met andere onganen;

h: - gebrek
aan eetiust, onrustige ledematen; agressie;
opwinding; verwardheid; spraakstoomissen;
gevoelloasheid of tintelingen in de armen en
benen; spierzwakte; hoge bloeddruk (waardoor
u zich duizelig woelt, vaker bloost, hoofdpijn
krijgt, of zich vermoeid en nerveus voelt); iage
bloeddruk (waardoor v zich zwak voeit, licht

in het haofd bent, duizeliy of verward bent en
last heeft van gezichtsveries); weranderingen
in hartritme; maagpin; verschillende vormen
van leverortsteking; jeuk.

Ten hoogste 1 op de 10.004 patiénten

heeft last van: verschillende vormen van
bloedarmoede, zoals anemie; parphyria;
meningitis; geswolen borsten en
melkafscheiding, zawel bij mannen als
vrouwen; afwijkingen in de schidklier;
ostecrnalacie {piin bij het lopen en het
buigen van de benen); vermeerdenng van
het aantal rode bioedoellen; verandenng van
smaak; bindvliescrtsteling; glavcoom; staar;
gehoarveriies; hartproblemen inclusief een
VDTN van trombose met als verschijrselen
overgevoelighed, pijn, gerwolien ledematen,
warmte, huicverkieuring en zichthare aderen;
lang- of ademhalingsprableman; emstge
huidreacties, zoals het Stevens- Johnsan
syndroom {deze reacties komen waker voor
bij mensen van Chinese of Thaise aflomst);
zere mand of tong, leverproblemen;
overgevoeligheid van de huid woor zoniicht;
weranderingen In pigment; puisties; overmatig
rweben; haarverlies; toerame van haargroel
op het ichaam en in het gezicht; splerpin

of spasmen; verminderde wruchtbaarheid;
niemroblemen; bioed in de urine; problemen
met de: seksualtert zoals verminderde libida of
impotentie; problemen met plassen.

Maait v zich niet berorgd over deze lijst. De
meeste mensan gebrusken Pharmazine ronder

problemen.

Krtigt u veel last van sen bijwerking? OF heaft
1 een bijwerking die niet in deze bijshiter
staat? Neem dan contact op met uw arts of
apatheker.

Extra bijwerkingen die bij
kinderen en jongeren tot 18 jaar
kuninen LI ]

De wolgende bijwerkingen kunnen voarkomen
bij keinderen:

zere keel of koorts.

Neem contact op met uw arts of apotheker als
u nog vragen heeft over dit middel
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E Hoe bewaart u dit midd

Bewaar Pharmazing 400 mg tabletten op sen
droge plaats. Er zijn geen verdere richtiijnen
voar het bewaren van dit middel met andens
sterktes.

Buiten het bereik en zicht van kinderen
hauden.

Gebruik dit middel niet meer na de uterste
houdbaarteidsdatum. Die & te vinden op de
verpakiing. Daar stzat een maand en een jaar.
D |aatste dag van die maand is de ulterste
houdbaarheidsdatum.

Als u moet stoppen met dt middel, breng

de ongabruikte tabletten dan naar de
apotheek. Spoel geneesmiddelen niet door

de gootstesn of de WC en gool e niet in de
vulinisbak. vraag uw apatheker wat u met
gensesmiddelen moet doen die u niet meer
gebrulkt. Ze worden dan op een verantwoorde
mianier vermietigd en komen niet in het miliew
‘terecht.

Inhoud van de verpakking en
overige informatie

Welke stoffen zitten er in dit
middel?

De werkczame stof in dit middel is
carbamiazepine. Het middel wordt in drie
sterktes geleverd: 100 mg, 200 mg an
400 mg. De andere stoffen in Pharmazine
ziin: silicon dicwide, microcrystaliine
cellulose, magnesium stearate en sodium
carboxymethyiceliulose.

Hoe ziet Pharmazine eruit en
hoevesl zit er in een verpakking?
Fharmazine 100 mg tabletten zijn wite, ronde,
platte tabletten met de opdruk *Zepane® aan
#én zfjde en de opdruk 100 en cen desistroep
aan de andere mijde.

Pharmazine 200 mg tabletben ijn witbe, ronde,
platte tabletten met de opdruk "Zepane” aan
étn zijde en de opdruk 200 en een deslsresp
aan de andere zijde.

D 100 en 200 mg tabletten worden geleverd
in e=n verpakking met 84 tabletten.

Pharmazine 400 mg tabletten zin staafvormig
en wit met de opdruk “Zepine® aan één zijde
en de opdruk 4040. Er is een deeistreep aan
beide kanten.

Fharmazine 400 myg tabletten worden geleverd
in een verpakking met 56 tabletten.

Houder van de vergunning voor
het in de handel brengen en
fabrikant

D houder van de vergunring is United
Fharmaceuticals UK Limited, Engeland.

e tabletten worden op de markt gebracht
door United Fharmaceuticals UK Limited,
Engeland.

Dwaze bijsluter is voor hat laatst gereviseerd in
september 3010

Als u meer infarmatie wit of de bigsluiter in
BEN ANdEnt Worm WENst, nesm dan contact op
miet United Pharmaceuticals UK Lid, telephone
number 01234 56789,



Current PIL Dutch (bogus text)

Bijsiuiter: Informatie voor gebrulkers

Pharmazine

100, 200 owd 400 mj Fodlors

Rocd oll ul rhas loclkr conolully daluro yuu
srorr robaw) rhas modacaws - docousa ar
CUWTOAWS SMAUroWT awlurmoraus lur yuu.
s Booh rha koolior. Yuw moy wood ru rood ar
oo

= Al yuu hova owy lurrhor quasrauws, osb
wuur ducrur ur hhormocasr.

Rhas modacawa hos doow hroscraded lur
wuu. Du wur hoss ar uw ru urhars, Ar moy

horm rhom, ovow rhoar sajws ul allwess or

rhio SaM0 a5 Fuurs.

* A&l yuu jor owy sada oliacrs, rolb ru yuur
ducrur ur hharmocasr. Rhas awdudos owy
Hussadia sado olicers wur lasrod aw rhas.

Inhoud van deze bijsluiter:

0 ‘Waarvoor wordt dit middel gebruikt?
‘Wanneer mag u dit middel niet

afﬂrulmﬂmuerma
waorzichtig mee zijn?

Hoe gebruikt u dit middel?

ﬂ Maogelijke bijwerkingen

a Hoe bewaart u dit middel?

@ Inhoud van de verpakking en averige
informatie

Waarvoor wordt dit mid
gebruilke?

Pharmazine cow aliocr rho dudy aw sowvorol
dallorowr woys. Ar a5 ow owra-CuwvLisDET
modacawa (hrovowrs [ars), ar cow olsu mudaly
sumo ryhos ul hoaw owd cow cuwrrul muud
dasundors.

Fharmazine a5 usod

* Ru moor sumo lurms ul chalchsy

# Ru rmoor o hoawlul cuwdarauw ul rhe loco
enliod majamawol wourcljag

# Ru holh cuwrrul sorawus muud dasurdors
whow sump urhor modacawos du'r wurb.

gebruiken of moet u er extra
voorzichtig mee zijn?

a Wanneer mag u dit middel niet

‘Wannear mag u dit middel nist
gebruiken?
& yuu rhawb yuu moy do hyhorsowsarava
(cllorjac) ru Fharmazine ur samalor drujs
such os uxcordozabawe (Rralehrol), ur
ru awy ul @ rolorod jruuh ul drujs bwuww
as macyclac owradahrossawrs (such os
amarrahrylawa ur amahromaws). Al yuu oro
allorjac ru Pharmazing rhaoro as  uwo aw
luur (25%) chowoo rhor yuu cuuld olsu howa
aw cllorfac roacrauw re uxecordoen hamwa.
yuu ore allerjac nu owy ul rho urhar
awjrodacwrs vl Pharmazine Rodlors
(lasrod aw Socrauw 8). Sajws ulo
hyhorsowsaravany rocoauw awdudo
swoltaw] ul tho loco ur muwrh
(owjauodoma)), droorham hrudloms, ruwesy
wusa, sbaw rosh, diasroraw] ur hoolaw).

* yuu hova owy hoomr hrudloms,

yuu hova over hod hrudioms wark yuur

duwa monmuw,

* yuu howo o diuud dasurdor colled hurhhyrac,

* yuu hova robow druis callod muwuomaws
uxadeso awhadarurs (MOUAs), uwsod ru rmoor
dohrossauw, warhaw rha losr 14 doys.

@ smoll wumndor ul houhle daaw) rroared warh
owra-ohalohracs such as Pharmazine hovo hod
rhuughrs ul hormaw) ur ballaw) rhomsalvos.

&l or owy rama yuu hove rhasa rhuughrs,
ammodacroly cuwnocr yuwr ducnar,

Soravus sbaw sade ollocrs cow roraly uccur
duraw] rmoormowr warh Pharmazine. Rhas
rash cow da hrodacred warh o divud samhbla
aw houhlo vl Chawoso owd Rhoa urajaw.
Dascuss ras warh yuur ducrur doluro robaw)
Pharmazine al yuw oro ul such urajaw.

Wanneer moet u extra voorzichtig

zijn met dit middel?

Ralb ru yuur ducrur ur hhomacasr doluro

rebaw) Fharmazine:

= al yuu aro hrojwowr ur hlowwaw] s docume
hrajwosr

& al yuu aro droasrioodaw)

al yuw sullor irum rho surr ul chalohsy

whiora yuu jor masod soazuras whach

awcluda odsowcos

* al yuu hovo owy mawrol allwass

al yuu allorjac ru ow chalohsy modacawe
colled Rhowyruaw

al yuu hovo awor hrudioms

al yuu aro cldarty

al yuu havo owy oya hrudioms such os
floucuma (awcroesod hrossuro aw rha oye)
Al pwy ul rhio aduvo ohbily ru yuu (ur yeu aro
wur sura), rolb ru yuur ducrur ur hharmocasr
docouse Fharmagine majhr wur do rha rghe
meadacawe hur yuu.

Yuur ducrur may wowr yuu ni hovo o wumdar
ul diuud resrs doluro yuw Srorr robaw)
Fharmazine awd rum Mo rw amo duraw)
yuur rroormawr. Rhas as quaro usucl owd
wurhawj ru wurmy oduur

Kinderen en jongeren tot 18 jaar
Du wur javo rhas medacawo ru chaldrow
dorwoow rho ojos ul O owd § yoors. Rhas as
domouse ar duos wur wurb.

Gebruikt u nog andere
geneesmiddelen?

Docouse ul rha woy rhor Pharmazine wurbs,
ar cow ollacr, owd da ollocrod dy, lurs ul

urhior rhaw)s rhor yuu maghr do corw) ur
madacawos rhor yuu oro robaw). Roll yuur
ducrur ur hhermocasr al yuu oro robaw],

howo rocowrty rebow ur maghr rabo awy urhar
madacawes. Ar as vory amhurrowr ru mebo
surn rhar yuur ducrur bwews oll eduur whor
olso yuu ore robaw], awcludaw] owyrhaw] rhor
yuu hova duughr irum o chomasr ur haoirh
luud shuh. &r moy do wooossory ru chowio
rho duso ul sume modacawes, ur sruh robaw)
sumorhaw] olrujorhar,

Rall rho ducrur al yuu arc robaw, howva
rocowrly robow ur maghr roba awy urhar
madacawes. Rhas cuwcorss modacawes such
os:

* Hurmuwo cuwrrocohmwos, o, halls,
horches, awjecrauws wr amblowrs.
Prarmazine orbs aw yuur dudy, owd yuu
miey jor drocirbruujh dieodaw) ur shurrasg.
Ar moy olsu mabo rho cuwrmocohrawa
loss ollocrave owd rhoro wall de o rasb ul
jorraw] hropwowr. Yuur ducrur wall do odie
ru odvaso yuu aduwr rhas, owd yuu shuuld
rhawh oduwr LsaW] urhor cawrrnoohravos.
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Hurmuwa Rohlocomawr Rhorohy (HARR).

Fharmazine cow mobe HRR loss ollocravo.

Oy modacawos lur dohrossauw ur owsaory.

& Curracusroruads (sroruads’). Yuu maghr do
robaw) rhase lur awliommonury cuwdarauws
such o5 osrhama, awllommorury duwel
dasooso, musclo owd juawr hoaws.

& Dwracuojulowrs ru sruh your dived curnve.

* Owradauracs ru moor awlocauws awcludaw)

sbaw awloorauws owd RD.

Drwraluwials na moor luwjol awlocrauws.

Hoawballars cuwroawaw] horoooremul,
daxrruhruhaxyhhawe, momadul, morhodwea
ur duhrowurhhawe.

Camoradawa ur umohrozule (modacawos ru
FToar josimac uloors).

s Asurrorwuaw (0 modacawo lur rho
rroarmowr ul oowo).

Monucluhremado (ow owra-sachwoss
micdacorauw).

* Decorozulomada (o modacawe ru rmoor
flaucuma - aworoasod hrossuro aw rha oyo).

* Dowozul ur josrawweo (moormowrs |ur

owdumonmausas).

Rhauhhyllawe ur omawuhhyllaeo (usod 2w

rha mogrmaws ul esrhmo).

Owracucjulowrs ru sruh yuur divad curme),

& Orwradauracs ru rroor awlocrauves awcludaw)
staw awlccrauws owd RD Cachmwesd v
dfudfoneyt.

* Cowcor drujs.

& Rha owra-moloracd druj, mallugquawa.

* Dwujs ru rmoor HAV,

Lovurbyruxaws (usad ru rroar

hyhurhyruadasm).

Musdo roloxowr drujs.

& Duhruhauw (usod ru halh sruh smubawy).

= O hordal ramody collod Sr Juhw's Wurr ur
Hyhoracum.

= Drujs ur suhhlomowrs cuwroawaw] Varomaw
D (wacurawomado).

Waarop moat u lattan met aten,

drinken en alcohol?

Drawbaw] chouhul may allocr yuu mure rhaw

usucl. Dascuss wharhar yuu shuuld srub

drawbaw] warh yuur ducrur.

& Ooraw] jrohioiruar, ur drawbaw] froholruar
juaca, moy awcrooso yuwr chawea ul
oxhoracweaw] sade ollocrs.

#  Owradauracs ru rmoor awlocrasws
awcludaw] sbaw awlocrauws owd RO
Cachxesd v dsfedfesayt.

Zwangerschap en borstvoeding

Yuw musr dascuss yuur ohalohsy rmoormosT
wiarh yuur ducrur woll dolum yuu documa
hiropwawr. Al yuw du jor hrojwawr whalo yuw'ro
robawj Phanmazine Rodiors yuu muss roll rha
ducrur srroajhirowoy. &r may alsu mebo rho
cuwmocohrave loss cllocrave owd rhoro wall do
o rasb ul jorraw] hrogeawr. Ar as amhwmowr
rhor yuur chalohsy romoaws wall crwrmliod,
dur, a5 warh urhar cduva abbly i yu (ur
yuu oro wur sure}, ralb ru yuur ducrur ur
hhermecasr decouse Pharmazowra-ohalohsy
rraormowTs, riero ass, dur you musr noll tho
ducrur o5 suuw os hussadio al yuu rhawb

rhor rho dody as sulloraw] sado ollacrs such
05 DHCTS5AVG Sloohawass Ur Shaw reoauws
docousa yuu ora robaw) Pharmazine Rodiors.

&l yuu ore hrojwowr ur drocsr-loodaw], rhawh
wuu moy do hrojwowr ur oo hlowwaw] e hove
o dady, osb yuur ducrur ur kharmocasr lur
odvaco daluro robaw] rhas modacawe.

Rijvaardigheid en het gebruik van
machines

Pharmarine Rodiors cow moba yuu loal dazzy
ur drrasy, oshacaolly or rha srorr ul rroormiowr
ur whow rho duse osajhr as cliacrod, yuu
shuuld wur drawa ur uharon.

Pharmazine bevat de volgende
ingrediénten

Rhe rodiars cuwroaw rho awodrava
awirodacwrs salacuw daueadn, ashomally or
rho sror ul meormilawo colluluso, mofwesaum
sroaror oed sudaum cordusymorhycoliuiuso.
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Olwoys roba rhas modacawa axocrly huw yuur
ducrur hos ruld yuw. Choch warh yuur ducrur
ur hharmeocasr al yuu oro wur surc. Rho ducrur
wall roll yuu huw mowy Pharmarine Fodlars
robo owd whow ru raba rhom. Rho dusc wall
do uw rho hhormocasr's lodol. Chach rha lodel
corolully. Ar as amhurrowr ru roba rho rodlors
or rhio raghr rames. Al yuu oro wur surg, ash
yuur ducrur ur khormocase.

Yuur ducrur wall usuolly sromr Pharmazing or &
lcarly luw dusa whach cow rhow do awcroasod
ru suar yuu awdavaduclly. Rho duso wooded
waracs doreoow horaowrs. Yuu cow robe
Pharmazine Redlors duramd, olror ur derwoaw
meals. Swalluw rha rodiors warh o drawd. You
ora uswally ruld ru robo o dusa rwu ur rhroo
ramas o day. Al wocossory yuu moy draoh rho
rodiors aw hodl oluw) rho scurod lawe. Rha
scuro lawe 25 wwly rhoro ru balh yuw drogh rho
rodior al yuu hewe aculry swolluwas] ar whula,
Ru rroor chalohsy rho uswal dusos oro:



Odulrs: 8040-1,200 mj o doy, cirhuujh hajhar
duses may do wocossory. Al yuu ono aldarty
yuu majhr roquans o luwer duso.

Chaldnow: Ojed 5-15 yoors: 400-630 mj o day
Fharmazine Rodiors oo wur rocummowded lur
chaldrow wwdor 5.

Ru rroor rrajomawcl wouroljae rho wsuol duso
as: B00-800 mj o doy.

Ru rroar muud swawis tho uswal duso as: 400-
600 m) o doy

Gebruik bij kinderen en jongeren
tot 18 jaar

Urher lurms: ul rhas modacawo mioy da murs
suarodia lur chaldrow; osb yuur ducrur ur
hhormacasr.

Heaft u te veel van dit middel
ingenomen?

Al yuu oocadowTolly nobo rus mowy
Pharmazine Rodlars, roll ywur ducrur ur yuur
wooresr husharol cosuolry dohormmowr. Robo
yuur modacawo hoch warh yuu su rhor houhlo
cow 500 whor yuu havo robow.

Bent u vergeten dit middel in te
nemen?

A&l yuu lurjor ru raba o duso, rabo uwa as suuw
o5 yuu romomdor Al ar as woorly mme lur
yuur wour duse, rhuujh, jusr robo rho waxr
cuse owd lurjor oduur rho wwo yuu massod.

&l yuu howa owy lurrhar quosrawws uw tho
uso ul rhas modacawa, osb yuur ducrur ur
hhormacasr.

ﬂfﬂﬁ:lhp‘ met het gebruik van dit

Boah robaw) yuur rodlors lur as luwj as

wuu havo doow ruld, uwioss yuu howo owy
hrudioms. Choch warh yuur ducrur larsr al yun
wowr ru sruh robae) Fharmazine.

4I Mogelijke bijwerkingen

Fharmazine Rodlors du wur usuolly couso
hrudioms. Dur labe oll modacawas, rhas
modacywo cow Couso sada allecrs, olrhuugh
wur ounrydudy jors rhom.

Sruh robaw) Pharmazing Rodiors cwd rall yuur

duerur srroajhr awey al yuu wuraco:

# Sorauus shaw mocraues such os rosh, rod
shaw, dlasroraw] ul rha lahs, opas ur muurh,
ur sbaw hoalaw; cccumbowacd dy lowar.
#hoso roocravws moy do muro iroguowr aw
horaawrs ul Chawoso ur Rhoa wajaw

& Muwrh uloors ur weoshioawod ﬂl’llﬂm ur
loodam

= Surp rhrugr ur hagh rombarerure, ur durh

+ Yolluwaw ul yuur sbaw ur rho wharas ul
Yuur ayos

= Swullow awblos, leor ur luwor lojs

o Owy sapws ul warvuus allwass ur cowlusauw

= Mo aw yuur juawrs owd musdos, o rash
acruss rhe dradia ul rhe wuse owd chocbs
awd hrudloms warh droorhaw] (rhoso moy
do rha saiws ul o rora roccrauw beuww o
luhus oryrhomornusus)

* Lovor, sbaw rash, juawr hoaw, owd

odwurmolaraos aw diuud owd lavor

luwcraww rosrs (rhoso moy do rho sajes ul o

muira-urjow sowsarvary dasurdor)

Oruwchushasm warh whoozaw) awd

cuujhaw], dallacuiry aw droorhaw;, loclaw)

laawr, rosh, archaw) ur locaal swollawy

{rhoso moy do rha sajws ul o sovoro ollorjac

roocrauw)

& Hoaw aw rho oroo woor ria srumech.,

fiho sado oliocrs lasrod doluw hovo olsu doow
rohurrod.

Muro rhow L aw 10 houhio hovo axhoraowood :
Loucuhowaa (o roducod wumdor ul rho calls
whach lajhr awlocrauw mobawy ar casaor ru
corch awlocrawws); dazzawoss owd ranodwoss;
loclaw] uwsroody ur lawdam) ar dallacuir
cuwrrul muvomowrs; loolaw] ur doaw) sach;
chowjas aw lavor owzymo lovels (usuolly
warhuur owy symhrums); shaw roocrauws
whach moy do sovaro.

Uh ru 1 aw 10 houhlo howo cochoraowcod:
Ehowgas aw rho divud awcludaw] ow
awcroosod rowdowcy ru druaso ur diood; Buad
rarowrauw owd swollaw); woajhr awcroasa;
luw sudaum aw rhe divud whach maghr rosulr
aw cuwlusaww; hoodocho; duudia: dry muurh.

Uh ru 1 aw 100 houhle howe rehurrod:
Odwurmol awvulwwrony muvemowrs awcludaw)
TMOMUr Ur r2cs; oowurmaed oy0 MUvomowrs;
daorrhuco; cuwsrahorauw.

Uh ru 1 aw 1,000 heuhlo hovo rohurrod:
Dasoase ul rho lymih jlowds; lulac ocad
dolacaowcy; o jowarclasod allerjac roocrauw
awcludaw] rosh, juawr hoaw, lover,

firudioms: warh rhe badwoys awd urhor
urjows; hollucaweorauws; dohrossauw; luss

ul chihorare; rosriosswoss; ajjrossauw;
ajarcrauw; cuwiusauw; shooch dasundors;
wumchwass wr rawglaw] aw rhe howds awd koor;
musch woobmoss; haph divud hrossuro (whach
may moba yuu loal dazzy, warh o lshod

loce, hoodecha, lorajua owd warvuuswoss);
fuw divud hrossuro (rhe symhrums ul whach
aro lookaw loaw, kathr hooded, darzy,
cuwlusod, havaw) diurmod vasauw); chow)as

ru hoorr doar; srumoch hoaw; lavor hrudloms
awciudaw] jouwdaca; symhrums ul luhus.

Uh ru 1 aw 10,000 hauhlo hove rohurmod:
Chowies nu rho cumhusarave ul rha dived
awcludaw] owoomas; hurhhyrao; mowswgjaras;
swollaw) ul rho drocsrs awd daschena ul

malb whach moy uccur aw durh molo owd
lomplos; odwurmal rhyruad luscrauw rosrs;
usroumciocac {whach may do wuracod os
hoaw uw wolbaw) owd duwaw) ul rho lusg
duwas 2w rha kojs); usrouhurusas; awcnoosod
diuud lor lovols; rosro dasrurdomweons;
cuwjuwCravaras; Jioucwma; cororoecrs; hooraw]
dasurdors; hoorr owd canculorury hrudioms
awcludaw) dooh veaw rirumdusas (DVR),

rho symhrums ul whach cuuld awcludo
rowdorwoss, hoaw, swollaw), wormrh, shaw
dasculurorauw awd hrumawcer suboracol
woaws; lwwj ur dul Chaweso ur Rhoa urajaw);
sure muurh ur ruwjue; laver lealura;
awcroosod sowsaravary ul rha sbaw ru
suwlajhr; clrarorauws aw shaw hajmowro e
TCWD; DHECESAVE swooraw]; haar luss;
awcroosod hoar jrewrh uw rhe dudy owd loca;
tuss ul ladadu ur amhurowea; Badwoy loaluro;
diuud shurs aw rho urawo;

docroosod dasaro ru hoss urawe ur dalisculry
aw hossaw) urawa,

Du wur do alormad dy rhas lase. Musr houhla
robo Pharmazine Rodiors warhuur owy.

Al gwy ul rho symhrums documo rmuudioswma,
ur al yuu wuraco owyrhaw] oo wur
mawrauwod haro, hlocso ju owd so0 yuur
ducrur. Mofsha moy wowr ru jJavo yuu o
dallorowr modacawe.

Extra bijwerkingen die bij
kinderen en jongeren tot 18 jaar
kunnen .omen

Fho lulluwaw) sada ollocrs moy domuro laboly
ru hohhow aw chaldrow:

suro rhruor wr hajh rombaroruro.

Al yuw have cwy osb yuur ducrur ur
hhormocass,
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Hoe bewaart u dit middel?

Fharmazine 400 mj Rodlors musr do srurod
aw o dry hlaco. khare oro wu shocacl srurcie:
roquaromowns lur rha urhar srmowrts.

Booh rhas modacawo uur ul tho saghr owd
roach ul chaldrow.

Du wur rabo rhas modacawo airor rha ochary
doro whach as sronod uw tho vursado ul rho
hoch. Rho axhary dore rolors ru rha losr day ul
rhar muwrh.

Al yuur ducrur rolls yuu e sruh robaw] tho
rodlors, hlooso robo owy wwusod rodlors doch
ru yuur hhonmocasr ru do dosmuyod. Du

wur rhruw awoy owy modacawos vao wosm
woror. Osb yuur hhormocass huw ru rhruw
owoy modacawos yuu wu luwjar use. Rhoso
miposurcs wall holh hrunocr rhe owvaruwmowr.

| Inhoud van de verpakking en

overige informatie

Welke stoffen zitten ar in dit
middel?

Rha ocrave sudsrowcn 25 cordamozohawo.
Rha rodiors cumo aw 3 srrowjrhs cuwroawaeg
carhor 104, 290 wr 400mj ul cordomomohawo.
Rha urhar awjredaowrs oro salacuw dausado,
macrucrysrollaws collukuss, mojwosaum
sroonaro owd sudaum corduwymortylooliuluso.

Hoe ziet Pharmazine ervit en
hoeveel zit er in een verpakking?

Pharmagzine 100 Rodiars oro ruuwd, whare
rodlors warh vwo sado amhrossod “zohawoe®,
rha urhor *130° owd © scuro lawa.

Pharmagine 200 Rodiors oro ruuwd, whare
rodiors warh wwo sado amhrossod “zohawo”,
rha urhor *H0° owd © scuro lawa.

Rha 100 mj awd 200 mj rodlers cumo aw
dlasror hocks ul B4

Pharmagzine 400 mj Rodlors oo rud-shohod,
wharo rodiors warh mohawo uw uwa sado owd
400 uw rhe wrhor. Durh sados howe o scure
lawo.

Rha 404 myj rodiars cuma aw diasror hochs ol
56

Houder wan de vergunning voor
het in de handel brengen en
fabrikant

Fha Hruducr lacowcs huldor 25 Uwarnod
Hhormocouracols UB Lamarod, Owjlowd.

Rha rodlors oro rolocsod uwru rhoe marbor
dy Uwared Mhomocouracals UB Lamanad,

Orwrjlowd.

Rhas loollor was rovasod aw Schromdor 20010,

Al yuu wunid labo owy muna awlurmorauw, ur
wuuld labe rho looller aw o dallorowr lurmer,
hiooso cuwroa Modacol Awlurmorauw ar
Uwarnod Hhormocouracols UB Lrd, rolahhuwa
wumdor 01234 SE7ES.



Revised PIL English (real text)

Package Leafiet: Information for the User

Pharmazine

104, 200 and 4040 mg Tablets

Read all of this leaflet carefully before you

start taking this medicine - because it contains

impaortant information for you.

« Keep the leaflet. You may need to read it
again.

= 1f you have any further questions, ask your

doctor or pharmadist.

This medicine has been prescribed for yau.

Do not pass it on to others. It may harm

them, even their signs of iliness are the

SaMe 25 Yours.

+ 1f you get any side effects, talk ta yaur
doctor or pharmacist. This indudes: ary
possible side effects not bsted in this leafler.

In this leaflet:
About this medicine and
what It is used for

g Taking the medicine

a Possible problems with this medicine
g Packaging, storage and disposal

) troredients and registration

About this medicine and
what it is used for
What this medicine is
Pharmazine can affect the body in several
different ways. It & an anti-cormvulsant
medicine {prevents fits), it can alsc modify
some types of pain and can control mood

swings.
What it is used for

- To treat some forms of eplepsy

- To treat a painful condition of the face calied
trigeminal neuralgia

- Ta help control sericus meod swings when
some cther medicines don't work.

How it works

Like: mary medicings, we oo not know axactly

haw Pharmazine works.

* In epilepsy, it may work by stopping
unwanted nerve signals from happening
i the brain. it may also stop some nerve
signais from spreading from one part of
the brain to another.

» In trigeminal neuralgia it may block the
nerve signals that cuse pain.

s Pharmazine affects soma brain chemicals;
this may be how & works in
swings.

a aking the medicine

How to take

Always ke this medicine exacty haw your
dactor has toid you. Check with your doctor or
pharmacst o you ane not sure. The doctor will
tell you how many Fharmazine Tablets o take
anid whan to take them. Alvways follow his/her
Instructions carefully. The dose will be on the
pharmacst’s label. Check the tabal carefully.
It is important to take the @blets at the right
times. If necessary you may break the tablets
in half along the scored bine. If you are not
sure, ask your doctor or pharmacist.

How much to take

Your doctor will wsually start Pharmazine at a
fairty low dose which can then be increased to
suit you individually. The dose needed varies
betwesn patients.

Ta treat epllepsy the usual doses are:

Adults: B00-1,200 mg a day, although higher
dases may be necessary. If you are siderty you
might requine a lower dose.

Children: Aged 5-15 years: 400-500 mg a day
Fharmazine Tablets are not recommended for
childnen under 5.

To treat trigeminal nevralgia the usual dose is:
BO0-B00 mg a day.

To treat mood swings the usual dose is: 400-
00 mg a day

When to take

You can take Pharmazine Tablets during, after
or between meals. Swallow the tablets with a
drink. You are usually told to take a dose two
or three times a day.

How long to take

Keep taking your tablets for as long as you
have been tald, unless you hawe any prablems.
In that case, check with your doctor,

If you want to stop taking this
medicine

Check with your doctor first & you want to stop
taking Pharmazine.

If you forget to take

If you forget to take a dose, take one a5 Soon
as you remember. If & is nearfy time for your
next dose, thaugh, just take the next dose and
forget about the one you missed.

If you take too much

tf you accidertally ke toc many Pharmazine
Tablets, tell your doctor or your nearest
haspital casualty department. Take your
medicine pack with you so that pecple can see
what you have mken.

Possible problams with this
medicine

e who cannot take this
icine

Do not take this medicine if:

& you want to treat 3 child between the ages
of 0 and 5 years,

* you have any heart problems,

s you have ever had problems with your bane
marrow,

& you have a blood disorder called porphyria,

» you have taken drugs called monoamine
modase inhibitors (MADIs), vsed to treat
depression, within the last 14 days.

Da not take this medicine if any of the above

apply to you. If you are not sure, talk vo

your doctor or pharmadst befare taking

Pharmazine.

Allergies

Do not take this medicine if:

s You think you may be hypersensitive
(allergicy to Frarmazine or similar drugs
such as oxcarbazeping (Trileptal), ar o
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any of a related groug of drugs knawn
as tricyciic antidepressants {such as
amitriptyline or imipramine].. If you are
allergsc to Pharmazine there is a one in
four (2%5%) chance that you could also
have an allergic reaction ta axcarbazepine.

& Yaou think you may be allengic to any
af the cther ingredients of Pharmazing
Tablets (these are listed at the end of the
leafiet). Signs of 3 hyperserstivity reaction
include sweling of the face or mouth
(angioedema)), breathing problems, runny
nose, skin rash, blistenng or peeling.

People who should check with
their doctor before taking this
icine

Check with your doctor before: you start taking

this medicine -

= fAre you pregnant ar planning to become

pregnant?

Are you breastfesding?

« Do you suffer from the sort of epllepsy
where you get mixed setrures which include
absences?

Do you have amy mentl iliness?

Are you allengic to an epilepsy medicine

calied phenytomn?

* Do you have iver problems?

Are you elderiy?

= Do you have any eye problems such as
glaucoma (increased pressure in the eye)?

1f any of the abowe apply to you (or you are

nat sure), @k to your doctor or pharmacst

befare taking Fharmazine.

Serous skin side effects can rarely oocur
during treatmant with Fharmazine. This rsk
can be predicted with a blocd samaple in peaples
of Chinese and Thai origin. Discuss this with
your doctor befare taking Pharmaszine If you
are of such origin_

Possible side effects
Pharmaring Tablets do nat usually cause

probéems, but like all medicnes, they can
sometimes cause side offeds.

Stop taking this medicine and tell your

dactor straight away If you notice:

=« Serous skin neactions such as rash, red
skin, blistering of the lips, eyes ar mouth,
or skin peeling accompanied by fever. Thesa
reactions may be more freguent in patients:
of Chirese ar Thal engin

» Mouth uicers or wnexplained bruising ar
bieeding

= Sone throat or high temperature, or both

» Yellowing of your skin or the whites of your
eyes

-

Swollen anikles, feet ar lawer begs

= Any signs of rervous iliness or confusion

& [Fain In your joints and muscles, a rash
across the brdge of the nase and cheeks
and problems with breathing (these may be
the signs of 2 rare neaction knawn as lupus
erythematosus)

+ Fever, skin rash, joint pain, and
abnormailities in blood and liver function
ftests (these may be the signs of a multi-
argan sensitivity disorder)

+ Bronchaspasm with wheezing and coughing,

difficulty in breathing, fecling faint, rash,

rching or factal sweliing (these may be the
signs of a severe allergic reactan)

Pain in the area near the stomach.

.

& small number of people being treated with
anti-epileptics such as Pharmazine have had
thoughts: of harming or killing themselves.
If at any time you have these thoughts,
immediately comtact your doctor,

Talk to your dactor if you have any of the
side effects listed below, and they trouble
you.

are than 1 in 10 people have experienced:
Leucopenia (a neduced number of the cells
which fight infection making it easier to catch
infections); dizziness and tiredness; fesling
unsteady or finding tt dfficult to contral
mawements; feeling or being sick; changes:
in lrver enzyme levels (usually withaut any
symptoms); skin reactions which may be
severe.

Up ta 1 in 10 people have experienced:
Changes in the biood Including an increased
tendency to brutse or bieed; fluid retention
and sweiling; weight ncrease; low sodium

in the bicad which might result in confusion;
headache; double or blurred vision; dry mouth,

Upta 1 in 100 people have reported:
Abnormal involuntany mavements including
ftremar or tics; abnormal eye movements;
diarrhoea; constipation.

Upta 1 in 1,000 people have reported:
Disease of the lymph glands; folic aod
deficency; a generaised ailergic reaction
including rash, joint pain, fever, problems with
the kidneys and other organs; hallucinations;
depression; loss of appetite; restiessness;
aggression; agitation; confusion; speach
disarders; numbness or tingling in the

hands and feet; musce weakness; high
blood pressune (which may make you feel
dizzy, with a flushed face, headache, fabgue
and nervousness); iow blood pressune (the
symptorms of which are feeling faint, iight
headed, dezy, confused, having blurred



wision); changes to heart baat; stomach pain;
Iiver problems including jaundice; symptoms of
lupus.

Up ta 1 in 10,000 people have reported:
Changes ta the composition of the blood
including anaemia; porphyria; meningits;
swelling of the breasts and dscharge of

milk which may ccour in both male and
fernales; abnormal thyroid function tests;
osteomalaca (which may be noboed as pain
on walking and bowing of the long bones in
the lags); ostecporosss; Incraased blood fat
levels; taste disturbances; conjunciivits;
glaucoma; cataracts; heaning desorders;
heart and crculatory problems induding
deep vein thrombosis {DVT), the symptoms
of which cauld include tendermaess, pain,
swelling, wanmith, skin discoloration and
prominent superficial weins; lung or breathing
probiems; severe skin reactions including
Stevens- Johrson syndrome (These reactions
may be mare frequent in pabents of Chinese
or Thai origin}; sone mouth or tongue; lver
failure; increased sensitivity of the skin to
sunlight; alterations in skin pigmentation;
acne; excessive sweating; hair loss; increased
hair growth an the body and face; muscle
pain or spasm; sexual difficulties which may
Iinclude reduced male fertilty, loss of libido or
impotence; kidney fallure; blood spots in the
wring; increased or desine to pass
urine or déficulty in passing urine.

Do not be atarmed by this list. Most people
take Pharmazine Tablets without any problems.
1f any of th ms become trouks

Tell your doctor if you are taking:

Hormaone contraceptives, €.9. pills, patches,
injectians ar implants. Pharmazing affects
the way the contraceptive works in your
body, and you may get breakthrough
bleading ar spotting. It may aka malke:

the contraceptive less effective and there
willl b a risk of getting pregrant. Your
doctor will be able to advise you about ths,
and you shauld think about using other
CONErRCEptives.

Hormane Replacement Therapy (HRT).
Pharmazine can make HRT less effective.
Any medicines for depression or andety.
Corticosternids (sterosds”). You might be
taking these for inflammatory conditicns
such as asthma, inflammatary bowel
disease, muscle and joint pains.
Anticoaguiants to stop your bload dlatting.
Antibiotcs to treat infections including skin
infectians and T,

Antifungals o treat fungal infections.
Fainkillers containing paracetamal,
dextropropoxyphene, tramadel, methadene
or buprenorphine.

Gther medicines to treat epilepsy.
Medicires for high blood pressure ar heart
problems.

Antihistamines (medicines to treat allergy
such as hayfever, itch, etc).

Diuretics (water tablets).

Cimetidine or ameprazale {medicines
treat gastric ulcers).

Isotretingin (a medicine for the treatment of

acne).
"

or if you nobice anything else nat mentioned
here, please go and ses your doctor. Hef'she
may want to ghee you 3 different medicine.

The fallewing side affects may be mare likely
to happen in children: sare throat or high
temperature.

1 you have further questions on the use of this
medicing, ask your doctor of pharmacst.

Taking Pharmazine with other
icines
Because of the way that Pharmarine works,
It can affect, and be affected by, lots of other
things that you might be sating or madicines
that you are taking. Tell your doctor or
pharmacist if you are taking, have recentty
taken or might take any other medicines.
1t i very impartant to maloe sure that your
doctor knows all about what else you are
taking, including anything that you have
bought fram a chamist or health food shap.
1t may be necessary to change the dose of
soma medicines, or stop taking something
altogether.

CECRC N

ihde (an an
medication).
Acetazolamide {a medicine to treat
glaucoma - increased pressure in the eye).
Danazol or gestrincne (treatments for
endometriass).
Theophyline or aminaphylline (used in the
treatment of asthma).
Cidosporin {an iImmuncsuppressant,
used after transplant operations, but also
sometimes in the treatment of arthritis or
psoniasis).
Drugs ta treat schizophrenia.
Cancer drugs.
The anti-madarial drug, mefloquine.
Dirugs ba treat HIV.
Lewothyrooine [used to reat
aypothyroidsm).
Musche relaant drugs.
Buprapson (used to help stop smoking).
& herbal remedy called St John's Wort or
Hypericum.
Drugs ar supplements containing Veamin B
{nicctinarmice).

How food, drinks and alcohol
is medicine
Dminking aleohol may affect you mone than
usual. Discuss whether you should stop
drinking with your doctar.
* Eating grapefruit, ar drinking grapefruit
juice, may Increase your chance of
experiencing side effects.

Driving and using tools or
machines
Fharmazine Tablets can make you feel dzzy ar
drowsy, especiaily at the start of treatment or

whan the dose |5 changed. If you are affectsd

in this way, or if your eyesight is afected, yau

should nat drive or cperate machinery.

Pregnancy and breast-feading

You must dscuss your epliepsy treatment:
with your doctor well before you become
pregnant. If you do get pregnant while you'ne
‘taking Pharmazine Tablets you must tell the
doctor straightaway. It is important that your
epilepsy remains well contralled, but, as with
‘other anti-epliepsy treatments, there is a

rigk of harm to the foetus. Make sure you are
very clear about the rsks and the benefits of
taking Fharmazirne Tablets. Mothers taking
Pharmazine Tablets can breastfeed their
bahies, but you must tell the doctor as soon 25
possible # you think that the baby is suffering
side effects such as excessive sleepiness

or skin reactions because you are taking
Fharmazine Tablets.

If you are pregrant or breast-feeding, think
‘you may be pregnant or are planning o have a
baby, ask your doctor or pharmacist for advioe
before taiking this medicne.

Tests

Your doctor may want you o have a number of
blood tests before wou start mking Pharmazine
and from ime to ime during your treatment.

This is quite usual and nothing to wormy ahout.
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Packaging, storage

and disposa
Contents of the pack and
appearance
The tablets come in three strengths contalning
ether 100, 200 or 400 mg of the actve
Ingredient Pharmazine. The tablets also
contain the inactive ingredients silicon diaxide,
microcrystalline celiulose, magnesium stearate
and sodum carboxymethyicelivicse.

Pharmazine 100 Tablets are round, white
mblets with one side impressed “zepine, the
other 1007 and a scone line.

Pharmazine 200 Tablets are round, white
tablets with cne side impressed “nepine®, the
other 200" and a score line.

The 100 mg and 200 mg tablets come in
bitster packs of 84.

Fharmazine 400 mg Tablets are rod-shaped,
white tablets with zepine on one side and 400
on the other. Both sides have a scone line-

The 400 mg tablets come in bllster packs of
56

Storage

Pharmazing 400 mg Tablets must be stoned
in a dry place. There are no spedal storage:
requiremerits for the ather strengths.

Keep out of the reach and sight of children.

Disposal

Do not take Fharmazine Tablets after the
expiry date which is printed on the outside of
the pack.

If yaur doctor tels you to stop taking the
tablets, please take any unused tablets back
to your pharmacist to be . Do not
throw away any medicing via waste water. Ask
your pharmacist how to throw away medidnes
you no ionger use. These measures will help
pratect the environment_

g Ingredients and registration

Ingredients

The tablets come in three strengths containing
wther 100, 200 or 400 mg of the actve:
ingredient Fharmarine. The tablets ako
contain the inactive ingredients silicon dicxide,
microcrystalline cellulose, magnesium stearate
and sodium carboxymeshylceliulose.

Authorization helder and
manufacturer

The Product licence halder is United
Pharmaceuticals UK Limited, England.

The tablets are released onto the market by
United Pharmaceuticals UK Limited, England.

This leaflet was revised in September 2010.

If you would like any morne information, or
would like the leaflet in a different format,
please contact Medical Information at Unibed
UE Led, tek number

Phar

01234 56789,




Revised PIL English (bogus text)

Package Leafiet: Information for the User

Pharmazine

104, 200 owd 400 mj Rodlors

Rood oll ul rhas locllor comolully doluro yuu
srom robaw) rhas modacawa - docouse ar
cuwroaws amhurmowr awlurmorauw lur yuu.
# Boah rho locllor. Yuu moy wood n rood ar
ojaw.

Al yuu hova awy lurrhor quosrawws, osh
yuur ducrur ur hharmocasre.

« Rhas modacawa hos doow hroscradod lur
yuu. Du wur hoss ar uw r urhars. Ar may
herm rham, owaw rhicar sagws ul aliwess ore
rho some o5 yuurs.

Al yuu jor owy sada ollocrs, rolb ru yuur
ducrur ur hhormocasr. Rhas awcludas owy
hussadio sado clocrs war lasrod am rhas.

In this leaflet:

About this medicine and
what it is used for

g Taking the medicine
a Possible problems with this medicine
g Packaging, storage and disposal

& oredients and registration

About this medicine and
what it is used for

What this medicine is

Fharmazine, rho ocravo awjrodaowr aw
Fharmazine Rodlors, cow olocr rha dudy

aw savorodl dallorowr woys. Ar as aw owra-
cuwvulsowr modacawo (hrowowrs [ars), ar
caw alsu mudaly sumo ryhas ul hoaw owd cow
cuwrrul muud dasurdors.

What it is used for

- Ru rroor sume lurms ul ohalobsy

- Fu rroor o hoawiul cuwdamuw ul rho lom
colicd majomaweol wouralao

Ru halh cuwrrul serauus muud dasurdors
whaw suma urhar modacywas duw'r wurb.

How it Works

Labo mowy modacawas, wo du wur bwuw

cuncrly huw Fharmazine wurbs.

* Aw ohakbsy, ar moy wurd dy snuhhaw)
uwwaowrod worvs sajwols rum hohbowaw)
aw rba droaw. Ar moy olsu sruh sumo
worve sapwoks irum shroodamn irum uwo
horr vl rha droaw ru owurhor.

s Aw rrajomawel wouraliza ar may diuch rho
woreg sajwols rhor cousa hoaw.

# Phammazine olloors sumo draaw chomacoks
rhas may do rwurks aw muud dasurdors.

a

How to take

Citwoys robo rhas modacawo owocriy huw yuur
ducrur has ruld yu, Choch warh yuur ducrur
ur hhormocasr al yuu om0 wur sure. Rha ducrur
wall rall yuu huw mowy Fharmazire Rodlors s
robo owd whaw nu robo rham. Olways lullus
has/hor awsrmucrauws corolully. Rho dusa

wall do vw rho hharmocasr's lodol. Choch rho
lodel corciully. Ar as amhurrowr ru roboe rho
rediors ar rho raghr rames. Al wocossory yuu
may droob rhoe rodiors aw hall aluw) rhe scured
lawe. Al yuu oro wur suna, osb yuur ducrur ur
hhormocass.

How much to take

Yuur ducrur wall usuclly srorr Pharmazine ar o
loarty luw duso whach cow rbow do awcroosod
ru suar yuu awdavadually. fho duso woodad
VOTans dorwoaw horaawrs.

Fu rroar ahalohsy rha usuol dusos aro:
Oduirs: 800-1,200 mq o doy, cirhuuh hajhar
dusas moy do wocossony. Al yuu on oldorty
yuu majhr requang o luwor dusa.

Chaldrow: Cjod 5-15 yoors: 400-600 mj o day
Pharmazine Rodlors oro wur rocummowdod lur
chaddrow wwdor 5.

TRu rmoor mmajemawel wourslae rho usucl dusoe
as: B00-800 mj o doy.

Fu rroor muud swawgs rha usuol duso as: 400-
500 mj o day

When to take

¥uu cow roboe Fharmazine Rodlors: durawy, olror
ur dorwoow mooks. Swolluw rho rodlors warh o
drawd. Yuu are uswelly ruld ru nobo o duse rwu
ur rhroo rames o doy.

How long to take

Booh robaw] yuur nadiars lur o5 luej os
yuu howe doow ruld, uwloss yuu hovo owy
hrudiams. Aw rhor coso, choch warh yuur
ducrur.

If you want to stop taking this
medidne

Choch warh ducrur larsr al yuu wowr ru sruh
mﬂﬂ\’q Pharmazine.

If you forget to take

Al yuu lurjor r robo o duse, mMbo wwo o5 Suuw
o5 yuu ramemdar. Al ar as woorly rama fur
yuur waxr dusa, rhuwjh, jusr robo ria waxr
dusa awd lurjor eduur rhe uwo yuu massod.

If you take too much

Al yuu occadowrolly robo ey mawy
Fharmazine Rodiors, roll yuur ducrur ur yuur
woornsr husharol casuciry dehorrmaor. Raba
yuur modacawn hoch warh yovo robow.

Possible problems with this
medicine

e who cannot take this
ane
Do wur raba rhias modacawa al:
« Hoawballors cuwroawawj barocoramul,
rromadul, morhoduwo ur dubrowwwa.
» yuu hovo owy hoorr hrudloms,
& yuu howo ovor hod hrudiams warh yuur
duwe marmw,
& yuu howe o diuud dasurdor colled hurhhyrac,
yuu howe robow drujs collod muwwomaws
uxadasa awhadarurs (MOUAs), used ru rroor
dohrossauw, warhaw rho losr 14 days.
Du wur raba rhas modacawo al owy ul tho
eduva chhily ru yuu. Al yuu are wur suro, rolb
s yuur ducrur ur hhormocasr dolurg robawj
Fharmazine.

Allergies

Do wur raba rhas modacawa al:

& Yuu rhawh yuu may do hyhorsowsamvo
(ollorjac) ru Fharmazine ur samalor drujs
such o uxcordozohawa (Rralchro), ur
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ru awy ul o ralorod jrauh ul drujs bwuwe
o5 macydac owradohrossawrs (such as
omarrahrylawa ur amahromawo). Al
yuu ar allorjac ru Pharmazine rhom as
o uwo aw luur (25%) chowoo rhor yuu
cunld olsu howa aw ollarac reocrauww ru
uxcordozohawe.

s Yuu rhawb yuu moy do cllorjac ru owy
ul rho wrhor awjrodacw s ul Pharmazine
Redicrs (rhase aro lasred ar rhe owd wi
vho loolior). Sajws ul o hyhorsawsarawary
roccrauw awdudo swallaw) ul rho loco
ur muurh (owjawadaomo), droarhaw)
hrudioms, ruwwy wuso, sbaw rosh,
dlasromya] ur hoalaws.

People who should chack with

their doctor before taking this

medicine

Chack warh yuur ducrur dalura yuu srorr

robaw) rhas madacawa al:

» Oro yuu hrojwowr ur hlowwaw] ru documc
hirogeawr?

+ Oro yuu droasracdaw?

= Dw yuu suller Irum rha surr ul shalohsy

wharo yuu jor maxod scazures whach

awdudo odsowons?

Dw yuu howo awy mawrol allwoss?

Oro yuu ollorjac ru ow ohalahsy modacawo

collod hhawyruaw?

D yuu howe laver hrudioms?

Oro yuu oldorty?

D yuu howo awy ayo hrudioms such os

jlaucume (awcrocsod hrossure aw the oya)?

Al awy ul tho oduwva ohhly ru yuw {ur yus oo

wur surg), rofl ru yuur ducrur ur hhormocass

daluro robaw] Pharmazine.

Sorauus sbaw sado ollocrs cow roroly uooor
numw] rraormowr wark Pharmanne. Rhas
rasb cow do hrodacrod warh o diuud somhlo
aw hauhlo ul Chawaso awd Rhoa urajaw.
Dascuss rhas warh yuur ducrur dolure robaw)
Pharmazing al yuu oro ul such urajw.

Passible side effacts

Pharmazine Rodlors du wur usuolly couso
hrudloms, dur kabo oll modacawos, rhoy cow
SUMaramos couso sado ollocrs.

Stop taking this medicine and tell your
doctor straight away if you notice:
« Sorauus sbaw roocrauws such os nosh, mod
sbaw, diasrorw] ul rho lahs, oyes ur muurh,
ur shaw hoolaw] as moy do muro iroquawr
aw haracwrs ul Chawasa ur Rhea urajaw
Muprh ulcors ur uwoxchicawod druasaw) ur
disodaw;
Surg rhnsor ur hajh romharorure, ur durh
= ‘Yolluwaw) ul yuur shaw ur rho wharos ul
WULT Cyas

* Swullaw awailos, loar ur luwor lojs

= Owy sapws ul worvuus allwass ur cuwlusauw

= Hoaw aw yuur juawrs owd musdes, o nash
wcruss rhic dradio ul rhe wuse owd choobs
awd hrudioms: warh droorhaw] (rhoso moy
do rha sajws ul o roro roocrauw beuww os
luhus oryrhomerusus)

= Lovor, sbaw rash, juaer hoaw, oed
adwurmolarsas aw dluud owd lavor
luwcrauw rosrs (rhoso moy de tho sajws ul o
mulra-urjow sowsaravary dasurdar)

» Druwchushasm warh whoozaw) awd
cuufhawi, dallaculry aw droorhaw], koolaw
koawr, rosh, archaw] ur locaol swollawg
{rhosa moy do rha sajws ul o sovero ollorac
roncrauw)

= Moaw aw rho oroo woor rha srumaoch.

@ smoll wemder ul houhlo doaw) rmoorod warh
owra-chalohracs such os Pharmazine have hod
rhuughrs wi hormaw) ur ballaw) rhomsalvos.

Al or cwy rame yuu howo rhosa rhuughrs,
ammiodaoroly cusTocr yuur ducrur,

Talk to your doctor if you have any of the
side effects listed below, and they trouble
you.

Murc rhaw 1 aw 10 houhle hows axhomowsod:
Lovcuhowaa (o roducod wumdor ul rhe colls
whach lajhr awlocrauw mobais ar casaor ru
corch awlocrauws); dazzawass owd randwess;
loolaw] uwsroody ur lawdaw] ar dallaculr r
aumrrul muvamaewrs; kolaw] ur deaw] sach;
chawias aw lavor owrymo lovels {usuolly
warhuur owy Symhnums); shaw roomrauws
whach moy da sovaro.

Uh ru 1 aw 10 houhlo hovo odhoraoweood:
Chowgas aw rha divd awcludaw] ow
awcroosed rowdowcy re druaso wr diood; Buad
rorowrauw owd swollaw); woajhr awcroosa;
luw sudaum aw rho diuud whach maghr rosulr
aw cuwlusavw; hoodocha; duudio wr diurrod
vasaww; dry muurh.

Uh ru L aw 100 houhlo hove rohurmod:
Odwurmeol awvuluwrony muvemowns awciudaw)
FTOMUr Ur FS; oowurmiel oY mUvomoeTs;
dachuoe; cuwsrahomuw,

Uh ru L aw 1,000 rouhlo have rohurmod:
Dasposo ul o lymhh jlowds; lulac ocad
dolacawoy; o joworolasod allarjac roocraws
awdudaw] rash, juawer haaw, lovar,

hrudioms warh rha badways owd urbor
urjows; hollucaworauws; dohrassauw; luss

ul ahhorara; rosricsswass; olirossaua;
gjanorauw; cuwlusauw; shooch dasurdors;
wWumdwoss ur rawjlaw) aw rho howds owd oor;
musclo woabwess; hagh disud hrassurs (whach
may maba yuu loal dazzy, warh o Bushod

koo, hoodocho, lorajus owd worvuuswass);



luw dhuud hrossoawbalions cuwroavan]
horocoromul, doxrruhnuhuxyhhowao, rromadul,
morheduwa ur duhrowurbihame ure (rho
symhrums vl whach oro.

uh ru 1 aw 10,000 houhla howa rohurred:
Chowias ru tho cumbusarauw ul rio diuud
awcludaw] owoomaa; hurhhyrao; mowawjams;
swollaw ul rho droosrs owd daschoro ul

malb whach moy wcour aw durh moka awd
lomalos; odwurmol rhyruad lwwcrauw rosrs;
usroumalocao (whach moy do wuracod os
hoa wa wolbaw) cwd duwaw) ul ria luwy)
duwes aw rho lojs); usrouhurusas; aworoosod
divwd lor lovols; rosro dasrundowcos;
CuWjURTTavanas; JIUCume; coraroors; hooraw)
dasurdors; hoorr owd carcularury hrudioms
awdludaw) dooh woaw rhrumdusas {DVR),

riho symhrums ul whach cuuld awcluda
rawdorwass, hoaw, swollaw], wormrh, shaw
dasculuromuw owd hrumawowr suhorlacact
woaws; luwj ur droorhaw) hrudioms; sowono
sbaw roocrawws awchudaw] Srovows- Tubwsuw
sywdrumo {fheso reocrawws may do muna
Iroguowr aw horaowrs ul Chawoso ur Rhoa
urajaw}; suro muurh ur ruwjue; lavor loaluro;
awcroased sowsaravary ul rho sbaw
suwlajhr; olronorauws aw sbaw haimowromuw;
OOWD; OXCOSSAVD Swoorawl; hoar uss;
raducod molo lomalary, luss ul bdadu wr
amhurowce; badwoy loaluro; divud shurs aw
rho urawa; awcropsod ur docroasod dasars ru
hioss urawe ur dallaculry aw hossaw] uraws.

D wur do clormod dy rhas lasr Musr

hiouhlo robo Pharmazine Rodiors warbuur

oy hrudioms. &1 awy ul tho symhrems
documahloase ju owd 500 yuur dudrur. Hofsho

Tedl your doctor if you are taking:
& Murmuwo cuwmocohraves, o) hails,
honchos, awjccrauws: ur ambiowrs.
Pharmazine ollocrs rha way rho
cuwrrocohrave wurbs aw yuur dudy,
awd yuu moy jor droobriruugh dicodaw)
ur shurmawi. Ar moy olsu mobo rho
cuwrrocohravo loss ollocravo owd rhona wall
do o rask ul jormaw) hrapeowr. Yuur ducar
wall da odia ni advasa yuu oduur rhas,
owd yuu shuuld rhawb oduur usawj urhor
cuwrTocohravos.
& Hurmuwo Rehlocomowr Rharchy (HRR).
Pharmazine cow mobo HRR lass ollocrava.
* Owy modacawos lur dohrossauw ur owxaory.
Curracusraruads (‘sroruads’). Yuu majhr do
robaw] rhosa lur awllommoniry Ccuwiaraues
such os asrhmo, awllommorury duwal
dasoasa, muscle owd JuaeT haaws.
+ Ewracucfulowrs ru srubh yuur diusd clurrawg.
+ Cwradauracs ru moor awlocrawes awchidaw)
shaw awlocrauws owd RO
+ Cwraluwjols s roar luwjol awlocrawws.
+ Hoawballors cuwrcawaw) harocoromal,
doxrruhruhucyhhowa, rmomodul, morboduwos
wr duhrowurbhawa.
Urhar modacawas ru roce chalchsy.
madacawos lur hagh diuud hrosswro ur hoorr
hrudloms.
+ Owrahasromawas (Modacawas r rnoor
allorjy such os hoylavor, arch, orc).
Daurcracs (woror redlors),
+ Camoradawo ur umehrozulo (modacawas
rroor jasrrac wloars).
Asurrcrawuaw (o modacaweo |ur rha
rrocrmawr ul orea).
« Marucluhromado {ow owra-sachwass:

-

.

-

-

Moy WOWT MU Jave yuu o dalko m

Rho luliuwaw) sado ollocrs moy do muro labaly
ru hohhaw aw chaldroe: swro rhruar ur hajh
ramhororure.

Al yuu howa lurrhor quosrauws ww rho
uso ul rhas modacawo, osb yuur ducrur ul
hharmecasr.

Taking Pharmazine with other
Icines
Docouwsa ul rho woy rhor Fharmazine wurbs,
ar cow ollocr, owd do ollocrod dy, lurs ul
urhar rhawis rhor yuu majhr do oore] ur
modacawaos rhor yuu oo robaw). Roll yuwr
ducrur ur hharmiocasr al yuu oro robawg,
hiowo rocowrly robow ur majhe robo owy wrhor
modacawaos. Ar a5 vory amhurmowr ru mobo
suro rhor yuur ducrur bwuws ol oduur whor
ok yuu oro rabaw], awchudaw] owyrhaw] rhor
wuu howo duwjhr irum o chomasr ur hoairh
lused shub. Ar may do wocossany ru chowio
rie dusa ul sume modacawos, wr sruh rabaw]
sumarhaw; clngorhor.

mu rroor

Jloucurno - awcrocsod hrossure aw rhe oya).

Dowazul ur josrrawuwe (roarmowrs lur

AWdLMOTIUSas).

+ Rhoubhyllawa ur amawhhyllaws (usod aw
rho rroarmowT ol esrhma).

+ Caclushuraw [ow ammursusuhhrossowr,

wsod olnor rrowshlows uhororauws, dur olsu

sumoramas w rha moormowr ul orhranas

ur hsuracsas)

Drufs ru rroor schazuhhrowas,

Cawcor drujs.

Aho cara-moloracl dru, molluguass.

IOrujs ru rroor HAV.

Lovurhyruxaws {usod ru roer

Ihyhurhyruadasm).

Musck rolooowr drugs.

Buhrubaww {used ru hoth srub smubawi).

« O hordol romady coliod Sr Juhw's Wurr ur
Hyhorsoum.

+ DOrujs ur suhhlomowrs cuwroawaw] Varomaw
O (wacurawamad).

EECRCEE

-

.

How food, drinks and alcohol
is medicine

+ Drawbawj clauhul may allcr yuw mure rhaw
wsued. Dascuss wharhor yuu shuuld srub
drawbaw] warh yuur ducrur.

« Daraw] jrohalruar, wr drawbaw) jreholruar
juaco, may awcrooso yuur chowco ul
achoraowcaw] sado olioors.

Driving and using tools or
machines
Fharmazine Rodiors cow mobo yuu lool dazry
ur druwsy, cshocaally ar rho srorr ul rrocrmawr
wr whow rhe dusa as chowjed. Al yuu oo
cliocrod aw rhas way, ur al yuur ayosajhr as
ollocred, yuu shuuld wur drava ur uharora
miochawary.

Pregnancy and breast-feeding
fuu musr dascuss yuur chadohsy rmoormowr
warh yuur ducrur woll doluro yuu documo
hrawowe, A yuu du jor hrapwows whale yuu're
robaw) Pharmazine Rodlors yuu musr roll rho
ducrur srroajhrawoy. Ar 3s amhurrowr rhor
yuur chalohsy romoaws wall cuwrrullod, dur,
o5 warh urhor owra-chalohsy moormon s,
rhore as o rasb ul korm ru rha luorus. Mobo
SUrD yuu oro vory choor oduur rho asbs owd
rho dowolars ul robaw] Fharmarzine Rodiors.
Murhors: robaw) Pharmazine Aodlors cow
droosricod rhoar dedacs, dur yuu musr roll
rho ducrur os suuw os hussadio al yuu rhawh
rhar rho dody as sullorew] sade olloos such
o5 axcossave slochawoss ur sbaw raocrauws
docouso yuw oo robam] Pharmazine Rodiors.

Al yuu oro hrojwowr ur droosr-loodamd, rhawb
yuu moy do hrogwowr ur ore hiowwaw] ru hove
o dody, esb yuur ducrur ur hhormocasr lur
sdvaco dolurn robaw] rhas modacawa,

Tests

Yuur ducrur may WOWE YUl n howo o wamsdor
ul diuud nasrs doluro yuu srom robawg
Fharmazine owd irum ramo ru ramo duraw)
yuur rroormowr. Rhas as quaro usuol owd
wurhaw] ru wurry oduur.
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4

Packaging, storage
and disposal

Contents of the pack and
appearance

Rhea radiors cuma aw rhrac srrowirhs
cuwroawawj carhor 104, 200 ur 404 mj ul rho
oorava awjredaowr Pharmazine Rho redlors
oSy CUWNIawW rhio SWOTaVE awredaawrs
salacuw dauxacs, macrucrysrollaws
coliuluso, mopwosaum srocrono owd sudaum
corduwry morhyicalluluso.

Pharmazine 100 Rodiors oro ruuwd, wharo
rediors warh vwa sade amhrassad “zohawo®,
rho urhor *100% owd o scuro lawe.

Pharmazine 200 Rodiors oro ruuwd, wharo
rodlers warh vwo sade amhnassod *zohawo”,
rho urhor *200% owd © scuro lawe.

Rhao 100 mj owd 200 mj rodiors cumo aw
diasror hochs ul B4,

Pharmazine 400 mj Rediars ore rud-shohod,
wharo redlors warh zohawo uw uwo sado owd
400 uw rho urhor. Durh sades have o scure
lawro,

Rho 400 mj rediors cumo aw diasror hochs wl
6.

Storage

Pharmazine 400 m) Rediors musr da srurod
aw o dry hioga. Rhoro oro wu shocaol srunojo
roquarcmowTs lur rha urhar srowrhs.

Boah wur ul rho reach awd saghr ul chaldrow.

Disposal
Du wur robo Pharmazine Rodiors alror rha

oxhary doro whach as hrawred uw rhe uursada
ul rhe hoch.

&l yuur ducrur nolls yuw re sruh robaw) rho
rodiers, hiooso robo owy wewusod rodlors doch
ru yuwr hhormocasr ru do dasmruyod. Du

wur rhruw owoy owy modacawo vaa wosmo
worar. Osh yuur hharmecasr huw ru rhuw
owoy madaceas yuw wu luwjor uso. Rhoso
moosurcs: wall holh hrurocr rhe cwvanuwmowr

B Ingredients and registration

Ingredients

fho rodiors cuma aw rhroo srrowgrhs
cuwroawdw] carhar 100, 200 ur 400 mj ul rha
ocrave awjradaowr Fharmazine. Rho rediors
olsu cuwroaw rho awocrave awjrodaowrs
salacuw dauxade, macrucrysrollawo
codluluzs, mopacsaum srorore owd sudaum
corduymarhylcoliuluso.

Authorization holder and
manufacturar

fihe: Hruduer lacowen huldor as Uwanod
Hhormeocouracols UB Lamarod, Oajlowd.

Fhe rodlors oro roloosod weru rho morbor
dy Uwarcd Hharmocouracods UB Lamarod,
Owpbawed.

fhas laollor wos rovasod aw Sohromdor 2020

Al yuu wuld kaba owy murs awlsrmarauw, ur
wuuld labo rho loollor aw o dallorowr lurmaor,
hilposa cuwroor Modaosl Awlurmoraws or
Uwarod Hhormacouracols U Lrd, rolohhuwe:
wumdor 01234 567245,



Revised PIL Dutch (real text)

Bijsluiter: Informatie voor gebruikers

Pharmazine

100, 200 en 400 mg tabletten

Lees goed de hele bijshuiter voordat u di
geneesmiddel gaat gebrulken, want er staat
belangrijke informatie in voar u.

= Bowaar deze bijsluiter, Misschien heeft u hem
later weer nodig.

« Heeft u nog vragen? Neem dan contact op
met uw arts of apatheker:

= Geaf dit genessmiddel niet door aan
anderen, want is alleen aan u voorgeschreven.
Het kan schadelijk ziin voor anderen, ook al
hebben 2 dexelfde klachten als u.

= Krmgt v vesl last van een van de
bijwerkingen die in rubriek 4 staan? OF krijgt
u een bijwerking die met in deze bijsiuter
staat? Neem dan contact op met ww arts of
apotheker.

Inhoud van deze bijsluiter:

Wat voor middel is dit en waar dient
hiet voor?

a Hoe gebruikt u dit midder?
E Mogelijke problemen met dit middel

a Ingrediénten en registratic

Wat voor middel is dit en waar
dient het voo

Wat is dit voor geneesmiddel?
Pharmazine kan op verschillende manieren
inviced hebben op uw lichaam. Hat is een
krampwerend middel en voorkomt epileptische
aamvailen. Het kan ook invioed hebben op
piinbeleving en op uw stemming.

Waar diant hat voor?

Fharmazine wordt gebruikt bij de behandeling

wan:

* sommige vormen van epilepsie

= pijn in het gezicht (trigeminal neuraigia)

* ernstige stemmingswisselingen, als andene
middelen nist werken.

Hoe werkt het?

Zoals bij veel medicijnen, weben we niet

precies hoe Pharmarine werkt

& B epllepsie stopt het misschien ongewerste
Tenuwsignaben in het brein. OF woorkomt bet
dat een signaal zich verspreidt van het eng
deel van het brein naar het andere.

. By bikek het
de zenuwsignalen die de pijn veroarzaken.

& Pharmazing heeft inviced op sommilge
stoffen in het bet brein; dat i wellicht
waarem het werkt bij stemmingswisselingen.

Hoe gebruikt u dit middel?

Hoe neemt u dit middel in?

Gebrudk dit middel altfid precies zoals ww
duokier heeft voorgeschreven. Raadplesy bij
wragen uw doiter of apotheker. De dokter zal
u vertellen hoe veel Pharmazine tabletten u
maet nemen en wanneer. De dosis zal op het
whiket staan. Lees dat etiket zorguuidig. Het i
belangrjk om de tabletten op de goede tiden
in te nemen. Za nodig kunt u de tabletien

in tweetn breken langs de brevkstreep. Die
streep dient alieen om het tablet te breken als
u moeite heeft om het in z1n geheel deor te
slikken.

Hoeveel neamt u in?

U dakter zal meestal beginnen met een

lage dosis Pharmazine, die dan kan worden
apgevoerd tok een dasts die op u persconkik i
afgestemid. De dosts verschilt dus per patiént.

Voor de behandeling van epilepsie & de
gebruileljle dasts:
Volwassenen: 800-1200 mg per dag, hoewel
een hogere dosering rodig kan zijn.
Als u bejaard bent, krijgt u misschien een

ne dosering.
Kinderen: keefiijd 5-1% jaar: 400-600 mg per
dag. Pharmazine &5 niet geschikt woor kinderen
jonger dan & jaac

Bij de berandeling van aangesichispiin is de
gebruikeljke dosering: S00-800 mg per dag.

Bij de behandeling van stemmingswisselingen
Is de gebruikelijie dosering: 400-600 mg per
dag.

Wanneer neemt u dit middel in?

U kunt Pharmazine tildens, na of tussen
maaltrjden innemen. Silk de tabletten met:
wineistof door. Meestal wordt u voorgeschreven
om twee of drie maal per dag esn dosis te
rEmen.

Hoe lang gebruikt u het?

Gebruik dit middel 7o lang als uw arts v heeft
wertald. Maar als er problemen cntstaan most
u contact opnemen met uw dokter.

Als u wilt stoppen
Ciwerleg eerst met ww arts als u wilt stoppen
met het gebruik van dit gensesmiddel.

Als u een dosis vergeten bent
Wergeet u een tablet to nemen, neem dat dan
alsnog 2o gauw mogeddk in. Als het bijna tid is
voar de volgende tablet neam dan gewaoon de
voigende tablet.

Als u te veel ingenomen heeft
Wanneer u meer heaft mgenomen dan u zou
mogen, neem dan anmiddedifk cantact ap met
uw arts of ziekenhuis. Neem het doosje mee
zocat men kan zien wat u heeft gebrulkt.

Mogelijke problemen met
dit middel

Wie kan dit middel niet gebruiken?

Gebruik dit middel niet:

» woor kinderen van 0-5 jaar;

# bij problemen met uw hart;

» aks u piekte aan het beenmerg heeft gehad;

* als v de bioedrisicte porfyrie heeft gehad;

» wanneer u de laatste 14 dagen middelen
heeft gebruikt uit de groep van de
moncamine cocidase inhibfons (MADES),
bedocld om depressies te behandelen.

Gebruik dit middel niet als een van de

bovenstaande waarschuwingen op u van

toepassing i Twijfelt u, overleg dan met ww
arts of apotheker

Allergieén

Gebruik dit middel niet=

= als v allergisch {overgevoelig) bent voor een
wan de stoffen die in dit geneesmiddel zitten
of soortgeike stoffen zoals oxcarbazepine
{Trileptal}, of woor middelen uft de
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geneesmiddelengroep van de tricyclische:
antidepressiva {zoals amitripbyline of
imipramine]). Als u allergisch bent woor
Pharmazine s er ean kans van 1 op 4 (25%)
dat u ook een alergsche reactie heett op
cocarnazEing

ais u aliergisch {overgevoelig) bent voor een
van de ardere ingradiénten van Pharmazine
{zie paragraaf &). Allergische reacties zijn te
merken aan een gezwallen gezicht of mond

) hlemen,
een loopneus, jeuvkende huid, blaren of
schilfering.

Wie kan dit middel pas gebruiken
na toestemming van de arts?
Crverleg mat uw arts of apotheker voor u
Fharmazine gebrukt:

» als u Twanger bent of zwanger wilt worden
s als u borstvoeding geeft

= als u lijdt aan epilepsie waarbij u last heeft
van aarwallen en absenties

als u een psychische aandoening heeft

als u allergsch bent voor het epilepsiemiddel
phenytoine

* als u leverproblemen heeft

s als u beaard bent

* indien u cogproblemen hest Toals sen
verhoogde oogbokdruk

Raadploag vw arts ak één van de
bovenstmande waarschuwingen voar u van
toepassing Is, of u daarower twifelt.

Emstige huidaandoeningen treden zelden

op bij de behandeling mat Pharmazing. Het
risico daarop kan worden woorspeid met een
bioedtest bij patigrten van Chinese en Thaise
afkomst. Bespreek dit met uw arts, aks dit woor

u van boepassing is.
Mogelijke bijwerkingen

Pharmazinie wardt meestal zander problemen
gebruikt. Maar zoals elk geneesmiddel kan

Fharmazine bijserkingen hebben, al krijgt niet
iedereen daarmes te maken.

Stop met dit middel en neem direct
contact op met uw arts als u het voigende
merkt:

= Ernstige huidreacties zoals uitsiag, rode
huid, blaren op de lippen, ogen of mond, of
vervelling maet koorts. Deze reacties kunnen
vaker voorkamen bij patiénten van Chinese of
Thaise afcomst.

& Zweren aan de mond of onveridaarbare
schrammen of bioedingen.

= Een zrere keel, hoge koorts, of allebed

s Geel worden van uw huid of uw cogwit:

= Gezwollen enkels, voeten of onderbenen

» Enig teken van menuwziekten of werwaming
# Ptjn in gewrichten en spieren,

uitslag op de neushrug en wangen en

ademhalingsprablemaen (de kunnen tekenen
zijn van een Dedzame reactie die lupus
erythematosus heast)

= Koorts, huiduitslag, gewrichmpin

en abnormale uitstagen van bioed- en
leverfunctietests (dit kunnen tekenen zijn van
ean mult-orgaan gevnelighaidsstoornis)

» Bronchospasmen met niezen en hoesten,
moeilijlk adermhalen, zich flauw woelen, vislag,
jeuk of gerichtswelling (dit kunnen tekenen
zijn van een ermstige alergische reacke)

= Pipn in de maagstreck.

Een kimn aantal mensen, dat behandeld werd
met Fharmazing, heeft ook gedachten gehad
over zeifbeschadiging of zeifmocrd. Als u op
enig moment dergelijke gedachten heeft, neem
dan direct contact op met uw arts.

Overleg met uw arts als u last hesft van
een van de volgende bijwerkingen
Meer dan 1 op de 10 patiénten heeft last
wan: Leukopenie (sen tekort aan cellen die
infecties tegengaan rodat die eerder warden
gl ) d ghaid en wermaeidhed
codrdinatieproblemen (ataxie) bijvoarbeeld
dronkemansgang; misseljkheid en braken;
weranderde niveaus van leverenzymen
(meestal zonder symptomen); emstige
huidreacties.

Ten hoogste 1 ap de 10 patiénten heoft Lxst
wan: bioedafwijking {met een verhoogde:

kans op bloedingen); wacht vasthouden

en rwellingen; gewichtstosname; laag
sodiumgehalte in het bload wat kan leiden tot
werwardheid; gezichtsveries; hoofdpin; droge
mand.

Ten hoogste 1 op de 100 patiénten hoeft last
wan: abnormale onwillekeurige bewegingen,
bijvoorbeeld trillen of beven, tics an

stoomis in de splerspanning; ameilekeunige
cogbewegingen; diames; verstopping
{abstipatie).

Ten hoogste 1 op de 1000 patiénten hesft

last van: sardcening van de lymfekiieren
(ymfadencpathie); gebrek aan folumzuur;
een aigemene allengsche reacte, zoals

jeuk, piin in organen, koorts, nierproblemen
of problemen met andere crganen;
hallucinaties; depressieve gevoelens, gehrek
zan eetust, onrustige ledematen; agressie;
opwinding; werwardheid; spraakstoornissen;
gevoelicosheid of trtelingen in de armen en
benen; spierrenite; hoge blosddruk (waardoor
u zich dutzeilg woelt, vaker bioost, hoofdpiin
krtige, of zich vermcasd en nerveus voelt); lage
bloeddruk {waardoor u zich rwak voek, licht

In het hootd bent, dutzelig of verward bent en
last heeft van gezichtsverlies); veranderingen
In hartritme; mazagpin; verschillende vormen
wan leveranisteking; jeuk.



Ten hoogste L ap de 10.000 patnten

hieaft last van: verschillende vormaen van
bloedarmoede, zoals anemie; porphyria;
meningitis; gezwallen borsten en
madkatschaiding, Towel by mannen als
wrawwen; afwikingen in de schildider;
esteamalacie (pn by het lopan en het
buigen van de benen; vermeerdering van
het aantal rode bioedcellen; verandering van
smaak; bindvliesontsteking; glaucoom; st
gehoorverlies; harproblemen inclusief ean
worm van trambase met aks verschijnselen
overgevoeligheid, piin, gezwalien ledemnaten,
warmte, huidverkleuring en zichtbare aderen;
long- of ademhalingsproblemen; amstige
huidreacties, zoals het Stevens- Johnson
syndroam {deze reacties kamen vaker voar

b mansen van Chinese of Thalse afkomst);
zere mond of tong, keverproblemen;
overgevoeligheid van de huid voor zonlicht;
weranderingen in pigment; pulstjes; owermatig
zweteni; haarverlies; toename van haargroel
©op het lichaam en in het gezicht; spierpijn of
spasmen; problemen met de seksualiteit zoals
werminderde libido of impotentie; vermindende
wruchthaarheid; nisrprobleman; bloed in de
urine; problemen met plassen.

Maakt u zich niet bezongd over deze lijst.

De meeste mensen gebruiken Pharmazing
zonder problemen. Krijgt u veel last van een
bijweriing? Of heeft u een bipwerking die niet
in dee bisiuter staat? Neem dan contact op
met uw arts of apatheker

De woigende bipwerkingen kuninen voorkomen
b kinderen:

zere keal of koorts.

Meemn contact op met uw arts of apotheker als:
u nog vagen heeft over dit middel.

Als u Pharmazine gebruikt in
combinatie met andere middelen
Door de werking van Fharmazire kan er

een effect 7ijn op alkeriel andere producten
die u eet of drinkt en andere medictinen

die u gebruikt. Vertel uw dokter welke
andere medicinen u gebrusks of hestt
gebruikt_ Het is erg belangrijk dat uw dokter
west wat u allemaal gebruikt, inclusief

de voedingsmiddaien van de drogist of
gezondheldswinkel. Het kan nodig zijn de
dasering van semmige geneesmiddelen te
weranderen of er mee te stoppen.

Overleg met uw arts als u sen van de

volgende middelen gebruikt:

* Hormanale middelen om zwangerschap
te wvoorkamen (voorbehoedmiddelen).
Fharmarzine heeft inviced op de werking
wan het voorbehoedmiddel in uw
lichaam, en u zou kst kunnen krijgen
van doorbraak- bloadingen of “spotting’.
Pharmazine kan het voaorbehoedmiddal
ook minder effectief maken, zodat er
een risico op Twangerschap ontstaat.

Uw dokber kan u adviseren aver andere
voorbehoedmiddelen.

*  Hormoocnvervangingstherapie (HYT).

Pharmazine kan HVT minder

maken.

Middelen tegen depressies of angst.

Biinerschorshermonen {corticosteroiden),

bijwoorbesid gebrust tegen ontstekingen

zoals astma, darmantstekingen, en sper-
en gawrichtspin.

Antistoliingsmiddelen.

Antibiotica om huidinfecbes en tuberculose

te behandelen.

s  Anti-mycotica om schimmlinfecties te
behandelen

*  Fijnstilers die paracetamal,

dextropropaxyfeen, tramaded, methadon

of buprerorfineg bevatten

Andere epilepsiemiddelen

* Geneesmiddelen tegen een hoge bioeddrui

of hartprobleman

Antihistaminica {middelen om allergictn te

behandalen zoalks hoalkoarts en jeuk)

Diuretica (plasmiddelen)

Cimetidine of omeprazaale {middeien om

masgraeren te behandelen)

s Isotretinaine (een middel tagen acne)

* Metociopramide {een middel tegen
mitsselgkheid )

&  Acetarolamide (een middel tegen
glauccom - verhcogda druk op de cogbal)

« Danami of gestrinane (middelen tegan
erdometrase)

= Theophyliine of amincphylline (gebrulkt bij
de bahandeling van astma)

* Ciclasponin {een middel dat het

Iimmuunsysteem onderdrukt, gebruikt na

transplantaties)

Middelen tegen schizofrenie

Kankergeneesmiddelen

Het anti-malaramiddel mefloguine

Middelen toegepast bij HIV

Levothyroxing (toegepast bl

Pypothyrecidia)

Splerversiappende middelen

+  Bupropion (middel dat helpt bij het

STOPPEn met roken)

Het kruidengensssmiddal Sint Xanskruid

{hypercum perforatum).

+  Geneesmiddelen of voedingssupplementen
die Vitamine 8 bevatten.

Eten, drinken, alc\nhulgebruilt en

de werking van dit middel

«  aloohal drinken kan meer effect op u
hebben dan anders. Overieg met uw dokber
over of u moet stoppen met drinken.

*  Met eten van grapefruns of het drinken van
grapefruftsap kan uw kans op bjwerkingen
wergroten.

machines
Pharmazine kan slaperigheid en dumelighesd
werparzaken, wooral in het bagin van de
behandeling of als de dosis wondt veranderd.
Als u dat sport effecten merkt, of als uw zicht:
wersiechtert, moet u niet rijden of machines
gebruiken.

Rijvaardigheid en het gebruik van
geread

Zwangerschap en borstvoeding
Bespreak uw epilepsisbaehandaling met uw
dokter rulm weordat u reanger wordt Als u
Twanger wardt terwil u Fharmazine gebruikt,
wertel dat dan direct aan uw dokier, Het is
betangrijk dat uw epilepsie onder controle
biigft, maar net als andere epiepsiemiddelen
geeft Pharmazine een risico op schade aan
de foetus. Zorg dat de risica's en veardelen
van het gebruik van Pharmazing u valkomaen
duidelgk zgn.

Moeders die Fharmazine gebrulken, kunnen
borstwosding geven. Neam direct contact
op mat de dokter zodra u denkt dat door dit
middel de baby Last krijgt van bjwerkingen
zoals extreme siaperigheid of husdreacties.

Al i zwanger bent of borsteoeding geeft, als
u denkt zwanger te zin of als u Twanger wilt
warden, vraag dan uw dakter of apotheker om
advies woordat u dit middel gebruikt.

Medische controles

Uw arts zal misschien uw bloed wilen katen
testen voordat u met dit middel begint.
Misschien wil hifj ook uw bioed tidens de
behandeling af en toe controleren. Dat is hesl
gewCon en nieks om u Zorgen over te maken,
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Hoeveel zit er in de verpakking en
hoe ziet het middel erut?

Hat middel wardt in dria sterktes gelavend:
100 mg, 200 mg en 400 mg. De andere
stoffen in Pharmazine zijn: silicondicxide,
microcrystalling cellulose, magresium stearate
en sodium carbaxymethyleeliulose.

Fharmazine 100 mg tabletten zijn witte, ronde,
platte tabletten met de cadruk *Zepine” aan
één zide en de opdruk 104 en cen deelstreep
aan de andene 7iide.

Pharmagzine 200 mg tabletien ziin witte, ronda,
platbe tabletten met de opdruk "Zeping® aan
#én zide en de cpdruk 200 an sen dealstreap
aan de andere ziyde.

D 100 &n 200 mg tabletten worden geleverd
in een verpakking met 94 tablotten.

Pharmazine 400 mg tabletten zijn staafwormig
en wit met de opdruk *Zepine” aan dén zijde
en de opdruk 400. Eris een deslstresp aan
beide kanten.

Pharmazine 400 mg tabletten worden geleverd
in een verpakking met 56 tabletten.

Hoe bewaart u dit middel?

Bewaar Pharmarzine 400 mg tabletten op een
droge plaats. Er zijn geen verdere richtiijnen
voor het bewanen van dit middel met andere
sterktes,

Busten het bereik en zicht van kinderen
houden.

Hoe gooit u het weg?

Gebrulk Pharmazine niet na de uferste
houdbaarheidsdatum. Die kunt u vinden op de:
verpakking.

Als u moet stoppen met dit middel, breng

de ongebruikte tabletten dan naar de
apothack Spoel geneesmiddalen niet door

de gootsteen of de WC en gool 2 niet in de
vuiinisbak. vraag uw apatheker wat u met:
geneesmiddelen moet doen die u niet meer
gebruikt. Ze worden dan op een verantwoonde
manier vernietigd en komen niet in het miliey
terecht.

Verpakking, bewaren en weg L] Ingredifnten en registratie
gooien

Ingredignten

Het middel wardt in dne sterktes geleverd:
140 mg, 200 mg en 400 mg van de werkzame
stof Fharmazine. De tabletten bevatoen ook
de hulpstoffen silicandicwide, microcrystaline
cellulase, magnesium stearate en sodium
carbaxymashyleslulase.

Houder wan de vergunning en
fabrikant

D houder van de vergunring is United
Fharmaceuticals US Limited, Engeland.

D mbletten worden op de marks gebracht
door United Fharmaceuticaks UK Limited,
Engeland.

Deze bijslurter is voor het laatst gereviseerd in
september 2010,

Als u meer infarmatie wilt of de bigslutter in
BN andere vorm wenst, nesm dan contact op
miet Unsted Pharmaceuticals UK Ltd, telephane
number 01234 56789,



Revised PIL Dutch (bogus text)

Bijsluiter: Informatie voor gebruikers

Pharmazine

104, 200 owd 400 mj Rodlors

Rood oll ul rhas lcollor corolully delure yuu
srofr robae] rhas modacyao - docouso ar
CUWrDawWs amnhurrowr awlurmaraue lur yuw.
= Booh rho kaolior, Yuu may woed ru rood ar
apoaw.

&l yuu hove awy lurrhor quosrauws, ash
wuur ducrur ur hharmocasr.

= Rhas modacawa hos doow hroscradod lur
wuw, Du wur hess ar uw ru urbars. Ar may
horm rham, owaw rhoar sagws ul aliwoss oo
rhe Samo o5 yuurs.

Al yuu jor owy sada allocrs, rolb ru yuur
ducrur ur hharmocasr. Rhas awcludos owy
hussadic sado oliocrs wur lasrod aw rhas.

Inhoud van deze bijsluiter:

1 ‘Wat voor middel is dit en waar dient
het woor?

arlu-eu:brllhurlhmhidﬂ?

E Mogelijie problemen met dit middel

ﬂ verpakking, bewaren en weggoolen
[ trgredianten en registratie

Wat voor middel is dit an waar

dient het voor?

Wat is dit voor geneesmiddel?
Fharmazine, rho ooavo awjrodaawr aw
Pharmazine Rodiors, cow oliocr rho dudy

aw sovornl dallorowr ways. Ar as ow owra-
cuwvulsoar modacawo (hirovowrs lars), ar
cow olsu mudaly suma ryhics ul hoaw owd cow
cuwrrul muwd dasurdars.

Waar dient het voor?

- Ru rroor sumc lurms: wl ohalohsy

- FRu rmoor o hoawlul cuwdarauw ul rhio kaca
collod rrajomawol wourcljac

= Ru hoh cuwrrul soravus mued dasurdors:
whow sumo urhor modacawos duw'r wirh.

Hoe wearkt het?

Pharmazine as uscd aw owd cow cuwrrul

* Ru rmoor sumoormowr warh Pharmazine.
fhas rash cow do hrodacrod warh o
Pharmazine. Rhas rask cow do hrodacrod
warh ¢ diuud somhile aw houhle ul o lurms
ul ahalohesy

* Ry moor o hoawlul cuwdarauw ul rho looo
collod rrajomawol wourcljac

# Ru hoh cuwrrul sorauus muud dasurdors
whiow sume urhor modacawos due'r wurd.

E Hoe gebruikt u dit middel?

Hee neemt u dit middel in?

Olwoys roba rhas modacaws axocrly huw yuur
ducrur hes ruld yuw. Choch warh yuur ducrur
ur hiarmosasr al yuu are wor sure. Rho ducrur
wiall roll yuuw huw mowy Pharmazine Rodlors ru
rabo owd whow re roboe rhom. Oiwoys lulluw
has/hor awsrmecrauws corobully. Rho duso

wall do uw rho hhormocasr's lodal. Choch rho
lndol corolully. Ar as amhurrowr r robo rho
radiors or rha rajhr mos. Al womssory yuu
may droab rha rediors aw holl cluw) rho sourcd
kwa. Al yuu oro wur surn, osh yuur duonr ur
hharmocasr.

Hoevesl neamt u in?

Olwoys roba rhas modacawe axocrty huw yuur
ducrur hos ruld yuw, Choch warh yuur ducrur

ur hiarmosasr al yuu are wor sure. Rho ducrur
wiall rodl yuu huw mowy Pharmazing Rodiors nu

Ru moor chalohsy rho usuol dusos ora:
Oculrs: 800-1,200 mj o day, olrhujh hajher
duses moy da wosasony. Al yuu are oldarly
yuu majhr requars & luwer duso.

Chaldrow: Ojod 5-15 yoars: 400-600 mj o doy
Pharmazine Rodlors ore wur recummawdod bur
chaldrow uwdor 5.

TRu rroor rrajomawol wouraliao rtho wsuel dusa
as: 600-800 mj o doy.

Fu rrocr muud SWaW]S rho usuol duso as: 400-
E00 mj o doy

Wanneer neemt u dit middel in?
Falb ru yuur ducrur ur hhormocasr dolure
robaw) Frarmazinel yuu oro hrojwowr ur
Fharmazinel yuu cro hrojwessr ur hiowwas]
docume hrojwowr.

Hoe lang gebruikt u het?

Booh robaw] yuur rodlors lur os luw) os
yuu howo doow ruld, uwloss yuw have owy
hrudlomes. Aw rhor coso, choch warh yuwr
ducrur.

Als u wilt stoppen
Choch warh ducrur larsr al yuu wowr ru srub
robaw) Prarmazine.

Als u 2en dosis vergeten bent

Al yuu lurjor ru robo o dusa, rebo uwo os suwe
o5 yuu romamdarn Al aras WDQITF' rama bur
yuur waxr dusa, rhuugh, jusr robo rha woxr
dusn owd lurjar oduwr rhe uwo yuu massad.

Als u te veel ingenomen heeft

Al owy wil rhe oduwo ohily ru yuu (ur yuu oo
war suro), relb ru yuur ducrur ur hhormecasr
docouse Pharmazine majhr wur do rha rajhr
modscaws lur yuu.

Mogelijke problemen met

dit middel

Wie kan dit middel niet gebruiken?

Du wur rabo rhas modacawe al:

» yuu hova owy hoorr hrudioms,

& yuu hova avor had hrudiams wark yuur
dUWS MOrTw,

= yuu howa o divud dasurdar codlod hurhhyraa,

& yuu hova robow drugs collod muwuomawe
weadoso awhadarurs (MOUAS), usad ra moar
dohrossauw, warhaw rho losr 14 doys.

Du wur robo rhas modacawo al owy ul tho

oduvo ohhiy ru yuu. Al yuu ore wur surs, ralb

s yuur ducrur ur hhormocass daluro robae

Frarmazing.

Allergisgn

¥uw musr dascuss yuur chalohsy rroormawr

= yuu howa avor had hrudiams warh yuur
duwa madrujs collod musucmawa
awhadarurs (MOUAS) 14 rtud.
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o rracyclac owradchrossowrs (such o5
smarmhrylaws ur amahromaws). A1 yuu oo
clorac ru Pharmazine rhora a5 © usa W
luur {25%:) chowee rhar yuu cuuld olsu hove
ow ollorjac roocrauw ru uxcordozchawo.

Yuw rhawd yuu moy de ollorgac ru awy ul rha
wrhor awjrodacwrs ul Pharmazine Rodiors
{rhose oro lasrod ar rho owd wi rho icoliar).
Sajws ul o hyhorsowsaravary roocrauw
awclude swallaw) vl rha loco ur maurh
{owjauodomo), droorhaw) hrudlams, ruwesy
wuso, sbaw rash, dlasroree] ur hoolaw).

Wie kan dit middel pas gebruiken

na toestemming van de arts?

Choch warh yuur ducrur doburo yuu srom

rebaw) rhas modacywo al:

s Do yuu hrogwowr ur hicwsaw] ru dooume
hrapwowe

« Oirp yuu droasrocdaw]

D yuu sullor irum rho surr ul chalohsy

wharo yuu jor maxod soazuras whach

awclude ocdsowoos

« Du yuu howo owy mowrol allwess

& (Oro yuu allorjac ru ow ohalohsy modacawo
collod hhawyruaw

 Du yuu hova kaver hrudloms
Giro yisu aldorty

& Du yuu hova awy ayo hrudioms such os
avcuma (awcroosod hrossuna aw rhe oyo)

Al awy ul tho oduwa ohbly ru yuu {ur yuu oo
wusr surD), rolt ru yuur ducrur ur hhormoczss
dalura robaw) Pharmazine.

Sorauus shaw sado ollocrs cow roroly uour
durawj moarmowr warh Pharmazine. Rhas
rask cow do hrodacrod warh o diuud somhilo
aw houbla ul Chaweso owd Rhoa urazaw,
Dascuss rhas warh yuur ducrur doluro robaw]
Pharmazine al yuu oro ul such urajaw.

Mogelijke bijwerkingen

Rha rodicrs cuwrcaw rho awocrava
awjradacwrs salacuw dauxada, oshocaclly or
sroorars cwd sudaum corduxymorhylcoliuluso.

Stop met dit middel en neem direct
contact op met uw arts ais u het volgende
merkt:

»  Cllwoys roba rhas modacawa axocrly huw
yuur ducrur bos rukd yuu. Choch wark yuur
ducrur ur hharmecasr al yuw ore wur suro.
Rho ducrur wall roll yuus huw mawy

* Pharmazine Rodlors ru roba owd whow ru
robo rhom.

= Rho dusa wall do uw rhc hhormocasrs

= Rodol. Choch rhe kadal corolully. Ar as
amhurrowr ru rebe rhe rediors o rho

s Swullow owblos, loor ur luwor lojs

*  wy sajws ul worvuus allwess ur cuwlusaus

s Hoaw aw yuur juawrs owd muscios, o rash
ocruss rho dradja ul rho wuso cwd chochs
awd hrudloms warh droorhawj (rhoso moy
di ria sapws ul o rono roccrauw bEuww as
luhus anyrhomorusus)

= Lavor, shaw rash, juawr hoaw, owd
odwurmolaracs aw diuud owd lavor
luwcrauw rosts (rhosa moy do rha sajws ul
@ mulra-urjow sowsarvary dasurdar)

*  Druwchushosm warh whoozaw) owd
cuujhaw], dallaculry aw droorhaw], lookw]
laawr, rash, anchaw] ur locaol swollaw]
{rhasa may do rho sajws ul o sowers
allorjac roocrauw)

*  0aw aw rho oroo wWaor rho srumach.

uur ducrur wall usuolly sronm Pharmazine or o
Isarly luw dusao whach cow rhow do awcroasod
ru suar yuu awdavadunlly. Rho duso woodod
waracs dorsoow horaowrs. Yuu cow robo
Fharmazine Rodiors duraw), clnor ur dom

Overleg met uw arts als u last heeft van
esn van de valgende bijwerkingen

Murg rhaw 1 aw 10 houhlo hovo axharacweed:
Loucwhowao (o roduced wumder ul rha colls
whach lajhr awlocrauw mobaw] ar casaor r
corch awiocrauws); dazzawoss owd rarodwoss;
loalaw) uwsroody ur kradaw] ar dallaculr ru
cumrrul muvomawrs; koolaw] ur doaw] sach;
chowjos aw lavor owzymo lovals (usuolly
warhuur owy symhrums); shaw roocrauws
whach moy do sovaro.

Wh ru 1 aw 10 houhlo havo oxhomawood:
Chowias aw rha dived awcivdaw) ow
Fworoasod rowdowoy nu druase ur diced; lluad
rorowrauw owd swolaw]; woajhr awcroeso;
luw sudaum aw rha diuud whach majhr nasulr
aw cuwlusauw; hoodoche; duudia ur divmod
wasauw; dry muurh.

Uh ru 1 aw 100 houhla hova rahurrod:
Odwurmeol awviluwrony muvomowrs awcludaw)
TaMUr Ur racs; odwurmol oyo MUuvemosTs;
daorhuoo; cuwsrahorauw.

Uh ru 1 aw 1,000 houhle hove roburmod:
Dasooso ul rho lymhh jlowds; lulac ocad
dolacaawcy; o joworolased cllarac reocrauw
awdudaw rosh, juawr haaw, lover,

hrudloms warh rho badways owd urhar

urjows; hallucwarauws; dobrossauw; luss

ul chhoraro; rosriosswoss; ojjrossauw;
ojanoraue; cuwlusauw; shooch dasurdors;
wiumdwoss ur rawllaw] aw rha howds owd loar;
musdo woobwoss; hajh diusd hrossure (whach
moy mobo yuu lool dazzy, warh o llushod

loon, hoodocho, lorajuo owd worvuLseass);
luw diund hrossurs (rha symhrums ul whach
oro loolaw] bawr, lajhr hooded, dazzy,
cuwiusod, hovaw) diurred vasauw); chowjos

ru hoorr door; srumech hoaw; lavor hrudioms
awdudaw] jousdaco; symhirums ul lubes.



Uh ru 1 aw 10,000 houhlo howo rohurrod:
Chowjas ru rho cumbusarauw ul tho duud
awciudaw) owoomaa; hurhhyrao; mowawjaras;
swollamd ul rho droasrs owd daschoro ul

mall whach moy wccur am durh Mmoo cwd
lomalos; ocwurmal rhyruad luwcrus rosts;
usroumalocan (whach moy do wuraced os
hoaw uw walbaw] owd duwaw) ul rha luw)
duwos aw rho lojs); usrouhurusas; awcroosad
diund lor lovols; rosro dasrurdowcos;
Cwwjuwcravaras; jloucume; cororocrs; hoomw)
dasurdors; hoorr owd carculorury hrudioms
awcludaw] dooh voaw rhrumdusas (OVRE),

rhe symhrums ul whach cuuld awdudo
rowdorwoss, hoaw, swollaw], wormrh, shaw
dasculurorauw owd hrumawawr suhorlacacl
woaws; luwj ur droorhiaw) hrudioms; sowaro
sbaw roocrawes awcludaw) Sravows- Juhwsuw
sywdrumo [Rhoso roocrauws moy do muro
Iresquawr @w Raracers ul Chawasa ur Rhoa
urajaw); suro muurh ur ruwjee; lavor lealuna;
awcrcasad sowsaravary ul rho sbew ru
suwlajhr; olrororawws aw sbaw hagmawrcruw;
COWD; cRcassave Swooraw); hoar luss;
roducod mclo lorratary, luss ul ladadw wr
amhurowoa; badwoy loaluro; diuud shurs aw
rho urawo; awraosod ur docroosad dosaro e
hiss urawo ur daliaculry aw hossaw] urawo.

D wur do clormiod dy rhas last Musr

houhio robo Frarmazine fodiors warhuur

owy hrudioms. Al owy ul tho symhrums
documeohloass ju owd 500 yuur ducrur. Ho'sho
Moy Wowr ru javo yuu o dallorowr modacawa.

Rho hulluwaw sado cliocrs moy do mure labaly
ru hiohhow aw chaldrow: suro rhiruar ur hajh
romhoransra.

&l yuu hovo lurrhar quasrawws uw rho
usa ul rhas modacawa, osh yuur ducrur ul
hhormacasr.

Als u Pharmazine gebruikt in
combinatie met andere middelen

Dacousa ul rho woy rhar Pharmazing wurhs,
ar cow allocr, owd do cllocrod dy, lurs ul

wrhar rhawgs rhar yuu majhr do coraw) ur
modacawos rhor yuu oro robaw). Roll yuur
ducrur ur hharmocasr al yuu ora robawd,
hiowo rocowrty robow wr majhe robo owy urhor
modacawos. Ar as wory amhurmowr ra mabo
suro rhor yuur ducrur beuws oll oduur whor
obso yuw ora robamn, awcludaw) cwrprhaeg rhor
yuu howo duujhr inum o chomasr ur hoairh
luud shuh. & moy do wacassory ru chowje
rho dusa ul suma modacawas, ur srub roba]
sumarhaw] olngjorhor.

Owerieg met uw arts als u een van de
volgende middelen gebruikt:

Hurmuwe cuwrrocohravas, o). halls,
horchos, awjacrauws ur amblawrs.
Fharmazine oliocrs rho woy rhe
cuwrrocohravo wurbs @w yuur dudy,

awd yuu may jor drasbrhnuujh disodaw)

ur shurraw]. &r moy olsu mobo rho
cuwrrocohravo loss ollocravo owd rhona wad
do o rsh ul jormaw] hrapwomr, Yuur ducrur
wadl do odlo o odvaso yuw oduur rhas,

awed yuu shuuld rhawb oduur usaw] urhor
cuwrrocohiraves.

Hurmuwe Rohlocomowr Rhorohy (MRR).
Pharmiazine cow mabo HRR loss ollocrava.
Owry modacawos lur dohrossawe ur owWsacry.
Curracusraruads (‘sroruads”). Yuu majhr da
rabae] rhoso ur awlemmaorury cuwdarawws
such as osrhmo, awliammonury duwal
dascasa, musclo owd juawr hoaws.
Owracuajulowrs ru srub yuwr diusd durrawg.
Cwradauracs ru rroar awlacrauws awchudaw]
shaw awlocrawws owd RD.

COwraluwicls ru rmoar uwied awlcaauws.
Hoawballors cuwroawaw] horocoromaul,
doxrruhrubhrhhown, rromedul, morbaduws
ur duhrowurhhamwo.

Urhor modacawes i moar ahalohsy.
modacawas fur hagh diuud hrossuro ur hoorr
hrudloms.

Owrahasromawos (modacawas ru moor
alloriy such as hoylovor, arch, orc).
Daurcracs (waror rodiors).

Camoradawo wr umohrozulo (modacywas ru
OO JOSTac Woors).

Asurrorawuaw (o modacawa lur rho
rroormawr ul oowo).

Marcubromada (ow awra-sackwoss
Mo R .

Grorczulomade (o modacaws ru roar
Jloucume - awcroosed hrossuna aw rho oyo).
Dowozul ur josrramuwe | roormow s lur
AW MOTIUSES ).

Rhouhhyilawo ur omawuh hyitawe (usod aw
rho rroarmowr ul osrhma).

Caclushuraw {ow ammuwusubhrossowr,
usod olror mowshiowr vhororawes, dur olsu
sumoramos aw rho rmoarmowr ul orhraes
ur hsuraasas).

Drujs ru moor schazuhhrowao.

Cawoar drujs.

Rho owra-maloraal drug, medluguawo.

Orujs ru maor HAW.

Lovurhyruxawa (usod s rroor
hyhurbryruadasm).

Musclo raloxoer drugs.

Duhrubauw {usod ru hodh sruh smabawi).
10 hordold romody colled Sr Juhw's W ur
Hyharacum.

Drujs ur subhlomowrs Cuwroawaw] Varomaw
D {wacurawomada).

Eten, drinken, alcohol ik en
ing van dit mi

Rho lulluwaw] sada ollocrs moy do muro laboly

ru hohbow aw chaldrow:

sure rhruor ur kiagh rembaronne.

Al yuw have owy osb yuwr ducrur ur

hhormocass.

Rijvaar;i":“j'beid en het gebruik van
gereedschap of machines

Frarmazine fodiors cow mobe yuu ool dazzy
ur druwsy, cshocaclly or rhe snorr ul rroormowr
ur whow rha duso as chowjod. Al yuu om
cliccrod aw rhas woy, ur al yuur oyosajhr as
oliocred, yuw shuuld wur drave ur uharoro
miachawary.

Zwangerschap en borstvoeding
Yuu musr dascuss yuur chalohsy rroonmawr
warh yuur ducrur woll dolure yuu documo
hregwowT Al yuu du jor hropwosT whalko yuu're
robaw) Fharmazine Rodiors ywu masr roll tho
ducrur smoajhroway. Ar 35 amhurrosr rhar
‘yuur ahalohsy romoaws woll cuwrruliod, dur,
o5 warh urhor cwra-ohalohsy rroormow s,
rhore as o rash wl harm ru rha luerus. Moba
suro yuu oro vory door oduur rho rashs owd
rho dowolars: ul robaw) Pharmazine Rodiors.
Murhors rabaw] Bharmazing Rodlors cow
droosriood rhoar dodacs, dur yuu musr moil
rho ducrur os suuw os hussadio al yuu rhawb
rhor rho dody as sullomw) sada allocrs such
o5 oxcossave siochawess ur sbaw roocrauws:
docouse yuu aro robaw] Pharmazine Radiors,

Al yuu ora hrogwawr ur droasr-loodaw), rhawh
yuu may do hropwowr ur oro hlowsesd ru hova
o dody, asb yuur ducrur ur hhormocasr lur
odvace dolure rebaw) rhas modacawo.

Medische controles

Yuur ducrur may wowr yuu ru hovo © wismdor
ul dluud rosrs doture yuu sro rehaw]
Pharmazine owd lrum mmo ru ramo duraw]
yuur rroormawr. Rhas as quans usool owd
wurhaw] ru wurry oduure
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4

Verpakking, bewaren en weg
gooien

Hoaveel zit ar in de verpakking en
hoe ziet het middel erunt?

Rha rodlors cumo aw rhroo smowjrhs
cuwrcawaw] oarhor 100, 200 ur 400 mj ul rho
ocravo awjredacer Pharmazine. Rho rodiors
clsu cwwroaw rho awocravo awrodacwrs
salacuw dawcada, macrucrysrolawe

colivluso, mojwesaum sroorono owd sudaum
corduxymartrylcollulusa.

Pharmazine 100 Rodlors oro ruwed, whars
rodiors warh uwo sada amhrossod “zobawe’,
rha urhor *100% owd o scuro lawa.

Pharmazine 200 Rodlors oro ruwed, wharn
rodiors warh uwo 5ada amhrossod “zohawo’,
rha wrhor *200° owd o scuro lawa.

Rha 104 mj awd 200 mj rodlors cume aw
dixsrar hoots ul B4

Fhiarmazine 400 mj Radiars ona rud-shohod,
wharn rediors warh zohamo uw uwo sade owd
400 uw rho urhor Durh sados howe o scun
lawe.,

Rha 400 mj radiars cuma aw diasror hocks ol

Hoe bewaart u dit middel?

Fharmazine 400 m) Rodiors musr do srurod
aw @ dry hloco. Rhore oro wu shocaol srurojo
roquaromowrs lur rha urhor srowjris.

Booh wur ul rho reach owd saghr ul chaidraw.

Hoe gooit u het weg?
O wur rabo Pharmarine Rodlars alrer rho

oxhary doro whach as hrawrod uw rhe uursado

ul rha hch,

Al yuur ducrur rolls yuw re sruh robam rho
rodiors, hiocso robo owy wwusod rodiors doch
ru yuur hhormocasr ru do dosrmuyod. Du

wur rhruw awny Dwy Modacaws vao wosro
woror. Osb yuur hhormocasr huw ru rhiruw
owoy modacawes yuu wu luwjor usc. Rhoso

mocsuros wall holh hrurocr rho awsaruwmows.

g (— TP —————

Ingredignten

Rha rodlors cumo aw rhroo smowjrhs
cuwrcawaw) carhor 100, 200 ur 400 m ul rho
ocrava awjrodaowr Pharmazine. Rho rodiors
CiSU CUWTOAW Fo aWESTaNG 3w rodacers
salacuw dauxada, macrucrysrollawo
colluluse, mojwosaum sroorons owd sudaum
corduxymortyicaliuluso.

Houder van de vergunning en
fabrikant

Fha Hruduer lacowcn huldor as Uwarod
Hhormocouracols US Lamarad, Owjlowd.

Fha radlors ono roloosod wwru rho marbar
dy Uwared Hhormocouracols UB Lamarod,

Owlowd,

Fhas lnollor wos rovasod aw Schromdor 2010.

Al yuu wuuld labo owy muna awlurmoraws, ur
wuuld labe rhe loalior aw o dallorowr lurmar,
hiooso cuwroor Modacol Awlurmorauw ar
Uwarnsd Hhormooouracols UB Lnd, rokahhuwa
wumdor 01234 SEFEI.



